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Notes for using this parts book

This book is applicable to sewing machines which have the same plate number
as shown on the cover of this book (or correction sheet).
This book was prepared based on information available in January 2001.

Parts are subject to changes in design without prior notice.
Parts supplied as complete assemblies are circled by a dotted line ... .

r_————-
|

If the symbol X is found in the “Parts No.” column, refer to the different parts

list on page 68,79,80,89~91.

. Machinebody .................... ... 1 S. Upper thread trimmer mechanism .....
. Needle bar and T. Synchronizer ............ ... ... ....
thread take-up mechanism ............ 5 . .
U1. Airpressure mechanism ...............
. Upper shaft mechanism ............... 9 ) .
U2. Air pressure mechanism ...............
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V. Power supply equipment mechanism ...
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X1. Motor mechanism ....................
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Feed mechanism .. oo 21 Sp1. DIFFERENTPARTSLIST ................
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Hinweise zur Verwendung dieser Teileliste

Dieses Buch bezieht sich auf die Nahmaschinen mit derselben Kennungsnummer
wie auf diesem Buchumschlag (oder auf dem Korrekturblatt).
Dieses Buch basiert auf den Informationen vom Januar 2001.

Modellanderungen sind vorbehalten.

Die Teile, die als kompletter Satz geliefert werden, sind mit einer |___ !

gestrichelten Linie umrandet.

Pe————
I

Dieses Zeichen X in der Spalte “Parts No. (Teil-nummer)” verweist auf die

Gesonderte Stuckliste auf Seite 68,79,80,89~91.
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Notes sur |'utilisation de ce manuel de
pieces détachées

Ce manuel est destiné aux machines a coudre ayant le méme numéro de plaque
montré sur la couverture de ce manuel (ou sur la feuille de corrections).

Ce manuel a été fait d’apreés les renseignements valables au mois de Janvier 2001.
Les piéces peuvent étre sujettes a des modifications sans préavis.

Les piéces fournies en tant qu’assemblages complets sont encadrées avec un trait

pointillé ' ____1.

Si le symbole ¥ se trouve dans la colonne “Parts No. (N°de piéce)” veuillez la
vous référer a la liste des piéces annexe page 68,79,80,89~91.

. Corpsdelamachine .................. 1 S. Mécanisme de la coupe-fil supérieur ... 47
. Mécanisme de la barre a aiguille et T. Synchronisateur ...................... 47
releveurdefil ........ ... ... ... 5 . . .
U1. Mécanisme de la pressiond’air ........ 49
. Mécanisme de l‘arbre supérieur ....... 9 _ . .
U2. Mécanisme de la pressiond’air ........ 53
. Mécanismedezigzag ................. 9 . .
V. Mécanisme de |'equipment en
E. Mécanisme de balancement de alimentation électrique ............... 57
labarre daiguille .............. .. ... 1
: W. Mécanismedelapédale .............. 61
Mécanisme de pied presseur .......... 13 .
X1. Mécanismedumoteur ................ 61
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X2. Mécanismedumoteur ................ 63
Mécanisme de pied presseur \
(Spécifications pour les Jeans) ......... 17 X3. Mécanismedumoteur ................ 67
 Mécanisme de I'entrainement. ......... 21 Sp1. LISTE DES PIECES ACCESSOIRES ........ 68
H. Mécanisme de la coupe ............... 25 X4. Mécanismedumoteur ................ 69
. Mécanisme de la poulie de tension . .... 27 Y. Mécanisme du boitier de contréle ..... 71
_ Mécanisme de I'arbre inférieur ........ 27 AA1. Jeud'accessoires ...............co0nn 75
. Mécanisme du boucleur pour point de Sp2. LISTE DES PIECES ACCESSOIRES ........ 79
chainettedouble ..................... 29 AA2. Jeu d'accessoires ..................... 81
. Mécanisme du boucleur pour pointde AA3. Jeu d'accessoires ......... 83
chainettedouble ..................... - X J
AA4. Jeud'accessoires .................... 85
Mécanisme des griffes ................ 35
. , Z. ACCESSOIT@S ........covvvvnnnnenannnnn 87
Mécanisme de l'etendeur ............. 35
e Sp3. LISTE DES PIECES ACCESSOIRES ........ 89
Lubrification .......... ... ... .. oL 37
Sp4. LISTE DES PIECES ACCESSOIRES ........ 90
Mécanisme de |'enfilage .............. 39 P
) , Sp5. LISTE DES PIECES ACCESSOIRES ........ 91
Mécanisme de coupe-fil ............... 43
. . Wa. Etiquettesd’avertissement ............ 92
Mécanisme de coupe-fil
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Notas para usar este Manual de Piezas

Este libro sirve para todas las maquinas de coser que llevan la misma placa de
identificacién que la que se puede ver en la tapa de este libro (o en la hoja de erratas).

Este libro ha sido compilado basandose en los datos de que se disponia en enero 2001.

Las piezas quedan sujetas a cambios de disefo sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea

Fe————

punteadal____! .
De haber un simbolo ¥ junto al “Parts No. (Nimero de Pieza)”, habra que mirar la

lista de piezas separada de la pagina 68,79,80,89~91.

A. Cuerpodelamaquina ................ 1 S. Mecanismo de la recortadara de orillos
i . SUPEFIOr ..o,
B. Mecanismo de la barra de agujay
tirahilos ....... ... . ... ... ... ...... 5 T. Sincronizador ........................
C. Mecanismo del eje superior ........... 9 U1. Mecanismodelapresiénde aire .......
D. Mecanismodelzigzag ................ 9 U2. Mecanismo de la presién de aire .......
E. Mecanismo de oscilacién de la barra V. Mecanismo del equipo de alimentacion
deaguja .....................ll 1 decorriente .........................
F1. Mecanismodelaprensatela .......... 13 W. Mecanismodelpedal ............... ..
F2. Mecanismodelaprensatela .......... 15 X1. Mecanismodelmotor ................
F3. Mecanismo de la prensa tela X2. Mecanismodelmotor ................
(Especificacién paraleans) ............ 17 .
X3. Mecanismodelmotor ................
G. Mecanismo de la alimentacion  ........ 21
Sp1. LISTA DE PIEZAS ACCESORIAS .........
H. Mecanismodelacorta ................ 25 )
X4. Mecanismodelmotor ................
J. Mecanismo de la poleadetension ..... 27 . )
Y. Mecanismo de la caja de controles .. ...
K. Mecanismo del ejeinferior ............ 27

AA1. Juegodefijacion .....................
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A . k8% / Machine body

REF.NO. CODE |[qTY ErAq NAME OF PARTS RV
1-1-1 $51215001 MHe—z2Kkg1x50 BUSH, LOOPER BASE
1-1-2 $23616101 3[v 2z vax0 SCREW, M4X10
2 $35232009 | 1|v7v% TOP COVER
3 $35231000 | 1|v774nvx> PACKING, ; TOP COVER
4 062501202 |  4|+~amsxi2 SCREW, PAN M5X12
5 $35230009 | 1|x> 1% FACE PLATE
6 062500804 | 2|+~asxs SCREW, PAN M5X8
7 $35229000 | 1|xsq1anyx. PACKING, ; FACE PLATE
8 $35227009 1~ b ns—F BELT COVER, F
9 $35228009 | 1]|~n khsi—R BELT COVER, R
10 062501202 | 3|+~amsx12 SCREW, PAN M5X12
11 $35226001 1AL rH -y BELT COVER SUPPORT
12 062400812 | 1|+ ~24xs SCREW, PAN M4X8
13 $34956209 | 1|~V H 1 BED BASE
14 158827009 | 4l~xvrksroviasa BED BASE CUSHION, A
15 $35225000 | 4|~V rg1ovoaL BED BASE CUSHION
17 $21728001 4|F 0 1 6X80 BOLT, M6X80
18 159458009 | 4|34 —+ RUBBER SHEET
19 115947001 NEEE WASHER, PLAIN 6.35
20 025060332 | 4|les##x416 WASHER, PLAIN L 6
22 021060102 | 4|+v r1> 26 NUT, 1 M6
23 $35203001 1| hR=H4T 1 4R COVER SUPPORT PLATE, R
24 062400812 | 2|+ ~2axs SCREW, PAN M4X8
26 $35224001 IEETT S St COVER SUPPORT PLATE, L
27 062400812 | 2|#~2axs SCREW, PAN M4X8
30 047502242 | 8|x7 vy 5E>aAws PIN, SPRING ROLL AWS5
34 $35223101 1AUHT KSR COVER
35 018400832 | 4|7+ % raxs BOLT, SOCKET M4X8
37 $35222001 1Mnusy=ro4 COVER, ;Z-WINDOW
38 $35221001 HESE P SHOULDER SCREW, M4
39 107017002 | 1|+ 3z ¥Hx WASHER, WAVE SPRING 6.45
40 $35201000 | 1|#zzzy>¥ GS-SPRING
41 $35220101 1|Gs#4 T4 SUPPORT PLATE, ;GS
42 018501222 | 2|7+ # /L k5X12 BOLT, SOCKET M5X 12
43 028050242 | 2|/sx¥#x25 WASHER, SPRING 2-5
a4 $35219001 1|Gs#HTELR SUPPORT PIN, R ;GS
45 048080142 | 2|rx75%3%cs RETAINING RING, EXTERNAL C8
47 $35218001 1lasy4zesr SUPPORT PIN, F ;GS
48 048080142 | 2|rx7543%cs RETAINING RING, EXTERNAL C8
51 047502242 | 1|27y %E>Aws PIN, SPRING ROLL AWS5
52 154465001 1Nn1asvyr44T3 DUST OILER SUPPORT ASSY
53 114486002 | 1|xux15-5+1 OILER
54 062500812 | 2|+ ~2s5x8 SCREW, PAN M5X8
55 $35217001 Hessin—vyrvs SUPPORT SHAFT, ;H-LEVER
56 014060632 | 1|7+ 2 # 26x6 SET SCREW, SOCKET (CP) M6X6
57 $35216001 1essLn—v5294 SHAFT, ;H-LEVER
58 014060632 | 1|72 % 26x6 SET SCREW, SOCKET (CP) M6X6
59 $35215001 1ty rns5- SET SCREW COLLAR
60 018061236 | 1|7+ % kexi2 BOLT, SOCKET M6X 12
61 $17965001 1| ryTHHT L= HEAD SUPPORT LEVER
62 $46496009 | 1|~V KH1HI—-2 3 BED BASE COVER ASSY
62-1 $46497009 | 1{~Y K& A hN— BED BASE COVER
62-2 $44204000 | 2(z27UrFFIHNL HINGE, SPRING
62-3 062300616 | 4|+ ~2aM3xe6 SCREW, PAN M3X6
62-4 021300206 | 4|22 25V i3 NUT, 2 M3
62-5 025030232 | 4|eS¥##xFav3 WASHER, PLAIN M 3
66 $35211009 | 1|=Thi—-22 FRONT COVER ASSY
67 $35207001 2lervs HINGE, B
68 014060632 | 2|7+ # 26x6 SET SCREW, SOCKET (CP) M6X6
118-980-050
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A . =1&B{% / Machine body

REF.NO. CODE Q'TY ErxAq NAME OF PARTS RV

69 535206201 W71 -h-F FINGER GUARD

70 $35221001 2{dxma SHOULDER SCREW, M4

71 021400202 21235 Y b a NUT, 2 M4

75 150607009 2[dat328 RUBBER CAP, 32.8

76 535204001 1INy KEL V(2 SPRING

77 062300512 413 ~23x5 SCREW, PAN M3X5

78 533899000 1 RK-nxvvsrsz BALL CATCH ASSY

79 004300513 2|+%>203x5 SCREW, FLAT M3X5

80 062300616 2| ~2M3X6 SCREW, PAN M3X6

81 $35202000 1o¥1Iva BUSH, ;UNIVERSAL

82 018082036 1|7+ b 8x20 BOLT, SOCKET M8X20

83 025080132 1feS5¥4x>a9s WASHER, PLAINS 8

88 107017002 2{FinxHiiz WASHER, WAVE SPRING 6.45

89 117936009 1dat94 RUBBER CAP, 9.4

90 158437009 2|3 4t10 RUBBER CAP, 10

91 532264009 2(346t2115 RUBBER CAP, 11.5

92 150756009 2|3 4t8s RUBBER CAP, 18.5

93 $37084001 HWFP1Hh-Fs3 EYE GUARD ASSY

93-1 537085001 HWPLH-FrUVYr1585% SETTING PLATE ASSY, ;E-GUIDE

93-2 153098000 Wr1H-F EYE GUARD

93-3 100257010 2| %357 SCREW, SM3.57X6

93-4 106129002 2(F +3.57 NUT, SM3.57

95 062400812 1|+~2axs SCREW, PAN M4X8

96 062500804 2[#~205x8 SCREW, PAN M5X8
118-980-050




B . §14# - XFEBIF / Needle bar and thread take-up mechanism
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B. &#t#-X¥FRI{R / Needle bar and thread take-up mechanism

REF.NO. CODE QTY = X NAME OF PARTS RMY

1 $35346001 W7 FH90OvEs S DRIVING ROD ASSY

2 $35339101 AV AN E & 72/ SHAFT, ;D-GEAR

3 014060632 2|7+ oK 26X6 SET SCREW, SOCKET (CP) M6X6

7 $35340001 117kyOvEkE PIN

8 $35337001 IRTAVE S8 Sy A A DRIVING LEVER, :N-BAR

9 014060632 1|7+ 74 36x6 SET SCREW, SOCKET (CP) M6X6

10 $35338001 LAV A AT ) SHAFT, ;D-LEVER

" 014060632 2|7+ K 26X6 SET SCREW, SOCKET (CP) M6X6

12 $35335001 ey bhn5-732 SET SCREW COLLAR ASSY

13 $35334001 N AYErEEY/ NEEDLE BAR YOKE

14 $35333001 1NV EGZLATYL S LEVEL FEED LINK, ;N-BAR

15 $35332001 2INYFo4d % NEEDLE BAR CLAMP

16 018301236 2{7+Hub3x12 BOLT, SOCKET M3X12

17 $35331101 L IAVE X/ 2 NEEDLE BAR ASSY

18 140553102 1|7a2= Y% b X238 SET SCREW, SM3.18

19 $35148001 HAVE B E-FN0] BUSH, U ;N-BAR

20 $51195001 AVE B EF 8 £ - HOLDER BASE, B ;N-BUSH

21 018402032 3|7+ K bax20 BOLT, SOCKET M4X20

22 $35144001 VNDKEGRAATY LY LEVEL FEED LINK, ;N-BAR

23 $37432001 I AVE v vl = DR/ E- £ 37 ] BLOCK CLAMP ASSY, ;N-BAR

23-1 018301632 1|7 +Hw k3x16 BOLT, SOCKET M3X16

25 $35142001 I AVE: v ivd s A 2/ B NEEDLE BAR BLOCK ASSY

26 $35138001 2INUKIHAKEHS— GUIDE COLLAR, ;N-BAR

27 153675001 2|7F b A 2437 SET SCREW, SOCKET SM4.37

28 $35137001 2{nDEyHT K GUIDE, ;N-BAR

29 $35136001 2|1 Ry HA KR SPRING

30 $35135001 1NUEYTLF1H9HIT 14 SUPPORT PLATE, ;N-BAR GUIDE

31 062300616 2|F~N2M3X6 SCREW, PAN M3X6

32 $35134001 INAVE P E & &k & Y SUPPORT, A ;GEAR

33 018501036 2{7F+F I F5X10 BOLT, SOCKET M5X10
<-00, ExtTuA> <For -00, Upper thread trimmer>

34 $35133016 1122 >1n1)DOX558 ... <#16> |NEEDLE, DOX558 (#16) ............ <#16>
<01, L TNV AE> <For-01, Upper & lower thread trimmer>

34 $35133014 1|22 >n1)DOX558 ... <#14> |NEEDLE, DOX558 (#14) ............ <#14>
<-02, - X1t > <For-02, Jeans specification>

34 $35133018 1125/ 1)DOX558 ... <#18> |NEEDLE, DOX558 (#18) ............ <#18>

35 $35132101 1l7>E>73 THREAD TAKE-UP LEVER ASSY

35-1 $35131001 1|7>E> THREAD TAKE-UP LEVER

35-2 $35130001 11 P - g N THREAD GUIDE

35-3 $35129001 HF>Erhnansy ROLLER SHAFT

35-4 021500303 11+v b3 a5 NUT, 3 M5

35-5 $35911101 1FrEs K24y SPRING BASE

36 $35128001 1|FrEHYYI Ty SUPPORT SHAFT

37 014060632 2|7+ 7K 26X6 SET SCREW, SOCKET (CP) M6X6

38 $23612051 1eybrh5-7% SET SCREW COLLAR ASSY

39 $35127001 1|7>E>H4H00 CAM ROLLER, ;T/TAKE-UP

40 535126001 1FrE2 % SPRING

41 $35078001 ALY Ka SPRING HOOK

42 $35125000 112942520 BEARING, 25/20

43 $35124000 HASZAMRTY LY BEARING, ; THRUST

44 $35123000 1NASZAPIYIY WASHER, ;THRUST

45 $35122000 AV E A=Ak FELT

46 $35121000 1Ry TT0b FELT, ;N-BAR

47 148294001 NFPFrAXT3579HK 3 SET SCREW, SOCKET (CP) SM3.57

52 541310001 HAVE SIS 20\ GUIDE, A

53 141514002 IR EAS - V- B SHOULDER SCREW

118-980-101




B . §t# - XFFBI{% / Needle bar and thread take-up mechanism
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B. &+#-X¥EBY{% / Needle bar and thread take-up mechanism

REF.NO. CODE Q'TY ELXxq NAME OF PARTS RM]
54 535118001 I AVES =K PTAES TENSION SPRING
59 $35117001 U ADE B FIAVE L NUT, U ;N-B/BUSH
60 535116001 HGVEEEV AL S PAE SPRING, PLATE
63 535114001 HAVEE S84 SUPPORT, B ;GEAR
64 018400832 2|73+ %)L baxs BOLT, SOCKET M4X8
65-1 $17608009 1evbhns- SET SCREW COLLAR
65-2 014060632 2|73 7K 26x6 SET SCREW, SOCKET (CP) M6X6
66 535113001 U AVE = VS B A COLLAR, ;N-BAR BLOCK
67 551194001 VKRG H—F NEEDLE BAR GUARD
68 510439001 3{7+#I 36 BOLT, SOCKET M3
69 $41251001 LAVESE & = £ & F HOLDER PLATE, A ;N-THREAD
118-980-101




C . L#4B3{% / Upper shaft mechanism

118-980-109
D . #+iRB3f% / Zigzag mechanism
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C. L#hRd{% / Upper shaft mechanism

REF.NO. CODE  [qTv T NAME OF PARTS R

1 $43710001 | 1[v7v2 UPPER SHAFT

2 072620260 | 2|% 72 % #e202vvc2 BALL BEARING, 6202VVC2

3 $35247001 INAVE HrE & ¢ GEAR, ;N-BAR

4 23651001 | 2|7+ ES6xeky SET SCREW, SOCKET (FT) M6X6

5 $35246001 | 1|{nu7una ZIGZAG CAM

6 23651001 | 2[7rE5exemy » SET SCREW, SOCKET (FT) M6X6

7 $35245001 | 1|97vo17-vss TENSION PULLEY ASSY, ;U-SHAFT
8 523651001 2|7 ES6X65R Y X SET SCREW, SOCKET (FT) M6X6

10 076002450 12 <27 460020D BALL BEARING, 6002DD

11 048150142 | 2|k x7¥53%crs RETAINING RING, EXTERNAL C15
12 §35242009 | 1|7-v PULLEY

13 014060632 1|7+ 7K 26x6 SET SCREW, SOCKET (CP) M6X6
14 016061031 [ 1|7+ kv 6x10 SET SCREW, SOCKET (CN) M6X10
16 $35249001 | 1|25 2 r¥#x WASHER, ; THRUST

17 048350242 | 1|+ x77F3cas RETAINING RING, INTERNAL C35
18 543711000 | 1|v7v955- COLLAR, ;U-SHAFT

20 151998000 [ 1|~7ussn BEARING COLLAR

21 116920001 | 1|#2Uss252pUL ¥ RING, THRUST

22 141276001 | 1|avvo9575s BALL BEARING CAP, S

23 102843004 | 3|#5% 357 SCREW, FLAT SM3.57
118-980-109

D . §t#RB3{%k / Zigzag mechanism

REF.NO. CODE [qQTY Es A4 NAME OF PARTS RM|

1 $35264001 12V 74874 ZIGZAG FORK

2 $35263101 AN E RS L & & 42 SUPPORT PIN, ;Z-FORK

3 021080306 | 1|#+v r3v a8 NUT, 3 M8

4 $35262001 | 1|ruzyLernss CONNECTING ROD ASSY, ;ZIGZAG
5 $35260001 114 %IM6 SHOULDER SCREW, M6

6 $35259001 AV PUEEVTE PF 3 SHOULDER SCREW, ;Z-CRANK

7 155559001 1HeSHH2 WASHER, PLAIN

9 021060102 | 2[#v r1v 36 NUT, 1 M6

10 $35258001 | 1|nuzus5ss ZIGZAG CRANK

1 018062022 1|78 b 6x20 BOLT, SOCKET M6X20

12 $35257000 1WWoS5o2T0x80 BUSH, ;C-SHAFT

13 014060632 1|7+ 74K 36X6 SET SCREW, SOCKET (CP) M6X6

15 $35256001 | 1[nhuznawrsss ROCKER SHAFT, ; ZIGZAG

17 $35255001 1NV ALFFIIRY1273 N-POSITION CONTROL PLATE ASSY
18 $35252001 1Yo UALY EY PIN, ;Z-ECCENTRIC

19 148727001 1|AAN=Y—06 SPACER, 0.6

20 $35250001 AV UL N ZIGZAG LEVER

21 $35251001 | 1|+v ks NUT, M6

22 $35332001 AYE SR L NEEDLE BAR CLAMP

23 018301236 7+ K b3x12 BOLT, SOCKET M3X12

24 $37432001 | 1|nuEksrovogxss BLOCK CLAMP ASSY, ;N-BAR

24-1 $35143001 | 1|nu%srovssax BLOCK CLAMP, ;N-BAR

24-2 018301632 | 1|7+ #u k3x16 BOLT, SOCKET M3X16

26 153596001 | 1|## WASHER
118-980-110
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E . $H#828hBA{R / Needle bar rocking mechanism

118-980-115
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E. &HEiEHIBA{R / Needle bar rocking mechanism

REF.NO. CODE__ [qTy T NAME OF PARTS RM

141 $35276101 | 1|x—s#~-2 MOTOR BASE

1-2 $35277000 | 1|AnzE-4R PULSE MOTOR, R

1-3 018501422 | 4|7+ % h5x14 BOLT, SOCKET M5X 14

1-4 025050232 [ 4lesv#zzans WASHER, PLAIN M 5

1-5 $35283001 | 1{AUNTKHT-Us3 NEEDLE ROTATION PULLEY ASSY
1-5-1 $35435000 | 1|Aunq1EeMTI-U2 S NEEDLE ROTATION PULLEY ASSY, M
1-5-2 $35282000 | 1{=- K E5x238 NEEDLE PIN, ;5X23.8

1-5-3 128652001 | 1|v7 % FRECI6W MAGNET, REC16W

1-6 014060632 | 2|7+~ % 26x6 SET SCREW, SOCKET (CP) M6X6

2 018061622 | 4|7 +#u rex1s BOLT, SOCKET M6X 16

11 $35291101 | 1|3>v3>7-uUpss TENSION PULLEY ASSY, D

11-1 $35284101 | 1|7>v3>7-v TENSION PULLEY

11-2 076000800 | 1|5+ <4 % #0002z BALL BEARING, 600022

11-3 048260242 | 2|k x77+3 %26 RETAINING RING, INTERNAL C26
11-4 $35290001 | 1|3>var7-uwFpss TENSION PULLEY ARM ASSY, D
11-5 048100142 | 1|rx7523%c10 RETAINING RING, EXTERNAL C10
14 018400832 | 2|7+ # . taxs BOLT, SOCKET M4X8

15 $35296001 | 1|L-2A1k9vrs3 DRIVING LOOPER SHAFT ASSY
16 072620180 | 1|2~ o5 r62012z BALL BEARING, 620122

17 $35297000 | 1|#7v4T7-vus 3 T-PULLEY ASSY, U ;V-SHAFT

18 018401636 | 1|7+ # . raxis BOLT, SOCKET M4X16

23 $35288101 | 1|7>vasy-vuss TENSION PULLEY ASSY, U

23-1 $35284101 | 1|7>var7-y TENSION PULLEY

23-2 076000800 | 1|% 7<% 760002z BALL BEARING, 600022

23-3 048260242 | 1|rx77+ac2e RETAINING RING, INTERNAL C26
23-4 $35287001 | 1|7>>3arv-usruss ARM ASSY, U ; T-PULLEY

23-5 048100142 | 1|k x752 3910 RETAINING RING, EXTERNAL C10
24 018400832 | 2|7+ %/ +4x8 BOLT, SOCKET M4X8

31 §35300000 | 1|21 3>5~nbU TIMING BELT, U

32 $35299000 | 1|#f3>5~ntD TIMING BELT, D

33 076001850 | 1|2 v 54 60012z BALL BEARING, 600122

34 142627001 | 1|##% WASHER

35 $35302001 | 1|€vrn5- SET SCREW COLLAR

36 014060632 | 2|7+ % 26x6 SET SCREW, SOCKET (CP) M6X6
118-980-115
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F1

. # T B8k / Presser foot mechanism
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F1.4#R T BE{% / Presser foot mechanism

REF.NO. CODE Q'TY EL XA NAME OF PARTS RM!
1 $34957001 1leSsxLonLy 3 OPENING CONNECTING ROD ASSY, L
1-1 $34965001 1foFoLi—70L-1kL FULCRUM LEVER PLATE, L
1-2 102630001 1UNnVEYTPLF1Hsa7 SLIDE BLOCK, ;N-BAR GUIDE
1-3 109763002 R ES WASHER
1-4 048050342 1|k 2 7E5 RETAINING RING, E5
2 $34963001 1les%LnRrY S OPENING CONNECTING ROD ASSY, R
2-1 $34964001 1o5 L= L —FR FULCRUM LEVER PLATE, R
2-2 102630001 1NnYKYPLFrHya SLIDE BLOCK, ;N-BAR GUIDE
2-3 109763002 e ES WASHER
2-4 048050342 1] b 27E5 RETAINING RING, E5
3 $34966001 6|4 % ma SHOULDER SCREW, M4
5 $35429001 1eS%/4x SPRING, EXTENSION
6 $34967001 2|lESHAMYNT A STOPPER PLATE, ;OPENING
7 025040232 2{ESHYHEFH4 WASHER, PLAIN M 4
8 062400812 2|+ ~a4xs SCREW, PAN M4X8
1" 062301016 2|+ ~amM3X10 SCREW, PAN M3X10
12 $34968000 2|RE-FK#+V bM3 SPEED NUT, M3
13 $34970001 2|52y 40V K CYLINDER ROD, ;OPENING
14 $34969001 2|y 40vKFeB ROD PIN, B ;CYLINDER
15 048030342 4| b X T7E3 RETAINING RING, E3
16 $35169001 2|lES22 UL Y YT CYLINDER SUPPORT, ;OPENING
17 062400812 414 ~114x8 SCREW, PAN M4X8
19 028040242 4 X xH¥H %24 WASHER, SPRING 2-4
35 $35239101 21757 Li18=39 CLAMP LEVER SHAFT
36 $35240001 2195 90L/5—8B CLAMP LEVER, B
38 062501202 2|+ ~am5X12 SCREW, PAN M5X12
39 $35303101 2[4 T Ky Ls— CLAMP DRIVING LEVER
40 062501202 2| ~NaM5X12 SCREW, PAN M5X12
41 $35166001 2|FHxT o)L 4OV E CLAMP CYLINDER ROD
42 $35305001 21v)r40vYFeEY ROD PIN, ;CYLINDER
43 048030342 41+ A 7E3 RETAINING RING, E3
44 $35304001 2175270 ) 8494 CYLINDER SUPPORT, ;CLAMP
45 014400532 2|7+ 7K 2ax5 SET SCREW, SOCKET (CP) M4X5
53 $35321001 3|7L—-bHAI KT 2A GUIDE PLATE, A
54 $35322001 1f7L—FH1 K148 GUIDE PLATE, B
55 S06696004 | 11|#> 3% 3x6 SCREW, FLAT M3X6
56 $35323001 2|7L—bFHI PLATE PRESSER
57 $35324001 214> %22 M4 SHOULDER SCREW, M4
58 $36345000 2|15 TV — WASHER, BENDING
62 $35327001 2lESH£ UL HRPYN STOPPER, :O-CYLINDER
63 017401415 2|F ) baxia BOLT, M4X14
64 021400202 22924 ra NUT, 2 M4
65 062400812 4|+ ~24x8 SCREW, PAN M4X8
67 $35328001 2lESXRAMNIYNTFAR STOPPER PLATE
71 028040242 AliixH¥H %24 WASHER, SPRING 2-4
72 $35456001 2/1F YT E K /8% SPRING
73 $35457001 1/szh4L SPRING HOOK, L
74 $35458001 1732 4R SPRING HOOK, R
75 $35321001 1ZL—bHT1E142A GUIDE PLATE, A
118-980-201
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<-00, txIVA
!/ For -00, Upper
thread trimmer >

|
» i81-1-2o

<-01, L FTRIVA
/ For -01, Upper & lower
thread trimmer >

(=)
81-1-19 81-1-18
80-1-3—@ 80-1-17—¢

<01, EFAIVA

/

/ For -01, Upper & lower thread trimmer >

‘f’ 80-1-18

81-1-13
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F2. ¥R T B8{% / Presser foot mechanism

REF.NO. CODE |q7y B XA NAME OF PARTS RM|
<-00, LRtV A > <For -00, Upper thread trimmer >
80-1 535474401 1AHITI7L—FrRYY Y2 WORK CLAMP PLATE SET, R
80-1-1 535318001 1R/ FHITL— IRV X WORK CLAMP PLATE ASSY, R
80-1-2 $37684101 1]/71) 1 2R-50 NEEDLE PLATE, R-50
80-1-4 537680001 1{X 7/ A4 IR-50 WORK CLAMP, R-50
<-01, L FTHRIVA> <For-01, Upper & lower thread trimmer>
80-1 535478401 AHITL—bRSVYH Y I WORK CLAMP PLATE SET, RS
80-1-1 $35319001 XR/AHYITL—PFRSY 3 WORK CLAMP PLATE ASSY, RS
80-1-2 $35309101 NY AL ER NEEDLE PLATE, R
80-1-4 $35452001 X/ FYIRL WORK CLAMP, RL
80-1-18 $35330001 *VFHYIA14HR WORK CLAMP PLATE, R
80-1-1-1 $35316001 HA7A7YYIT 1% SUPPORT PLATE, ;S-BLOCK
80-1-1-2 060020416 154 2 FM2x4 SCREW, BIND M2X4
80-1-3 506696004 #+53%23X6 SCREW, FLAT M3X6
80-1-5 $35236000 YA R32 WASHER, BENDING 3.2
80-1-6 $35235001 95794k SUPPORT PIN, ;CLAMP
80-1-7 021300302 334V b3 NUT, 3 M3
80-1-8 535238001 9207220995 SHAFT HOLDER, ; CLAMP
80-1-9 062401016 F+~14X10 SCREW, PAN M4X10
80-1-10 $35237001 VA B FULCRUM SHAFT, ; CLAMP
80-1-11 048050142 FXT293Cs RETAINING RING, EXTERNAL C5
80-1-12 $35234201 957 LI=R CLAMP LEVER, R
80-1-13 018501236 7 F KL k5X12 BOLT, SOCKET M5X12
80-1-14 535167001 92277 —A4R CLAMP ARM, R
80-1-15 014400532 T+ I HRIax5 SET SCREW, SOCKET (CP) M4X5
80-1-16 $35347100 X/ A1 ER CLOTH GUIDE, R
80-1-17 535326001 S ARTYM3IS5 SCREW, M3.5
<-00, LRIV A > <For -00, Upper thread trimmer>
81-1 535475401 FHITL—bLYIY R WORK CLAMP PLATE SET, L
81-1-1 $35310001 X/FHYITL— LTS WORK CLAMP PLATE ASSY, L
81-1-2 537683101 N A ZL-50 NEEDLE PLATE, L-50
81-1-4 537679001 R/ FHIL50 WORK CLAMP, L-50
81-1-19 $38335000 1ThkRT12 THREAD HOLDING PLATE
81-1-20 $35326001 IAFIMIS SCREW, M3.5
<-01, L FHUNVA> <For -01, Upper & lower thread trimmer>
81-1 535476401 FHITL—bLSYI T3 WORK CLAMP PLATE SET, LS
81-1-1 $35317001 XR/FHYITTL—bLSY 3 WORK CLAMP PLATE ASSY, LS
81-1-2 $35308101 AUEE IR NEEDLE PLATE, L
81-1-4 535453001 X/FYILL WORK CLAMP, LL
81-1-18 $35329001 HEIr4T14L WORK CLAMP PLATE, L
81-1-1-1 $35316001 1hva<99IT14 SUPPORT PLATE, ;S-BLOCK
81-1-1-2 060020416 2|31 > Fm2xa SCREW, BIND M2X4
81-1-3 506696004 2|4520%U3X6 SCREW, FLAT M3X6
81-1-5 $35236000 1|=H#H¥Hx3.2 WASHER, BENDING 3.2
81-1-6 $35235001 1757991k SUPPORT PIN, ;CLAMP
81-1-7 021300302 1322V +3 NUT,3M3
81-1-8 $35238001 Woso72599y SHAFT HOLDER, ;CLAMP
81-1-9 062401016 2| ~204x10 SCREW, PAN M4X10
81-1-10 535237001 Wo5279572059 FULCRUM SHAFT, ;CLAMP
81-1-11 048050142 2| b A7 73%9CS RETAINING RING, EXTERNAL C5
81-1-12 $35233201 1W57L8—L CLAMP LEVER, L
81-1-13 018501236 17+ HE I b5X12 BOLT, SOCKET M5X12
81-1-14 $35168001 15727 -4L CLAMP ARM, L
81-1-15 014400532 2|7F U HFE3axX5 SET SCREW, SOCKET (CP) M4X5
81-1-16 $35348100 1R/ 41 FL CLOTH GUIDE, L
81-1-17 $35326001 1o xxIM35 SCREW, M3.5
118-980-201
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F3 . AT B8R (2 — > X{t##) / Presser foot mechanism (Jeans specification)

93
95—
e—81-2-17
81'2'3_—9 81'2'16 ‘a
. 81-2-11
81-2-2 % _Z\\I
B> .//q’\. \\_\

"AT a3 BR
/ OPTION PARTS "

=

104

—81-2-1

81-2-4

80-2-3—9¢ 80-2-17—?

81-2-6

80-2-11 80-2-8 80-2-10

ey

80-2-14

|—80-2-1
|

J

/! T~
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F3. T AR (2 — > 'L H#) / Presser foot mechanism (Jeans specification)

REF.NO CODE |[q7TY Py NAME OF PARTS RM|
<L114-18mm> <L114-18mm>
80-2 $37756401 1FHTI7L—-FIRIVH X WORK CLAMP PLATE SET, J R1
80-2-2 $37644101 IIAVEEIR]: NEEDLE PLATE, R L1
80-2-4 $37754001 1R/ #4 IR WORK CLAMP, R-J L1
<L218-22mm> <L218-22mm>
80-2 $37727401 1AHT7L—bIR2ZVG T = WORK CLAMP PLATE SET, JR2
80-2-2 $37646101 IIAVEE 1P NEEDLE PLATE, R L2
80-2-4 $37690001 1R/ Y9 TRIL2 WORK CLAMP, R-J L2
<L322-26mm> <L322-26mm>
80-2 $37733401 MAHTIL— PRIV 2 WORK CLAMP PLATE SET, J R3
80-2-2 $37648101 1]/ Y 1 2L3R NEEDLE PLATE, R L3
80-2-4 $37692001 1R/ 4 TRIL3 WORK CLAMP, R-J L3
<14 26-30mm> <L426-30mm>
80-2 $37757401 1HAH4TIL— IRV T3 WORK CLAMP PLATE SET, J R4
80-2-2 $37650101 1) 1 2L4R NEEDLE PLATE,R L4
80-2-4 $37758001 1|/ FHTR-IJLA WORK CLAMP, R-J L4
<L528-32mm> <1528-32mm>
80-2 $40830101 1|#H94T7L—FIRSV Y 3 WORK CLAMP PLATE SET, J RS
80-2-2 540822001 IAVEE I NEEDLE PLATE, RL5
80-2-4 $41483001 1R/ Y IRILS WORK CLAMP, R-J L5
[ <16 32-36mm> <L6 32-36mm>
80-2 541489101 1|#H9T7L—FREVI Y 2 WORK CLAMP PLATE SET, J R6
80-2-2 $41479001 1|/ 42L6R NEEDLE PLATE, R L6
80-2-4 541485001 1|R /Y IR-IL6 WORK CLAMP, R-J L6
<L7 36-40mm> <L736-40mm>
80-2 $41491101 1AHT7L—bIRTVI TR WORK CLAMP PLATE SET, JR7
80-2-2 $41481001 IIAVEE IV NEEDLE PLATE,R L7
80-2-4 541487001 1R/ Y9 TR-IL7 WORK CLAMP, R-J L7
<L1-L4 14-30mm> <L1-L414-30mm>
80-2-1 $37729101 MR/ FHITTL—- PRI 2 WORK CLAMP PLATE ASSY, JR
<L5-L7 28-40mm > <L5-L7 28-40mm>
80-2-1 540828001 1|R/FHIT 7L —FRZ IB WORK CLAMP PLATE ASSY, JR ;B
80-2-1-1 $35316001 1hoasyH4IT14 SUPPORT PLATE, ;S-BLOCK
80-2-1-2 060020416 2|/81 > Fm2x4a SCREW, BIND M2X4
80-2-3 506696004 219 5% 3x%6 SCREW, FLAT M3X6
80-2-5 $35236000 1|v5H¥Hx3.2 WASHER, BENDING 3.2
80-2-6 $35235001 1757991 SUPPORT PIN, ;CLAMP
80-2-7 021300302 1132+ Y +3 NUT, 3 M3
80-2-8 $35238001 o575y SHAFT HOLDER, ;CLAMP
80-2-9 062401016 2|+~24ax10 SCREW, PAN M4X10
80-2-10 $35237001 1"Wosra2v5299 FULCRUM SHAFT, ;CLAMP
80-2-11 048050142 2| A7 3¢S RETAINING RING, EXTERNAL C5
80-2-12 $35234201 175> 7L/58=R CLAMP LEVER, R
80-2-13 018501236 1|7+ FI b5X12 BOLT, SOCKET M5X12
<L1-14 14-30mm> <L1-L4 14-30mm >
80-2-14 $37695001 1175277~ 4R CLAMP ARM, R-J
<L5-L7 28-40mm> <L5-L7 28-40mm >
80-2-14 540826001 117527 7— 4R-)-B CLAMP ARM, R-J-B
80-2-15 014400532 2{7F 7K 34x5 SET SCREW, SOCKET (CP) M4X5
80-2-16 $35347100 1|R/ 41 KR CLOTH GUIDE, R
80-2-17 $35326001 1o x%xIM35 SCREW, M3.5
118-980-201
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F3. 4R T RB8{F (2 — > Z'{L4#) / Presser foot mechanism (Jeans specification)

19

REF.NO CODE Q'TY Eoxq NAME OF PARTS RV

<L114-18mm> <L114-18mm>

81-2 $37731301 HER 2 A2 SR T/ ] WORK CLAMP PLATE SET, J L1

81-2-2 $37643201 I AVEEIRIN NEEDLE PLATE, L L1

81-2-4 $37755001 UEPE & ISR WORK CLAMP, L-J L1
<L218-22mm> <L218-22mm>

81-2 $37728301 1NAHTIL—biL2vms 3 WORK CLAMP PLATE SET, J L2

81-2-2 $37645201 I AVEE IV NEEDLE PLATE, L L2

81-2-4 $37689001 UEPE R 218 W] WORK CLAMP, L-J L2
<1322-26mm> <1322-26mm> 1

81-2 $37735301 NFHzToIL-—rI3V Y3 WORK CLAMP PLATE SET, J L3

81-2-2 $37647101 IRAVEE KN NEEDLE PLATE, L L3

81-2-4 537691001 1R/ F4 I3 WORK CLAMP, L-J L3
<L426-30mm> <14 26-30mm>

81-2 $37732301 NAYITIL—-HILAV I 3 WORK CLAMP PLATE SET, J L4

81-2-2 $37649101 INAVEE IV NEEDLE PLATE, L L4

81-2-4 $37759001 1R/ 9 T4 WORK CLAMP, L-f L4
<L528-32mm> <L528-32mm>

81-2 $40831101 1NAHTIL—bISVY T3 WORK CLAMP PLATE SET, J LS

81-2-2 540823001 N GAVEE LS NEEDLE PLATE, L L5

81-2-4 541484001 1R/ A HIL-IS WORK CLAMP, L-J L5
<L632-36mm> <1632-36mm> ] o

81-2 541490101 1NFHTIL—- b6V 3 WORK CLAMP PLATE SET, J L6

81-2-2 $41480001 1)1 2L06L NEEDLE PLATE, L L6

81-2-4 541486001 1R/ FHIL-L6 WORK CLAMP, L-J L6
<L736-40mm> <L7 36-40mm>

81-2 $41492101 HNAHTIL—PMIL7VS Y 3 WORK CLAMP PLATE SET, J L7

81-2-2 541482001 HIBYEEIVN NEEDLE PLATE, L L7

81-2-4 $41488001 1R/ FAHTLIT WORK CLAMP, L-J L7
<L1-L414-30mm> <L1-L414-30mm>

81-2-1 $37730001 HAryT7L—- by 3 WORK CLAMP PLATE ASSY, JL
<L5-L7 28-40mm > <15-L7 28-40mm>

81-2-1 $35310001 MNR/AYTTL— LY 3 WORK CLAMP PLATE ASSY, L

81-2-1-1 $35316001 1hy7av4H4T14 SUPPORT PLATE, ;S-BLOCK

81-2-1-2 060020416 2|/514 > FM2xa SCREW, BIND M2X4

81-2-3 506696004 2|52 %T3x6 SCREW, FLAT M3X6

81-2-5 $35236000 1= ¥4 %32 WASHER, BENDING 3.2

81-2-6 $35235001 Wos5e7949TES SUPPORT PIN, ;CLAMP

81-2-7 021300302 1325 v 3 NUT, 3 M3

81-2-8 $37712001 11935075994 CLAMP SHAFT HOLDER

81-2-9 062401016 2|+~3aax10 SCREW, PAN M4X10

81-2-10 $37711001 NP E P CLAMP FULCRUM SHAFT

81-2-11 048050142 2| A7 ¥ 73A%Cs RETAINING RING, EXTERNAL C5

81-2-12 $35233201 1527018 -L CLAMP LEVER, L

81-2-13 018501236 1|7+ K F5X12 BOLT, SOCKET M5X12
<L1-L414-30mm> <L1-L414-30mm>

81-2-14 $37694001 1195277 —4L-) CLAMP ARM, L-J
<L5-L7 28-40mm > <L5-L7 28-40mm>

81-2-14 540827001 1175277 —4L-)B CLAMP ARM, L-J-B

81-2-15 014400532 217 F 7K 24X5 SET SCREW, SOCKET (CP) M4X5

81-2-16 $35348100 1R/ 51 KL CLOTH GUIDE, L

81-2-17 $35326001 1o x2YM35 SCREW, M3.5

118-980-201



F3. 4 T BA{E (2 — > X {L44) / Presser foot mechanism (Jeans specification)

REF.NO. CODE Q'TY B XA NAME OF PARTS RM|
75 537693001 1ZL—=btHhtET15C GUIDE PLATE, C
90 $37714001 Bk i e g FULCRUM BRACKET, ; AUX.CLAMP
91 537713001 HkoaryT sy FULCRUM SHAFT, ; AUX.CLAMP
92 048050142 2|bx7273%C5 RETAINING RING, EXTERNAL C5
93 $37718000 1HRoaxryzosr AUXILIARY CLAMP ARM
94 018401032 1|7 FHwn kaxi10 BOLT, SOCKET M4X10
95 505356000 1|#FaFH94TA BUTTON CLAMP, A
96 508808001 HNARMYZ RS STOPPER SCREW
97 021660102 1+ b12318 NUT, 15M3.18
98 $37753001 UEPEENE S PZAL SPRING, EXTENSION
99 $37744001 HFFHY T U d99Ty3 CYLINDER SUPPORT ASSY
100 062400812 2|F~214x8 SCREW, PAN M4X8
101 537717101 B E i R A AUX. CLAMP LINK ASSY
102 $34922101 S SHOULDER SCREW, M4
103 021400202 11223+ v a4 NUT, 2 M4
"r7vamR" " OPTION PARTS ”
104 $37870000 127451 F) CLOTH GUIDE, J
118-980-201
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.12%XV B3f% / Feed mechanism
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G.:%') Bi{%k / Feed mechanism

REF.NO. CODE Q'TY EL AL NAME OF PARTS RM|
1 $34950109 EFAE KT FEED BRACKET
2 $35176001 NEFAEES VACH! FEED BRACKET COVER, L
3 $35177001 e AR EE VALY FEED BRACKET COVER, R
4 $29410001 12|45 IMma SCREW, FLAT M4
5 $35171000 Hnnzx-4ax PULSE MOTOR, X
6 018501631 4|7+ I k5X16 BOLT, SOCKET M5X16
8 025050232 AleSH¥HxF2ys WASHER, PLAIN M 5
9 502403001 VAN ERY DRIVING GEAR
10 014760622 2|7F b AR U595 SET SCREW, SOCKET SM5.95
1" $35181001 1XF2 U994y 3 X-FEED SHAFT HOLDER ASSY, L
1141 $35180000 1XFoVTo99L X-FEED SHAFT HOLDER, L
11-2 417526000 R PR A28 S/ AN SENSOR MAGNET, 9
12 $35178001 2|x5v Y X-RACK
13 018501631 4|7 F K k5X16 BOLT, SOCKET M5X16
15 $35179000 1XF2 VT o94R X-FEED SHAFT HOLDER, R
16 $35188001 21X VTLF 1Ty Y-FEED GUIDE SHAFT
17 014060632 4|7+ 7K 2 6X6 SET SCREW, SOCKET (CP) M6X6
18 $12004000 4lv=7IFva LINEAR BUSH
19 502460001 8|kx7T93MC19 RETAINING RING, EXTERNAL C19
23 $35182001 1xFo2UPLF1T97A X-FEED GUIDE SHAFT, A
24 018401636 417+ %) b ax16 BOLT, SOCKET M4X16
25 025040232 dleSH¥HxFaya WASHER, PLAINM 4
26 $35183000 al=7Fva12 LINEARBUSH, 12
27 $35184001 1209 r X1 4 STOPPER, BALL BEARING
28 062300416 4|+ ~aMm3X4 SCREW, PAN M3X4
42 $35173101 1yxo2U~=-2 Y-FEED BASE
43 018061622 4|7+ FI k6X16 BOLT, SOCKET M6X 16
45 $35172000 1R E-2Y PULSE MOTOR, Y
46 018501631 47 FFI k5X16 BOLT, SOCKET M5X16
48 025050232 AleSHHxF2ys WASHER, PLAIN M 5
49 $10081001 AN E &y DRIVING GEAR
50 014760622 2|7+ kX %T595 SET SCREW, SOCKET SM5.95
51 $35174001 1yz-U44IL Y-PULLEY SUPPORT, L
52 018501422 2|7 F K b5X14 BOLT, SOCKET M5X14
53 527844201 18132297 -UA TIMING PULLEY, A
54 014770622 2|7F P AXT6357K3 SET SCREW, SOCKET (CP) SM6.35
55 $35186001 1lyz-ussL Y-PULLEY SHAFT, L
56 530138001 2|v1oaxX7PYL T8 MICRO BEARING, 8
57 048060342 2{ b2 7E6 RETAINING RING, E6
61 $27844201 1213297 -YA TIMING PULLEY, A
62 014770622 2|7+ b AR T6357 K3 SET SCREW, SOCKET (CP) SM6.35
63 $35189001 1y7-UT R Y-PULLEY SHAFT, R
64 530138001 2|71 vORTY L Y8 MICRO BEARING, 8
65 048060342 1|+ X7E6 RETAINING RING, E6
66 048160242 4| r A7 FFAYC16 RETAINING RING, INTERNAL C16
67 $10082001 1|71 KLYy IDLER GEAR
68 014760622 2|7F b A 2595 SET SCREW, SOCKET SM5.95
69 $10077100 IR TR Y-TIMING BELT
70 $35190001 B\ Y-SHAFT
71 502460001 2| XT7T73%C19 RETAINING RING, EXTERNAL C19
72 $12004000 2|y=7Fvya LINEAR BUSH
73 $35184001 NEEPVEL A EE STOPPER, BALL BEARING
74 $35191001 1Wooysyr BALL BEARING
75 $12004000 1MV=7Fvya LINEAR BUSH
76 502460001 2{ 275 93%9C19 RETAINING RING, EXTERNAL C19
77 018061222 2|7 FF I b6x12 BOLT, SOCKET M6X12
78 028060242 2{1xHH %26 WASHER, SPRING 2-6
79 $31568000 IWNALPNETZ) Y-DRIVING SHAFT HOLDER
80 510078001 TN b ZA=H SPACER, ;T-BELT
118-980-202

22




1% ) B3{% / Feed mechanism
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G .:E!') B{% / Feed mechanism

REF.NO. CODE Q'TY XA NAME OF PARTS RM

81 $10079101 VAN ¥ % BELT HOLDER

82 018680822 2| 7+ FI F437X8 BOLT, SOCKET SM4.37X8

83 018501631 1|74 k5x16 BOLT, SOCKET M5X16

84 $35192001 tHeryox187= SENSOR PARTITION PLATE ASSY
84-1 $35193000 ey xU14 SENSOR PARTITION PLATE

84-2 128652001 1|~ % %V FRECIEW MAGNET, RECt16W

85 $35194001 1yH1 k22 Y-GUIDE SHAFT

86 012500536 2|7+ ES5X5 SET SCREW, SOCKET (FT) M5X5
87 $44502001 1|®E-584¥4I MOTOR SUPPORT

88 018061622 3|7+ K b6x16 BOLT, SOCKET M6X16

89 $35196100 2171 K ¥+ IDLER GEAR

90 014060632 4|7+ 7K 26X6 SET SCREW, SOCKET (CP) M6X6
91 $35195001 MNP ELEND Y GEAR SHAFT, ;IDLER

92 076001800 2|22 774600122 BALL BEARING, 600122

93 048280242 2| b X779 C28 RETAINING RING, INTERNAL C28
96 $35187001 tIXx2U7P+1o%8 X-FEED GUIDE SHAFT, B

97 014060632 2|7+ K 26X6 SET SCREW, SOCKET (CP) M6X6
99 062300416 1|+ ~am3xa SCREW, PAN M3X4

100 018502022 1|7+ %L b 5X20 BOLT, SOCKET M5X20

101 148782001 1| A~=% SPACER

103 025060232 2|lES>H¥HxFLI6 WASHER, PLAINM 6
118-980-202
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H. A hv4%—B3{% / Cutter mechanism

118-980-218




H. % v 2 —B3{& / Cutter mechanism

REF.NO. CODE [qQTY Er A1 NAME OF PARTS RM|

1 $35074201 1Hhva-u7y3 CUTTER LEVER ASSY

1-1 $35075201 1hrya~-n3 CUTTER LEVER

1-2 $35076101 1hya=-h-ryystyz CUTTER CARTRIDGE PRESSER
1-3 $35077000 1|== kD -35ax258 NEEDLE ROLLER, 4X25.8

1-4 $35078001 1|/5204 SPRING HOOK

1-5 $35079000 1|==kro-53x118 NEEDLE ROLLER, 3X11.8

2 $35080001 1hva-nzsy CUTTER LEVER SHAFT

3 016061031 1|7+ #HY 6x10 SET SCREW, SOCKET (CN) M6X10
5 $35081001 2[nva—orryIry SUPPORT SCREW

6 $35082001 2[3v a2+ r1a NUT,3M14

7 $35088001 HUPEZN LINK, A

8 $35085001 1Hurovoc LINK SHAFT, C

9 014060632 1|7+ 2% 36x6 SET SCREW, SOCKET (CP) M6X6
10 $35087001 1|y e LINK, C

11 $35086001 PP LINK SHAFT, B

12 014060632 1|7+ %% 36x6 SET SCREW, SOCKET (CP) M6X6
13 $35083001 1 o39a LINK SHAFT, A

14 014060632 1|7+ % 26x6 SET SCREW, SOCKET (CP) M6X6
15 $35084001 PO PE =DA% CYLINDER ROD SHAFT

16 014060632 1|74 % 3 6x6 SET SCREW, SOCKET (CP) M6X6
17 $35089001 1yyeagnyer CYLINDER ROD

18 $35090001 IPPPEL RS L) CYLINDER SUPPORT SHAFT

19 014060632 | 2|7+ 4% 26x6 SET SCREW, SOCKET (CP) M6X6
23 $35091001 IPEEE P KNOB SCREW, M5

24-2 $35093001 1|new—38 ... <38mm> |HAMMER,38 ................. <38mm>
25 $35473301 IEF YT EOLYH KNIFE BRACKET SET

25-1 $35094301 1|A2kg123 KNIFE BRACKET ASSY

25-2 $35097001 1{x290vo44T KNIFE BLOCK HOLDER

25-3 018501622 1{7+# b 5x16 BOLT, SOCKET M5X16

25-4 $35098000 1l7avysz2rynts STOPPER PLATE, ;BLOCK

25-5 062300416 | 1|3~z Mm3x4a SCREW, PAN M3X4

26 018501222 | 2|7+ %/ r5x12 BOLT, SOCKET M5X12

27 018062522 1{7F £ b 6X25 BOLT, SOCKET M6X25

34-1 $35436101 1] 4 22.8X4.3-50 KNIFE, 2.8X4.3-50

34-2 $35437101 1|4 22.8%4.3-38 KNIFE, 2.8X4.3-38

39 $45269001 1|hya—trH—%Y14s PARTITION PLATE, ;C-SENSOR
40 062400812 | 2|+~zaxs SCREW, PAN M4X8

45 $35078001 IREY LS SPRING HOOK

46 142642001 1Y EoFaneyses/ % SPRING, EXTENSION

a7 $35100001 142739 y49T KNIFE ADJUSTING SUPPORT
48 062400812 1|+ ~2axs SCREW, PAN M4X8

51 $35101001 1xz2ranevary ADJUSTING SCREW

52 $35102001 HAxzRFELT7LH1 KNIFE BRACKET GUIDE

53 018400832 | 3|7+ #n raxs BOLT, SOCKET M4X8

54 $35104001 1| xz1817%3 KNIFE PIPE ASSY

55 062400812 | 2|+~2axs SCREW, PAN M4X8

56 028040242 | 2|/sx¥# %24 WASHER, SPRING 2-4

58 $43375000 1| ARG FHI~ KNIFE LEVER COVER

"A7a L mE" ” OPTION PARTS ”

24-1 $35092001 1|nee=20 ...... <20mm> |HAMMER,20 ................. <20mm>
24-3 $35479001 1|nee=50 ...... <50mm> |HAMMER,50 ................. <50mm>
118-980-218
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J. T ar7—VM{%k/ Tension pulley mechanism

118-980-126
K. FT#hB3{% / Lower shaft mechanism

— e —— —— e . s — — |t i e o s e,
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J. 723> 7— )%/ Tension pulley mechanism

REF.NO. CODE |qTY B xd NAME OF PARTS RM

1 $35112001 Hr7-vssz TENSION PULLEY ASSY

1-1 $35431001 1T7-v49T1422 SUPPORT PLATE ASSY, ;T-PULLEY
1-2 $35110001 1l7>v3r7-1 TENSION PULLEY

1-3 048280242 2[rx7FFamc2s RETAINING RING, INTERNAL C28
1-4 076001800 112752 % 4600122 BALL BEARING, 600122

1-5 048120142 1rx7v93%C12 RETAINING RING, EXTERNAL C12
2 018081622 2|7+ F I r8X16 BOLT, SOCKET M8X16

4 028080242 2|/5% 5528 WASHER, SPRING 2-8

5 $35108001 1|71K57-1 IDLER PULLEY

6 076002800 2|5 w29 4600222 BALL BEARING, 600222

7 048320242 2|k A7 7FaHC32 RETAINING RING, INTERNAL C32
10 $35107001 1714K572~usy PULLEY SHAFT

11 116920001 21 9vv9a520yy RING, THRUST

12 014060632 1|7+ 7 #% 26x6 SET SCREW, SOCKET (CP) M6X6
13 $35106001 1RY KHHT Ty BED SUPPORT SHAFT

14 014060632 1|7+ %% 26x6 SET SCREW, SOCKET (CP) M6X6
17 518707129 1lva MmO ... <M29> |BELT, VM ;WHITE ................ <M29>
18 $18707137 1{v~ib kMmO <M37> |BELT, VM ;WHITE ................ <M37>
118-980-126

K. T&hRS{% / Lower shaft mechanism

REF.NO. CODE Q'TY EAq NAME OF PARTS RM]

1 076003850 a2~ 94600322 BALL BEARING, 600322

2 048150142 1lrx799amcs RETAINING RING, EXTERNAL C15
3 $35275100 124329~ +665 TIMING BELT, 665

4 $35273001 1108598699 CAM SHAFT

5 076202850 1|1a<T 974620222 BALL BEARING, 620222

6 $35274001 1|1ty rhS5~ SET SCREW COLLAR

7 $23651001 2|7FESeX6K Y X SET SCREW, SOCKET (FT) M6X6

8 $35272001 11089917-0U43 TENSION PULLEY ASSY, ;L-SHAFT
9 $23651001 2|7+ ES6X65KY A SET SCREW, SOCKET (FT) M6X6
10 $35270001 UPEPEE:IN LOWER SHAFT CAM

11 $23651001 2(7FES6xek Y £ SET SCREW, SOCKET (FT) M6X6

12 $35269101 1|7>vac7-u4ss3 TENSION PULLEY ASSY

12-1 $35268101 1l7vv3ar7-un5ss ARM ASSY, ; T-PULLEY

12-1-1 $35267101 UV EPIFED L ARM, ;T-PULLEY

12-2 $35265001 P YEPYEY TENSION PULLEY

12-3 076001800 122274600122 BALL BEARING, 600122

12-4 048280242 21 A7 7F3C28 RETAINING RING, INTERNAL C28
12-5 048120142 1rx7v9am012 RETAINING RING, EXTERNAL C12
16 018502036 2|7 FHI F5X20 BOLT, SOCKET M5X20

17 025050232 2|ESYHXFHs WASHER, PLAIN M 5

18 $43376001 1108597 -ynn- PULLEY COVER, ;L-SHAFT
118-980-305
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L1 . Z&ERIL—/\B3{% / Double chain stitch looper mechanism
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L1. — @33RV — /Y B84E / Double chain stitch looper mechanism

REF.NO. CODE Q'TY EoxAq NAME OF PARTS RM]
1 $34948101 I S LOOPER BASE
2 535007000 1Mev—-27~17% LOOPER PULLEY ASSY
3 062351615 1|#~335X16 SCREW, PAN M3.5X16
4 535010001 Hw—n-9r9s4 DRIVING SHAFT, ; LOOPER
7 537432001 UAPE PP VEE E 3B BLOCK CLAMP ASSY, ;N-BAR
7-1 $35143001 UIAVE S s V2 E 3 BLOCK CLAMP, ;N-BAR
7-2 018301632 7+ HI+3X16 BOLT, SOCKET M3X16
9 535053001 HNARTLI=D 99 LINK SHAFT, ;SPREADER
10 $35011001 H=n=-vyss2s5> LOOPER LINK CLAMP
" 062501202 1|3 ~Nams5x12 SCREW, PAN M5X12
12 $35012001 TSRS A KT F41 LS-SLIDE GUIDE
13 062300612 3|{+~a3xe SCREW, PAN M3X6
14 535015001 tHw=—n-yos LOOPER LINK
16 535013001 2(4>xma SHOULDER SCREW, M4
17 535016001 VA BV R R SPREADER LINK BASE
18 062501202 1|3 ~amsx12 SCREW, PAN M5X12
19 $35017001 HNAZLd—hhLyry CAM LINK, ;SPREADER
20 535018001 MNhavrshs— COLLAR, ;CAM LINK
21 535014001 HERE AT SHOULDER SCREW, M4
22 535019001 HERE S SHOULDER SCREW, M4
23 $35020001 2(27Ld—i% SPRING, COMPRESSION
24 $35021000 VAP AVE EVAS S 2t SPRING GUIDE, ;SPREADER
25 $35022101 LB R b N DRIVING CAM, ;SPREADER
26 535023001 TSk T —F A1 LS-HOLDER BRACKET
27 014060832 17+ bxxTexsr 2 SET SCREW, SOCKET (CP) M6X8
28 535024101 HEnNFd—44TSy SUPPORT SHAFT, ;HOLDER
30 060400516 1784 > K maxs SCREW, BIND M4X5
32 062301016 1{#~2m3x10 SCREW, PAN M3X10
33 021300302 1323+ Y 13 NUT, 3 M3
34 $35027001 T{usr b3 SPRING, EXTENSION
35 535028000 TE Ik 3X16 PIN, DOWEL 3X16
37 105288001 1oxxv238 SCREW, SM2.38
42 535030001 LN RO ok PAY ) PIPE, ; TR-GUIDE
43 536660101 LAV A s SUPPORT, ;N-GUARD
44 062300612 2|3 ~23X6 SCREW, PAN M3X6
45 535410001 TL=1R LOOPER, R
46-1 $35411001 NP1 =n EYE LOOPER
47 535032101 2|2 A% 226X55 SCREW, M2.6X5.5
48 535412101 127 L4-R SPREADER, R
49-1 $35413101 HEYAZ- S SPREADER, L
50 535034001 1MAFLHd=-XbITR STOPPER, R ;SPREADER
51 $35033001 HNRZLE=-2bYTL STOPPER, L ;SPREADER
52 $35032101 2[ A FT26X55 SCREW, M2.6X5.5
53 535035101 HNRA7LH—s1i%R SPRING, TWIST ;R
54 535036101 1A7ZLd—nxL SPRING, TWIST ;L
56 $35037001 Wix7or129 GUIDE SHAFT, ;SPRING
57 021400202 123+ Y +a NUT, 2 M4
58 535038001 U RSN RAE THREAD TAKE-UP SPRING
59 $35039000 1Lt YRR ST SUPPORT, TR. TAKE-UP SPRING
60 060300416 151 > KF3xa SCREW, BIND M3X4
61 535040000 L[ O RAE 7 ok SPRING GUIDE, ;L-TR TAKE-UP
62 535018001 HhLYLIhF— COLLAR, ;CAM LINK
63 062401416 1|#~34x14 SCREW, PAN M4X14
64 535041000 NI rsyIT12 THREAD SUPPORT PLATE
65 535043001 ML rAYT oo L-THREAD PRESSER BASE
66 535042000 HLr b4y T L-THREAD PRESSSER
67 535044001 L[S A L P ) L-TENSION STUD
68 154562001 1MoLFro3arnzs SPRING,B ;PRE-TENSION
69 155510001 A rFaADLFI L TENSION NUT
118-980-309
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L1 . —&B)L—/3B3{% / Double chain stitch looper mechanism
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L1. W3RV — /¥B8{% / Double chain stitch looper mechanism

REF.NO. CODE Q'TY Exo NAME OF PARTS RV
70 144504001 211 b7+ 19S5 DISC, ;THREAD GUIDE
71 $35045001 1|42 2M3 SHOULDER SCREW, M3
72 $35118001 IAVE SN IrD7AE TENSION SPRING
73 $35046000 2{=—FkE>3X178 NEEDLEPIN, 3X17.8
90 $35326001 Mo xRIM3s SCREW, M3.5
93 076003850 2|4 <77 4600322 BALL BEARING, 600322
94 014300832 1|7+ 7% 31Mm3x8 SET SCREW, SOCKET (CP) M3X8
95 $36659001 1o NEEDLE GUARD, U
926 018300532 1|7 FHE N k3X5 BOLT, SOCKET M3X5
103 $37724001 1o 2%2238 SCREW, SM2.38
©
118-980-309
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L2 . ZHIRJL—/XB34% / Double chain stitch looper mechanism

<-00, +x%vA / For-00, Upper thread trimmer >
<-01, +t TxtUA / For -01, Upper & lower thread trimmer >

@,‘,l

39.1 38-1

31-1

<-02, o— > Xtt# / For -02, Jeans specification >

1152 103
36-2 %57

., 105 1041}
q

115-1 1153

83-2 82-2 80

77 76 79 75 92

<-01, +t FTxthum / For -01, Upper & lower thread trimmer >

75 92

77 76 79

"FA T a &
/ OPTION PARTS "

462 ﬁ% 49-2—

89-3
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L2 . — IRV — /Y B3{% / Double chain stitch looper mechanism

REF.NO. CODE Q'TY Eoxq NAME OF PARTS RV
<-00, L&A > <For -00, Upper thread trimmer>
<-01, L FHIMUA> <For -01, Upper & lower thread trimmer>
29-1 $35054001 MNorab7rr1C GIMP GUIDE, C
31-1 $35025001 M rFULN—FHoq THREAD TRIMMER LEVER BRACKET
36-1 $35029001 1274 F9nA MOVABLE KNIFE, A ;UPPER
38-1 535026001 TNo27ACRINTA BRACKET, ; U-MOVABLE KNIFE
39-1 060300416 17514 > F3xa SCREW, BIND M3X4
89-2 547033001 N2Od—-r7L—116 THROAT PLATE, 1.6
<-02, - Xt > <For -02, Jeans specification>
29-2 537696101 Nooqa bT7F1C GIMP GUIDE, C-J
31-2 537726001 MUa rFULN=—KHF1B T-TRIMMER LEVER BRACKET, B
36-2 $37723001 271 F2/18 MOVABLE KNIFE, B ; UPPER
39-2 060350616 11781 > F3.5%6 SCREW, BIND M3.5X6
75 535048101 1A bz xLIX=— TENSION RELEASE LEVER
76 535049001 =Y Z A/ LEVER SHAFT, ;T-RELEASE
77 025680132 2|leS5YH 237437 WASHER, PLAIN S 4.37
78 048030342 2| b X TE3 RETAINING RING, E3
79 535050001 TMw—n—1bzitx LOOPER TENSION RELEASE
80 535051001 1M1 ranxFagwy1s TENSION RELEASE PLATE
82-2 025350236 2|ESHHEF2I35 WASHER, PLAIN M 3.5
83-2 062350516 2|+ ~N103.5X5 SCREW, PAN M3.5X5
89-1 537752001 1{2z0-+2720L—-F18- THROAT PLATE, 1.8-J
92 $35057001 LHES =P A ATYAY-4 SPRING, TWIST
104-1 $37725001 PR =AY SPRING, COMPRESSION
105 547932001 1]+ +238-56 NUT, SM2.38-56
106 541252000 HooqAbAYIT 12— GIMP THREAD CLAMP PLATE, J
107 535118001 T[nhusbFan Nz TENSION SPRING
108 159113001 114 %23.18 SHOULDER SCREW, SM3.18
115 547512001 IR N e L LOWER THREAD PRESSER ASSY, J
115-1 $37721001 121494541 LOWER THREAD PRESSER BRACKET
115-2 $37720001 1214 r49T LOWER THREAD PRESSER
115-3 148407001 1M3a7r+r131Jk> DOWELPIN, L
<-01, L FHUIUVA> <For-01, Upper & lower thread trimmer>
75 535048101 e bz xLN— TENSION RELEASE LEVER
76 $35049001 11 b ALIN=Y LEVER SHAFT, ;T-RELEASE
77 025680132 2|ES¥HRT7437 WASHER, PLAIN § 4.37
78 048030342 2| b AJE3 RETAINING RING, E3
79 535050001 TH=Nn=oa b2 A LOOPER TENSION RELEASE
80 535051001 1M ranxFanevra TENSION RELEASE PLATE
81 535365101 11 bawALIS=y 2 TENSION RELEASE LEVER CLAW
82-1 025350236 3lESHHRFIY3S WASHER, PLAIN M 3.5
83-1 062350516 3|+ ~X33.5%5 SCREW, PAN M3.5X5
84 535366001 L b2y AHYT TENSION RELEASE CLAW SUPPORT
85 062400812 2|+ ~204xs SCREW, PAN M4X8
86 $35052001 M1 banxy s TENSION RELEASE CLAW
87 535055001 LR =Y 3B Fiv SPRING, TWIST
88 535056001 142 oMma SHOULDER SCREW, M4
92 $35057001 M1 b=tz SPRING, TWIST
"t7vaBa" " OPTION PARTS ”
46-2 535471001 MNZ1=nB .. ... <A%H> [EYELOOPER,B .... <ForHeavy-weightthread>
46-3 $49078001 1w —=nLs <HIERA> [LOOPER,L-S ............. <For Chain stitch>
49-2 535472101 1|A7L4-18B <kx#H> |SPREADER,LB ..... <For Heavy-weight thread >
49-3 549079001 1274 —-1s ..... <BIEH> [SPREADER,L-S ........... <For Chain stitch>
89-3 547034001 12AO0-+7Lb—-F11 </hWREA> |THROATPLATE, 1.1 ........ <For Small hole>
118-980-309
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M . Jb—/X—B{% / Looper mechanism
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M . JL—/N—Fl{%k / Looper mechanism

REF.NO. CODE |qQTY EL XA NAME OF PARTS R
1 $35066001 1v-nussss LOOPER LINK ASSY
1-1 $35067001 1Mv=n-y>s LOOPER LINK
1-2 $35063001 1lw-nnuan CAM ROLLER, ;LOOPER
1-3 $35064001 1lv—nnuaoes ROLLER PIN, ;L-CAM
1-4 014060632 1|74 % 36x6 SET SCREW, SOCKET (CP) M6X6
2 535065001 1=—n—yooy4yTsy SUPPORT SHAFT, ;L-LINK
6 $35062001 1Mw-nyrmaq LOOPER DRIVING PLATE
7 $35061000 2l—nys oz SPRING, PLATE
8 510439001 4|7+ F I b 3X6 BOLT, SOCKET M3
9 028030242 4|5 x ¥ H 223 WASHER, SPRING 2-3
14 014060632 2|79 % 26x6 SET SCREW, SOCKET (CP) M6X6
15 $23612051 1evyrns5-23 SET SCREW COLLAR ASSY
118-980-306
N. R 7L & —FB{%/Spreader mechanism
REF.NO. CODE |[qTy ELxq NAME OF PARTS RM|
1 $35073001 1|27L 8- Ky Li— SPREADER DRIVING LEVER
2 $35072101 1z27L48-Ln=-43 SPREADER LEVER ASSY
2-1 $35071001 IS A% B VN WA CAM LEVER, ;SPREADER
2-2 $35070101 1|27L4-—haanes ROLLER PIN, ;SPREADER CAM
2-3 $35069001 1|27L4-h420 ROLLER, ;SPREADER CAM
3 062400812 2|+ ~aaxs SCREW, PAN M4X8
4 025040232 2leSyHxFama WASHER, PLAIN M 4
5 $35068001 1| r2x%M35 SET SCREW, M3.5
6 021350106 11225 Yr3s NUT, 1 M3.5
8 $35065001 Nh=—n—yro44ISy SUPPORT SHAFT, ;L-LINK
9 $23612051 1eyrn5-43 SET SCREW COLLAR ASSY
10 014060632 2|77 9% 266 SET SCREW, SOCKET (CP) M6X6
118-980-310
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P . #5888 B84 / Lubrication
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P . ¥ i/ BA% / Lubrication

REF.NO. CODE Q'TY EL A NAME OF PARTS R
1 $35003101 1MroovyTL WICK SUPPORT, L
2 $35002000 1MbooyHyTL72I0b FELT, ;W-SUPPORT L
3 $35001000 4|10 YNV b NYLON RIVET
4 062350616 2| ~NIM3.5X6 SCREW, PAN M3.5X6
5 $43724001 Mw=nF1F7o+1 OIL GUIDE, ;LOOPER
6 062401212 1+ ~2ax12 SCREW, PAN M4X12
7 $34999001 1r 294 TD WICK SUPPORT, D
8 062400616 2|+~ MaxX6 SCREW, PAN M4X6
9 $34998001 MNoa2vohnhii- COVER, ;L-SHAFT CAM
10 062400616 2|+ NIMAX6 SCREW, PAN M4X6
1 $34997001 1=ty A44T WICK SUPPORT, ;LOOPER
12 062300416 1|+ ~Nam3x4 SCREW, PAN M3X4
13 $34996001 1fv—-27TNbFHT FELT SUPPORT
14 113006001 17zt FELT
15 $34995000 1ML=x7T0 kA FELT
17 062300416 1|+ ~am3xa SCREW, PAN M3X4
27 $34986000 1lE=nFa-7 OILTUBE, L= 135
28 $34985000 1le=nFa-7 OILTUBE,L=90
29 $34984000 1|E=nFa-7J OILTUBE,L=150
30 $34983000 1EzNFa-7F OILTUBE, L= 160
31 $34982000 1= nFz2-7J OILTUBE,L=70
32 $34981000 1|le=nFa-7 OILTUBE,L=50
33 $34980000 1z FELT
34 $34979100 17z rs 3 FELT ASSY
35 152948001 2|1F AWKV b7 E OIL WINDOW
36 117150001 213-FKH¥HIHz CORD HOLDER
37 062350616 2|F~XaMm3.5%6 SCREW, PAN M3.5X6
38 $34974000 3jav kb FELT
39 143196001 2|F 1 N=HV I F OIL CAP
40 143196001 211 n=HvIF OIL CAP
41 $34973000 1Mavrkzzak FELT
42 $34972000 1e=nFa-7 OILTUBE
43 $34971001 7344 T WICK SUPPORT
44 060300416 /31> K3xa SCREW, BIND M3X4
45 143196001 N1 n=h>s+ OIL CAP
46 $37173000 117 3 £E3X3 WICK, 3X3 L=50
47 543880000 MHL—7ITH+FB FELT,B
48 062350616 1[#+~2M3.5%6 SCREW, PAN M3.5X6
49 025350332 1eESH¥HRA 135 WASHER, PLAINL3.5
50 105248003 1y H = WASHER
51 025040332 1eSH¥HRA 14 WASHER, PLAIN L4
52 112754001 2|7 b FELT
118-980-350
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Q . #iE > B84% / Threading mechanism

® g
0 41 42 O3

<-01, +F#vm / For-01, Upper| | <-00, Lxt1U A / For -00,
& lower thread trimmer > Upper thread trimmer >

<-01, L FNVA
/ For -01, Upper & lower
thread trimmer >

51
0

57-1 —Q@

48 T

/

<02, ¥—Xtt# / For -02,

Jeans specification >
67 66 63 64 65

. S

62 61 60
R

1082 |,

e

11 18 1920 22 21

> 18] |
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Q. il o &k / Threading mechanism

REF.NO. CODE Q'TY ExXA NAME OF PARTS Y |
1 537874101 Hoo214 b7 81493 U-THREAD TENSION BRACKET ASSY
1-1 534917001 MNo7214bF7o30484 U-THREAD TENSION BRACKET
1-2 534918101 1774 bULIS=F 3 U-THREAD TAKE-UP LEVER ASSY
1-3 534966001 1axTma SHOULDER SCREW, M4
1-4 $34922101 I AT SHOULDER SCREW, M4
2 018401236 2|7+ H I b ax12 BOLT, SOCKET M4X12
6 146926001 Nt r7era1s3 THREAD GUIDE ASSY
6-1 146927001 1N b7 THREAD GUIDE
6-2 146924000 1aLykIvia THREAD BUSH
7 062350616 1|+ ~am3.5%6 SCREW, PAN M3.5X6
10 159220101 1M1 ranxer TENSION RELEASE PIN
1 145446001 2|11 bFATLYS DISC, ; TENSION
13 534923001 MNo74bFaA7o%KY TENSIONSTUD, ;U-THREAD
18 159805001 TN bFaA 29544 T DISC PRESSER, ; TENSION
19 144103009 1A bFaAs o954y DISC PRESSER, ;TENSION
20 159221001 TNAbFagonz2 TENSION SPRING
21 520682102 HArFI3225 Y b TENSION NUT, ;GREEN
22 520681000 MNFIIINFIIYHR WASHER
26 $34924001 MNI74 b ILIN=TLF o LEVER GUIDE
27 062350616 1]~2M3.5X6 SCREW, PAN M3.5X6
29 062400812 2| ~24x8 SCREW, PAN M4X8
30 $35466001 vt bhy THREAD RETAINER
31 021060306 1322+ b6 NUT, 3 M6
32 150644009 1N b7 oFINnNT1TS THREAD GUIDE PIPE, S
33 012400636 1|7+ E54x6 SET SCREW, SOCKET (FT) M4X6
36 543723001 1Mog21 b7oF1N17A GUIDE PIPE, A ;L-THREAD
37 062400612 1+ ~amaxe SCREW, PAN M4X6
38 534928001 11 r7318B THREAD GUIDE, B
39 062400612 1]~ amaxe SCREW, PAN M4X6
40 520698121 11 bFamoxy TENSION STUD
41 144504001 211 b7 F 1Y 5 DISC, ;THREAD GUIDE
42 154562001 17LF23213 %8 SPRING,B ;PRE-TENSION
43 155510001 HArFI322+Y b TENSION NUT
44 152889001 VR RS L THREAD RETAINER
45 062670616 2|7#~N120357-40%X6 SCREW, PAN SM3.57-40X6
<-01, L FTH{NUA> <For-01, Upper & lower thread trimmer>
46 534944101 Mot bbULN=21 GIMP THREAD TAKE-UP LEVER ASSY
46-1 534936001 1Mot bbUYYHI 2 SUPPORT PLATE, ;G-THR TAKE-UP
46-2 534937001 HorqtbbULIN= GIMP THREAD TAKE-UP LEVER
46-3 534938101 MNoeqt b bUYEI14 DRIVING PLATE, ;G-THR TAKE-UP
46-4 534940001 1Moo qa b bR GIMP THREAD TAKE-UP SPRING
46-5 534941001 1F2Ima SHOULDER SCREW, M4
46-6 535018001 1MWHL)o9h5- COLLAR, ;CAM LINK
46-7 534943001 114 2Ima SHOULDER SCREW, M4
46-8 021400106 1Y 1224 NUT, 1 M4
46-9 535428001 1Y EI12EFINR SPRING, EXTENSION
47 062400812 2| ~204xs8 SCREW, PAN M4X8
48 534939001 1ot bbUrerqa GUIDE, ;G-THREAD TAKE-UP
49 062400812 2|+ ~204x8 SCREW, PAN M4X8
<-00, LRIUVAE> <For-00, Upper thread trimmer>
<-01, Lt FHUVA> <For-01, Upper & lower thread trimmer>
50 534942001 1Moot b7+ o THREAD GUIDE, ;GIMP
51 062400812 1[F+~04axs SCREW, PAN M4X8
57-1 535430001 Hovab7518 THREAD GUIDE, B ;GIMP
118-980-401
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Q . #@ > Bk / Threading mechanism

0 4 42 O3

<-01, +tTxtv A / For -01, Upper
& lower thread trimmer >

47 46-1 46-4 46-2 o

46-7 46.3
46-6 6 ~@-46-8
4
% 48

<-00, txt1u A / For -00,
Upper thread trimmer >

<-01, Lt T#MVA
/ For -01, Upper & lower
thread trimmer >

<02, >—>X#t# / For -02,
Jeans specification >

6766 63 64 65

(1= Y

62 61 60

1028 |

o
o
(-

18 1920 22 21
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Q. %i& > MR / Threading mechanism

REF.NO. CODE Q'TY EAA NAME OF PARTS Y|
52 534934001 1Moot bPr1450 3 GIMP THREAD GUIDE ASSY, S
53 062400812 1|#~2axs SCREW, PAN M4X8
54 520695001 1oLt b T oF 181D THREAD GUIDE PIPE
55 520696001 N vZeFrAan1794T PIPE SUPPORT, ; TR-GUIDE
56 062400812 2|3 ~204x8 SCREW, PAN M4X8
58 062400812 1|+~24axs SCREW, PAN M4X8
59 535912001 R 2 - @AM THREADING DIAGRAM
70 520696001 RSV OA Gk 2 PIPE SUPPORT, ;TR-GUIDE

<-02, - Xt > <For-02, Jeans specification>

57-2 $37697001 NortbToF1) THREAD GUIDE, J ;GIMP

60 144504001 211 b7 F14%5 DISC, ;THREAD GUIDE

61 154562001 17L57328%8 SPRING,B ;PRE-TENSION

62 155510001 1N rFa92+Y b TENSION NUT

63 551219001 1Moot banrtrs TENSION RELEASE PLATE, ;GIMP
64 $37749001 MNorabaniqraix SPRING, TWIST

65 $51220001 1hns- COLLAR

66 025040232 1NeSHHRI 14 WASHER, PLAIN L4

67 062401212 1| ~24x12 SCREW, PAN M4X12

68 537750001 HNoratrbIPLF1) TR TAKE-UP GUIDE, J ;GIMP

69 062400812 2|F~204axs SCREW, PAN M4X8
118-980-401
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R1 . %t1U B4% / Thread trimmer mechanism

<-01, + F#U A / For -01, Upper & lower thread trimmer >

1-34

43
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R1. %tV B31% / Thread trimmer mechanism

REF.NO. CODE Q'TY XA NAME OF PARTS RM
<-01, L FTHPUA> <For -01, Upper & lower thread trimmer>

1-1 534914001 R P &b e SUPPORT PLATE, ;CYLINDER
1-2 018400832 2|7 +KIL b axs BOLT, SOCKET M4X8

1-3 534913001 R P THREAD TRIMMER CYLINDER CLAW
1-4 534910101 TfrhxyV L= 0 3 THREAD TRIMMER LINK LEVER ASSY
1-5 534881001 1d2ma SHOULDER SCREW, M4

1-6 $34906000 1N brxUSFLaL BUSH, ;TR TRIMMER ARM
1-7 062260612 2|3 ~N102.6X6 SCREW, PAN M2.6X6

1-8 $34905101 M rHEDLN="F THREAD CUTTER LEVER ARM
1-9 018401032 1|7+ %1 rax10 BOLT, SOCKET M4X10

1-10 $37858000 1]=— Kk >axs NEEDLE PIN, 4X8

1-11 $34903001 A 1 SPRING HOOK

1-12 534883001 U R ELZAES SPRING, EXTENSION

1-13 $34902001 IREAE K4 SPRING HOOK

1-14 021350106 1M>a+vr3s NUT, 1 M3.5

1-15 062260406 1|#+~2026x4 SCREW, PAN M2.6X4

1-16 534901001 RS THREAD TRIMMER ARM
1-17 $34900001 MNAbrYHIA-—TF— OPENER, ; T-NIPPER

1-18 153219001 11 FE9nhS— COLLAR, ;MOVABLE KNIFE
1-19 534899001 LB A PAL A MOVABLE KNIFE ASSY
1-19-1 534898001 112705k 214 PIN,SPRING 1.4

1-20 141542001 3|5 %318 SCREW, FLAT SM3.18X4

1-21 534897001 LR AT 4 THREAD HANDLER

1-22 501694001 1|45 2 22.38x4 SCREW, FLAT SM2.38X4

1-23 $34896001 MNaFangda BRACKET, ; FIXED KNIFE

1-24 061300416 2|45 am3xa SCREW, FLAT M3X4

1-25 534895001 1HaFzan FIXED KNIFE

1-26 018260832 2|7 KN b 26X8 BOLT, SOCKET M2.6X8

1-27 534894001 LN G A o O ) THREAD GUIDE PLATE

1-28 $34893001 HaFanrVorsaa SETTING BRACKET, ; FIXED KNIFE
1-29 062300512 2|#~203X5 SCREW, PAN M3X5

1-30 534889101 1T bYh373 THREAD NIPPER ASSY

1-30-1 $34890001 1|1 bYh 32U THREAD NIPPER, U

1-30-2 534891101 1f1ryn3D THREAD NIPPER, D

1-30-3 534888101 NI brYAhIMm THREAD NIPPER, M

1-30-4 $34892001 1N bbYhIxdt-T+-E> OPENERPIN

1-30-5 062020416 2|+ ~102x4 SCREW, PAN M2X4

1-30-6 021020106 2(+v 1222 NUT, 1 M2

1-31 542515001 2| X3T26X35 SCREW, M2.6X3.5

1-32 534887001 1HaFanxryxnz SPRING, PLATE ;F-KNIFE

1-33 534886001 1aF14nFoTi U SPRING, U PLATE ;F-KNIFE
1-34 $34885001 1(#4T7L-tu PRESSER PLATE, U

1-35 004401003 2 +95 % 248X10 SCREW, FLAT M4X10

1-36 152904001 1222437 SCREW, SM4.37

1-37 104336003 1|ox%2238 SCREW, SM2.38

1-38 $34884000 HWA=-FF+—112 OPENER SPRING

1-39 060630312 2|/31 > K238-56X3 SCREW, BIND SM2.38-56X3
1-40 021400202 122+ ra NUT, 2 M4

1-41 062300416 2|F~aMm3x4 SCREW, PAN M3X4
118-980-403
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R2. #tNYBAGR (2 — > XL#&)/ Thread trimmer mechanism (Jeans specification)

@—28
4

"A7aves / OPTION PARTS ™
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R2. %%V B{R (¥ — > X'{L4#)/ Thread trimmer mechanism (Jeans specification)

REF.NO. CODE Q'TY e Xxq NAME OF PARTS RM|
<L114-18mm> <L114-18mm>
2 $37673101 11 E2/ LR MOVABLE KNIFE, R L1
3 $37669101 11 £y MOVABLE KNIFE, L L1
4 $37665000 IIER S ZAE AR THREAD HANDLER, L1
5 $37661001 T KINTFALL MOVABLE KNIFE DRIVING CAM, L1
<L2 18-22mm> <L218-22mm>
2 $37674101 11 Ky LR MOVABLE KNIFE, R L2
3 $37670101 14 KL MOVABLE KNIFE, L L2
4 $37666000 11 P8k L2 THREAD HANDLER, L2
5 $37662001 R ZAV A ¥ AW, MOVABLE KNIFE DRIVING CAM, L2
<L322-26mm> <L322-26mm>
2 $37675101 1|1 Ky /v3R MOVABLE KNIFE,RL3
3 $37671101 R ZAY K MOVABLE KNIFE, L L3
4 $37667000 R IAE K THREAD HANDLER, L3
5 $37663001 R AV AN F Nk MOVABLE KNIFE DRIVING CAM, L3
<L426-30mm> <L426-30mm > |
2 537676101 11 Fy/vLar MOVABLE KNIFE, R L4
3 $37672101 11 ErynLaL MOVABLE KNIFE, L L4
4 $37668000 14 F4/5i%La THREAD HANDLER, L4
5 $37664001 RSP AV A ¥ FAV: MOVABLE KNIFE DRIVING CAM, L4
6 537660101 A rSHOULDER SCREW, M4
7 021400202 12a2+v +a NUT, 2 M4
8 $37654000 1|F344% WASHER, WAVE
9 $37655101 1 AZXYHIHFHR WASHER, ;KNIFE SUPPORT
10 141542001 2145 %7318 SCREW, FLAT SM3.18X4
11 $37656001 HERE VDY AZACIT A T-TRIMMER LINK LEVER ASSY, J
12 $34881001 HEPESA SHOULDER SCREW, M4
13 021400202 12a2+v +a NUT, 2 M4
14 $37820001 MUPY P ri % Y LINK FULCRUM PLATE ASSY
15 062400616 2|F~NaMaX6 SCREW, PAN M4X6
16 $37652001 1ERIIRRL SPRING, L TWIST
17 $37653001 1|EF/i2R SPRING, R TWIST
18 062300416 2|F~NaM3X4 SCREW, PAN M3X4
19 $34906000 11 rFUGFx20 BUSH, ;TR TRIMMER ARM
20 062260612 2|+ ~02.6X6 SCREW, PAN M2.6X6
21 $37659001 11 rHVLIS—9FB THREAD TRIMMER LEVER ARM, B
22 $21716001 HE 2L AY FZRI4X10 SCREW, BUTTON HEAD M4X10
23 $37858000 1|== kI Eax8 NEEDLE PIN, 4X8
24 $37700001 1[#4z7L-1ruU PRESSER PLATE, U
25 004401003 2} +H 35 % Tax10 SCREW, FLAT M4X10
28 153787001 2| A%x238 SCREW, SM2.38
"F7a BA" ” OPTION PARTS ”
26-1 $37698000 1M1 Fynn~—=L1-2 MOVABLE KNIFE COVER, L1-2
26-2 $37699000 11 Ky nhii—13-4 MOVABLE KNIFE COVER, L3-4
27 $35326001 2|0 A%xYM35 SCREW, M3.5
118-980-403
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S. EA&UIYBEER / Upper thread trimmer mechanism

118-980-409
T. #H{u@E#H2RBEa%R/ Synchronizer

S/

P
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S. EX%t]Y) B3R / Upper thread trimmer mechanism

REF.NO. CODE |qTvy Ao NAME OF PARTS RV

1 $35058001 MHrrxyLrs—osy LEVER SHAFT, ;TR

2 $35059001 1 rxULN- LEVER, ;TR

4 048050342 1|k x7Es RETAINING RING, E5

5 $35060001 1evrns- SET SCREW COLLAR

6 014400432 1|74 % % 3 axa SET SCREW, SOCKET (CP) M4X4
7 $35361001 e rxyLr=—nev HAMMER, ; TR-LEVER

8 $35362001 MHrrxusraneyzy ADJUSTING SCREW

9 021350106 111929 Y r3s5 NUT, 1 M3.5

10 $35235001 o579 4TES SUPPORT PIN, ; CLAMP

11 021300302 13v2+v 3 NUT, 3M3

12 $35364001 2| b X% vax2e SET SCREW, M4X26

13 021400202 | 2[2va2+vra NUT, 2 M4

15 018401032 | 2|7+ # 1 Faxio0 BOLT, SOCKET M4X10

16 014060632 | 2|7+ * 26x6 SET SCREW, SOCKET (CP) M6X6
118-980-409
T. $HIERRHIEER / Synchronizer

REF.NO. CODE [qTvy Erq NAME OF PARTS RM|

1 $34945000 1y koL 11564 SPEED COMMAND PLATE, 64

2 $34946001 1719 L114 STOP COMMAND PLATE

3 80352001 1o va+1H#13.75% SYNCHRONIZER ASSY, #13G7
4 $02687201 Hrevaversz SUPPORT, ;SYNCHRONIZER

5 062020805 | 2[+~a2xs8 SCREW, PAN M2X8

6 $07885000 1revavstgrnys, PACKING, ;$S-SUPPORT

7 113431002 1| 4% WASHER

8 062501006 1]#~2asx10 SCREW, PAN M5X10

9 503327000 yroorronvs. PACKING, ;SYNCHRONIZER

11 $34947001 1|NPHH TS NP SUPPORT BRACKET

12 062401016 | 3|+ ~34x10 SCREW, PAN M4X10

13 025040232 | 2(e>¥#H2F1"a WASHER, PLAIN M 4

14 062401616 | 2|+ ~24x16 SCREW, PAN M4X16
118-980-501
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Ut . 22[EB8{% / Air presure mechanism

e —_

< -02,0— Xft#
/ For -02, Jeans specification >

e 5)
gg_& @57 :

<-01, L F4UA

/ For -01, Upper & lower thread trimmer >

<-02, o—> x4 / For -02, Jeans specification >

29 ?

eI

| 9-3—@(% |

| %ﬁ:—% 9

| |

N — _/
6—% 37-§ 34
® .

5 3% a5 g9 &
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U1.Z[ER% / Air pressure mechanism

REF.NO. CODE Q'TY e AL NAME OF PARTS Y|

1 $35349101 12y 410X157 % CYLINDER ASSY, 10X15

1-1 $12150000 2|k — 2T IFEM-5HL-4 TUBE ELBOW, M-5HL-4

1-2 $34925101 IER TP E I PE L2 % CYLINDER SUPPORT, ; T-RELEASE

1-3 $35351001 PV PE1=PAN CYLINDERROD

3 $35305001 1usdny rFes ROD PIN, ;CYLINDER

4 048030342 2k X 7E3 RETAINING RING, E3

5 149287000 1rro-9527 CORD HOLDER, 7N

6 062400812 1|+ ~24xs SCREW, PAN M4X8

7 $35350000 2|20 416X10 CYLINDER, 16X10

8 544530000 1120 416X157 A CYLINDER ASSY, A 16X15

8-1 $12150000 2|k —Z T IWEM-5HL-4 TUBE ELBOW, M-5HL-4

10 $35352001 1> 1) 2 410X1557 3 CYLINDER ASSY, 10X15S

10-1 $12150000 2|k — 2 TILFEM-5HL-4 TUBE ELBOW, M-5HL-4

10-2 $35397000 HPENEE-PL SENSOR ASSY

10-3 $35351001 PP i=VAS CYLINDER ROD

10-4 $34916001 IPUPE L5 CYLINDER SUPPORT

12 $35305001 1lyu>s0v ke RODPIN, ;CYLINDER

13 048030342 2|~ A7E3 RETAINING RING, E3

14 $35360000 121> 463X1007 2 CYLINDER ASSY, 63X100

14-1 $35426000 2|T VK104 ELBOW, 10-4

15 $35417000 1|7 —%—2Z10X6.5-11 AIRTUBE, 10X6.5-11 L=1100

16 $35909000 1|z 7—%—210X6.5-18 AIRTUBE, 10X6.5-18 L= 1100

17 535367000 1|7 —&—248xX259 AIRTUBE, 4X2.5-9L=1130

18 $35368000 1|T7—*—24X25-10 AIRTUBE, 4X2.5-10 L= 1090

19 $35369000 1T 77—k —R48X25-7 AIRTUBE, 4X2.5-7 L=1150

20 $35370000 1|T7—%k—24X2.5-8 AIRTUBE, 4X2.5-8L=1100

21 $35371000 1|T7—%K—24X2.5-14 AIRTUBE, 4X2.5-14 L =1370

22 $35372000 1|T7—%k—24X25-17 AIR TUBE, 4X2.5-17 L= 1595

24 $35374000 1|7 - k- R4X2.5-1 AIR TUBE, 4X2.5-1L=100

25 $35375000 1|7 -k —248x2.5-12 AIRTUBE, 4X2.5-12L =360

26 $35376000 11T 77—k — 24X25-13 AIRTUBE, 4X2.5-13 L =320

27 $35377100 1|T7—%—24x2.5-3 AIR TUBE, 4X2.5-3 L= 1445

28 $35378100 1|x7—%k—24ax25-4 AIRTUBE, 4X2.5-4 L= 1395

3 544531000 1> 1) 416X15%7 38 CYLINDER ASSY, B 16X15

31-1 544532000 2|k —Z2=y TNy 3 TUBE NIPPLE ASSY

31-141 $01524000 [ =T ST T-JOINT, ;UNIVERSAL

31-1-2 $11433000 2|5k ==Y 7I4M5 HOSE NIPPLE, 4M5

32 $12104000 1laz*>714 UNION, Y 4

34 158581000 20— KkILF#24 CORD HOLDER, 24N

35 032422003 2|+ TILET X T4.1X20 WOOD SCREW, ROUND M4.1X20

36 $11817000 1175 > 7 NK-18N CLAMP, NK-18N

37 062400816 1|+~ a4xs SCREW, PAN M4X8

38 504557000 7/ >4 1PLTIM BAND, ;PLT1M

39 340400001 4la=g 4/ F BEAD BAND

40 152969001 1Mla-r4¥yTHhH=zx CORD SUPPORT

a1 062350616 1|+~am3.5x6 SCREW, PAN M3.5X6

44 $35460000 2|23 SPEED CONTROLLER

45 513955000 21T Pv75 AIRBOLSTER

58 540677000 1|T 7 -k —24x2.5-22 AIRTUBE, 4X2.5-22L=1750

59 $40676000 1[/X= F T FEMSALNG VALVE ELBOW M5ALN4

60 625010000 2|10 5> TNK-2N CORD HOLDER, NK-2N
<-01, L FxIVA> <For-01, Upper & lower thread trimmer>
<-02, J—L X > <For -02, Jeans specification>

9 $35353000 1>V 416x307 2 CYLINDER ASSY, 16X30

9-1 $12150000 1|+ — 2T IV HEM-5HL-4 TUBE ELBOW, M-5HL-4

9-2 $35396000 PR DR L SENSOR ASSY, D-H7A1

9-3 $11433000 1|k=2=Y7)4m5 HOSE NIPPLE, 4M5

29 $35398100 1T 7—K—24X2.55 AIRTUBE, 4X2.5-5L = 1480

30 $35399100 1|7 —~%K—24X2.5-6 AlIRTUBE, 4X2.5-6 L= 1530

118-980-514
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U1 . 22[ER8f% / Air presure mechanism

— e— a— —

<-02,o—-Xt#
/ For -02, Jeans specification >

50 537@
e ||
g |50-2
I lié@-s_%}__ggj /

56— 57 |
554@

<-01, L FHVA
/ For -01, Upper & lower thread trimmer >

<-02, >—> Xt / For -02, Jeans specification >

| &gy :_9

l

N -/
6—% 37§ 34

51

118-980-514



U1 . Z=[ERIR / Air pressure mechanism

REF.NO. CODE Q'TY [ NAME OF PARTS RM
<-02, U —> X{tig > <For-02, Jeans specification>
50 $37737001 11202 410X15)%7 3 CYLINDER ASSY, 10X 15)
50-1 $12150000 2{E— AT N HKM-5HL-4 TUBE ELBOW, M-5HL-4
50-2 $35351001 U PP =P CYLINDER ROD
50-3 537866000 1l7rERES CLEVIS PIN
51 $35305001 1jyve40v ke~ ROD PIN, ;CYLINDER
52 048030342 2| b X TE3 RETAINING RING, E3
53 $37738000 1|T 7 — % — Z4X25-20 AIRTUBE, 4X2.5-20L = 1350
54 $37739000 1|T7—%k—24ax25-21 AIRTUBE, 4X2.5-21 L= 1400
55 $37863000 1|7 —+—24x25-3) AIRTUBE, 4X2.5-3JL=100
56 $37864000 1z 7—-k—-24x25-4) AIRTUBE, 4X2.5-4) L=100
57 $12104000 21a=+>714 UNION, Y 4
118-980-514
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42.3-4.2 42.3.4-°

— — — —

42-3-4-2 42-3-4

(

N

42.3-8

'l

42-3-2

.

-01,

/ For supply parts >
<-01, L F#IUA/ For

< {iicAm&aR

(Vo)
-
| o S
o ¥ ———
¥ /7 )
el v
N
<r

N

Upper & lower thread trimmer >

U2 . ZZERA% / Air pressure mechanism

118-980-514
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U2 . ZB[E{%k / Air pressure mechanism

REF.NO. CODE Q'TY e A NAME OF PARTS R
42-1 535389001 1NxP—-a2=U by 3 AIR UNIT ASSY
42-1-1 $35386000 1|FRZZ=V b+ Y 3 FR-UNIT ASSY
42-1-1-1 540628000 Bl ZAV AP AV BALL VALVE, 1/4
42-1-1-2 540629000 1ssL=va 0 BARREL NIPPLE
42-1-1-3 540630000 (R =V NIPPLE
42-1-1-4 548328000 1{pTTLF ELBOW, PT
42-1-2 $35382000 1WF118=-24 DIVERTER
42-1-3 $35395000 1|L¥a2L —4R55 REGULATOR, R55
42-1-4 535423000 1[2%7%210-3/8 CONNECTOR, 10-3/8
42-1-5 $35424000 11z H10-1/4 ELBOW, 10-1/4
42-1-6 $35425001 77—z VbbUYT12 SETTING PLATE, ;A-UNIT
42-2 031553202 2|7NEYT FT55X32 WOOD SCREW, ROUND M5.5X32
42-4 031553202 2|vE7 % U5.5%32 WOOD SCREW, ROUND M5.5X32
42-5 $35379100 1|T 77—k — Z10X6.5-15 AIRTUBE, 10X6.5-15L =780
42-6 $35380100 1|T 7 —k—2Z10X6.5-16 AIRTUBE, 10X6.5-16 L=710
42-7 544235000 1 Fn—%2x8 VALVE HARNESS, B
<-00, LAV UA > <For -00, Upper thread trimmer>
42-3 544220001 1/snFazyrars VALVE UNIT ASSY, 4
42-3-1 544221000 U A S IAY X Vs SOLENOQID VALVE ASSY, 4
42-3-1-1 $44231000 1|==*Ka MANIFOLD, 4
42-3-1-2 543683001 1(Fe g SOLENOID VALVE
42-3-1-3 544223000 3IF TN T SOLENOID VALVE
42-3-1-4 544224000 1A 1T ILKE10R-01ML ELBOW, 10R-01ML
42-3-1-5 $23880000 2z P-=75- AIR MUFFLER
42-3-1-6 544225001 3|75 7JR18 PLUG,R 1/8
42-3-1-7 544226000 1{7 5 7RpP-4 PLUG,RP-4
42-3-2 062403512 2|#+~24x3s SCREW, PAN M4X35
42-3-3 028040246 2|82 ¥ Hx2-4 WASHER, SPRING 2-4
42-3-4 544215000 1|FroN sz AIR VALVE ASSY
42-3-4-1 544216000 1|5 Y~ RCS2408 SOLENOID VALVE, RC52408
42-3-4-2 $44228000 3| £53109-10 JOINT, 3109-10
42-3-4-3 544229000 1 TF7~<755L-2 AIR MAFLER, SL-2
42-3-4-4 544217000 1120 bILISILFETO2 VALVE, ET02
42-3-4-5 544218000 1|V ¥ 5 1/4X1/8-M5 JOINT, 1/4X1/4-M5
42-3-4-6 $44230000 1|V ¥53199-4 JOINT, 3199-4
42-3-5 062403512 2{F+~24ax35 SCREW, PAN M4X35
42-3-6 028040246 2182 ¥ Hx2-4 WASHER, SPRING 2-4
42-3-7 026040136 2|ESH¥HRrOH24 WASHER, PLAIN S 4
42-3-8 026040136 2|eS5¥HxOH24 WASHER, PLAIN S 4
42-3-9 544219001 UAUZAY LS SETTING PLATE, ;VALVE
<-01, L FHtIVA> <For-01, Upper & lower thread trimmer>
42-3 $44213001 Hrniaz=vrsy s VALVE UNIT ASSY, 5
42-3-1 544214001 1L/ 117523 SOLENOID VALVE ASSY, 5
42-3-1-1 544222000 1|==%k—-WF5 MANIFOLD, 5
42-3-1-2 543683001 2|F NG SOLENOID VALVE
42-3-1-3 544223000 3|1F T SOLENOID VALVE
42-3-1-4 544224000 1A 1T IFEI0R-0IML ELBOW, 10R-01ML
42-3-1-5 523880000 21T 7-775—- AIR MUFFLER
42-3-1-6 $44225001 3|75 7Rr18 PLUG,R 1/8
42-3-1-7 544226000 1|75 7 rp-4 PLUG,RP-4
42-3-2 062403512 2|F~104ax35 SCREW, PAN M4X35
42-3-3 028040246 2[5 xyHixea WASHER, SPRING 2-4
42-3-4 $44215000 1Foonry 3 AIR VALVE ASSY
42-3-4-1 544216000 1|57 ¥ N RC52408 SOLENOID VALVE, RC52408
42-3-4-2 $44228000 3| ¥573109-10 JOINT, 3109-10
118-980-514
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U2 . 22/x B84% / Air pressure mechanism

42.3-4-2 42.3.4.

— s e —

—

(

< HIsGRARRE

/ For supply parts >

_I_____
42-3

g—42-4

{
|
J

42-3-1-5_/

et

)
42-3-8

D il T S —

ol

42-3-2

|
|
N

|
| %
|
|
_

42-3-4-2 42-3-4

<-01, £ F&t1UA/ For -01, Upper & lower thread trimmer >

118-980-514
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U2 . Z2[E% / Air pressure mechanism

REF.NO. CODE Q'TY ErAq NAME OF PARTS RM]
42-3-4-3 544229000 NI 7w 75sL2 AIR MAFLER, SL-2
42-3-4-4 $44217000 1120y b LISV TETO2 VALVE, ET02
42-3-4-5 $44218000 1| % 5 1/4x1/4-Mm5 JOINT, 1/4X1/4-\M15
42-3-4-6 $44230000 1|V %53199-4 JOINT, 3199-4
42-3-5 062403512 2|+ ~24x3s5 SCREW, PAN M4X35
42-3-6 028040246 2|11 %Y H x2-4 WASHER, SPRING 2-4
42-3-7 026040136 2|eSH¥Hxa424 WASHER, PLAINS 4
42-3-8 026040136 2|ESH¥HZxOH24 WASHER, PLAINS 4
42-3-9 $44219001 IRTAV P A U, SETTING PLATE, ;VALVE

<#HAEL > <For Supply parts>

- S46477000 171822} FILTER ELEMENT

- $46478000 NI2SAFYIEINY 3 PLASTIC BOWL ASSY
61-2-1 546480000 1KLYy 7assy DRAIN COCK ASSY

- $46479000 1|EYNFH—F BALL GUARD

118-980-514
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V. B 5Bk / Power supply equipment mechanism

18 1711 16-123 30 25

" }7 a8/ OPTION PARTS " <-02, - Xt

@ / For -02, Jeans specification >

118-980-515
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V. @|EZBER / Power supply equipment mechanism

REF.NO. CODE Q'TY ELxq NAME OF PARTS RM]
1 $35433101 1xeov 3 X-SENSOR ASSY
1-1 $35152000 1 Xt % X-SENSOR
1-2 535185101 ISP AVNE & &) SETTING PLATE, ; X-SENSOR
1-3 510856001 N+452T2x8 SCREW, FLAT M2X8
2 $35161101 1lyer9v3 Y-SENSER ASSY
2-1 $35153000 1yer ¥ Y-SENSOR
2-2 510856001 1+45%2x8 SCREW, FLAT Mi2X8
2-3 535164101 1yerH9—-bUYHr12 SETTING PLATE, ; Y-SENSOR
3 062400812 2|#~04axs SCREW, PAN M4X8
4 025040234 2|lESH¥HxFa4 WASHER, PLAIN M 4
5 535434001 1|ReEH7 3 R-SENSOR ASSY
5-1 $35154000 1|REY R-SENSOR
5-2 $35298001 1IRE>H FUYH 12 SETTING PLATE, ;R-SENSOR
5-3 510856001 1+45%2x8 SCREW, FLAT M2X8
5-4 S04557000 1{/v>2 1PLTIM BAND, ;PLT1M
6 $35160000 1P Erswy 2 SAFETY SWITCH ASSY
6-1 $10546000 1|21 vFp2mvO -5 MICRO SWITCH, ;D2MV ROLLER
7 025030232 2|1ESHFHZF2I3 WASHER, PLAIN M 3
8 062301606 2|F~23X16 SCREW, PAN M3X16
9 021300206 223+ V b3 NUT, 2 M3
10 028030243 2|18 % H %23 WASHER, SPRING 2-3
14 $45267001 1hve—twoH—v3-5 CUTTER SENSOR ASSY, S
14-1 $45268000 B VERE DS CUTTERSENSOR, S
14-2 $35162101 1|pya—tryrUvs12—s |[SETTING PLATE, ;C-SENSOR
14-3 062300806 2]+~203x8 SCREW, PAN M3X8
14-4 028030243 218 YH %23 WASHER, SPRING 2-3
15 062400812 2|F~204x8 SCREW, PAN M4X8
16-1 $35159000 1EMRIYF V3 EM-SWITCH ASSY
16-1-1 $32109000 1|2 1Y FEB2011G SWITCH, ;EB-2011G
17-1 $35165009 1R YFhHIN=— SWITCH COVER
18 062400812 2l~204xs8 SCREW, PAN M4X8
211 625010000 3|#+10> %5 7NK-2N CORD HOLDER, NK-2N
22 062400812 3|+ ~04xs8 SCREW, PAN M4X8
23 $10243000 2|310>%35 > 7NK-3N CORD HOLDER, ;NK-3N
25 625010000 2|310>%35 > 7NK-2N CORD HOLDER, NK-2N
27 625010000 2|10 75> 7NK-2N CORD HOLDER, NK-2N
28 510243000 11310>%5 > 7NK-3N CORD HOLDER, ;NK-3N
29 552907000 2|a— KR T#10 CORD HOLDER, 10N
30 062400812 6|+~214x8 SCREW, PAN M4X8
31 062400812 3|+ ~04axs8 SCREW, PAN M4X8
32 025040232 2|leSsy¥HxFaI4 WASHER, PLAINM 4
33 062400812 2|F+~04axs SCREW, PAN M4X8
34 025040232 2lESH¥HRF1I4 WASHER, PLAINM 4
35 $35405000 Hazxv 21721719 CONNECTOR, ;1721711
36 $11730100 1|7 -2+ 700 GROUND WIRE, 700
37 $36381000 1axs53pP CONNECTOR, 3P
38 536382000 1Maxsa12p CONNECTOR, 12P
39 536681000 HEEE L& M) CONNECTOR CAP
40 $36682000 1MNazxsaxyyo CONNECTOR CAP
41 143485001 IEEYELE S M CONNECTOR CAP
42 062401212 1|+ ~2ax12 SCREW, PAN M4X12
51 $11731000 17—2+t>1300 GROUND WIRE, 1300
<-02, V- X{ti > <For-02, Jeans specification>
43 1|amn—-%2 HARNESS
44 $04557000 2|/ B2 4PLTIM BAND, ;PLT1M
118-980-515
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™ - — —ed

V. 3Kk / Power supply equipment mechanism

18 171 16-123 30 25 T
S

" F7a &/ OPTION PARTS " <-02, o Xt

@ @ / For -02, Jeans specification >
21-2

118-980-515
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V. & 5&BF / Power supply equipment mechanism

REF.NO. CODE Q'TY B XA NAME OF PARTS RM|
"7 W& " " OPTION PARTS ”

16-2 $36652000 1eEMR 1V FBY 2 EM SWITCH ASSY, B
16-2-1 523798100 1214 vFemavy 7V % EM-SWITCH W/LOCK
17-2 $36651009 1|21 FHh/{-B SWITCH COVER, B

21-2 149547000 3|la—-FaA¥I CORD HOLDER, 4N

45 $37057001 1EMRAYFAA=H3 SPACER, 3 ;EM-SWITCH
46 540764000 2] 7TFC25-15-12 CORE, TFC25-15-12

47 $40622000 51EMIa 7ESD-SR-25 EMI CORE, ESD-SR-25
48 $11733000 17—+t 1700 GROUND WIRE, 1700
49 340400001 7Tla=s 15 F BEAD BAND
118-980-515
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W . B4 B / Foot switch pedal mechanism

" A7 a#& / OPTION PARTS "

1

S §

118-980-651

X1 . E—# 8% / Motor mechanism

#1200V A / For Japan only >

< =

< Y4100V A / For Japan only >

138-980-650
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W . B&1RR81R% / Foot switch pedal mechanism

REF.NO. CODE Q'TY e XA NAME OF PARTS RV
1 $35004001 1NZYRRLYF1489 3 FOOT SWITCH PLATE ASSY
1-1 $35005001 17y b2V Fs 3 FOOT SWITCH ASSY
1-3 034311302 10|+45E7 %2Y3.1X13 WOOD SCREW, FLAT M3.1X13
1-4 159150009 4|3 nt>205 RUBBER CAP, 20.5
1-5 S01825001 217315804 TREADLE HOOK
1-6 031312006 2|7 ILEY X T3.1X20 WOOD SCREW, ROUND M3.1X20
EEVL: * OPTION PARTS ”
2 $39909001 HrErbRIYFY 2 HAND START SWITCH ASSY
2-1 $39913001 1NRIYFNYYH 142 SETTING PLATE, ;SWITCH
2-2 $39914001 MRLYFLIS—iK2 SPRING, ;SWITCH LEVER
2-3 $39915000 1FEFRLIYF HAND SWITCH
2-4 $39910001 R YFHIN= SWITCH COVER
2-5 $39911001 N2 YFLIS=L SWITCH LEVER, L
2-6 $39912001 121 YFLIS=R SWITCH LEVER, R
2-7 $34922101 N EPE A SHOULDER SCREW, M4
2-8 $34966001 214> 2TMa SHOULDER SCREW, M4
29 021400202 3123+ ba NUT, 2 M4
2-10 146124001 2|0 223238 SCREW, SM2.38
2-11 060300616 2|/81 > K3X6 SCREW, BIND M3X6
2-12 $04557000 1|1 21PLTIM BAND, ;PLT1M
2-13 060400816 2|/X1 > Kaxs SCREW, BIND M4X8
118-980-651
X1.%E — 2 %/ Motor mechanism
REF.NO. CODE Q'TY B XA NAME OF PARTS Y|
<H1B100VH > <For Japan only>
1-191-1 $36885001 e R - R e
N R — e e e e e e e e e e e e e e e e G ma an -
<=#8200VA > <For Japan only >
1-191-2 $36886001 HEPL P GVR /2 S EEEE e
138-980-650
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X2 . E—# B3{% / Motor mechanism

1-10 S
Slandard lype
LE X R
1-5 1-13 1-14 1-15 1-27 1-1

)

~-'r5.' '
'-‘\‘{" ’ﬁ ‘r‘ 0
S, W .@i I"'~

N
o
i

l\‘lEISZ 1-53 1-55 1-64 1-1605)66 1-67

A\
Lyl

1-89

1-28 1-167 1-29

1-37 1-38

\'_

1.76 1-77 1-79 1-81

\ \ ./' /
W
Dual Voilage type-

1-90 1-91

1-93 1-103

1-39 1-40 1-41  1-48

1-166-1 1-166-2 1-166-3

1-190

63
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X2 . F — 2 [M{% / Motor mechanism

REF.NO. CODE [qTY ErAq NAME OF PARTS RV
<H#18100VA > <ForJapan only >
1 $36333001 e = 2 S (———
<=44200VAH > <ForJapan only >
1 $36337001 T e 2 N U ——
1-1 $35913001 I L IS e, D [ —
1-2 $35914001 EIE 2 E Y e
1-3 $35915001 IR 2k L N [ m—
1-4 $35916001 LIS N [ ———
1-5 $35917001 DL E Y X7, S [SN———
1-6 $35918001 TV 2 [ —
1-7 $35919001 2|SW-PW-PFAZXS e
1-8 $35920001 VIS 7 L T PRUS———
1-10 $35919001 21SW-PW-PFAZ Y |eeermeeemmeeee
1-13 $35921001 XIS S 272 PEOOR——
1-14 $35922001 I E R L X DN Y U e —
1-15 $35923001 SR 2 S P —
1-16 $35924001 119y va63%a5 00 |eememeemeeeeeee
1-17 $35925001 b s A e ———
1-18 $35926001 Hoxvrary e
1-19 $35927001 R 7= A R ——————
1-20 $35930001 e L T 2 2 2 PE——
1-21 $35931001 IEE 2 L7 - R [ a———
1-22 $35934001 2|9y oae3xas 000 |eeemeemeemeeeee
1-23 $35935001 B Y T S (U —
1-24 $35936001 PARE S Rk S D L —
1-25 $35937001 rIE L L m—
1-26 $35938001 NE- G T L 7 R (SSom——
1-27 $35939001 1Mrx=-2 e
1-28 $35940001 L 3 e
1-29 $35941001 I Ll N
<H1R100VA > <ForJapan only >
1-30 $35942001 IV T Sy S SR ——
<=18200VAH > <For Japan only >
1-30 536338001 IV Ty o S (S ———
1-31 $35943001 3loxzs e
[ <H#18100VHE > <For Japanonly>
1-32 535944001 L1 1= T S P —
<=10200VH > <For Japan only >
1-32 $36339001 1 =P S (SO ——
1-33 $35945001 IR P 17 P —
1-34 $35946001 B L2 1) R (S U—
1-35 $35947001 I C AV & AT R % 2 P ——
1-36 $35948001 3lswpr~zy 0 e
1-37 $35949001 ML I s vsm—
1-38 535950001 ML D L L 2 U F—
138-980-650
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X2 . E—# B{% / Motor mechanism

1-89 1-90 1-91

1-92 1-1021-104

1-10 -
Standard lyne N )
LB R dvl oval vml:ge ype
1.5 1-13 1-14 1-15 1-27 1-1 1-28 1-167 1-29 1-93 1-103

1-37 1-38  1-39 1-40 1-41 1.48

1-19 1-20 1-21 1-22 |1-24
1.23 1-25

-\-

1-51 1-52 1.53 1-55

1-64 1-165 1-66 1-67

X

—
1-76 1-77 1-79 1-81 1-166-1 1-166-2 1-166-3

1-190

138-980-650




X2 . € — 2 R/ Motor mechanism
REF.NO. CODE [qQTY B Ao NAME OF PARTS RMVY
<#48100VA > <ForJapan only>
1-39 $35951001 I R e r B AT S (S ——
<=#4200VA > <For Japan only >
1-39 $35952001 R R F B At S [ ———
1-40 $35953001 I 7 S [ —
1-41 $35954001 I D oS 572 [ —
1-42 $36334001 1D R 2 [ ———
1-43 $35955001 1lza~n=y e
1-44 $35956001 P =D L A A P —
1-45 $35957001 PR = IE = 2 2 A PR ——
1-46 $35958001 IR X Rl T P —
1-47 $35959001 NS AP E 2 r e [ —
1-48 $35960001 TR A0 2 - [ —
1-49 $35961001 D 7L R PR —
1-51 $35962001 N Y3 T Y PR ———
1-52 $35963001 D DL 372 2 (——
O |53 535064001 | 1[niryx—axiz |eeeceeeeceeeeeeees
1-54 $35936001 WrizHH210 =00 |eeeemecemmmemeee
1-55 535965001 AR S Y T S R P —
1-62 $35970001 D N B, P ——
1-64 $35971001 B P E 17  —
1-66 $35972001 IR L A [ ——
1-67 $35973001 IR =2 2 N [ ——
1-68 $35974001 O AT T 5717 U [ —
1-70 $35975001 AP d= DAL 2 2 P ——
1-71 $35976001 IE AT L 2 2 P ———
1-72 $35977001 MNazxsra3191 e
1-76 $35978001 N e LS A N e —
1-77 $35979001 IR Sy S [ ————
1-78 $35980001 IRt B (S ——
1-79 $35974001 I P L LA T X 21" U P —
1-80 $35981001 Ll 2 [ —
1-81 $35982001 IR RV PN Y P ——
1-82 $35983001 N TN P 7 2 O P ——
1-90 544288001 D ey 5 2 (O ——
O 1-91 $36336001 I =D D R e —
1-92 $35986001 Y LT TR SN 30 N S —
1-93 $35987001 MNavovage e
1-102 $35919001 b [TV TR P PN 3 2 PR ——
1-103 535989001 TV 2 B P —
<H§1100VA > <For Japan only >
1-104 $35990001 N =DA% S PR ——
1-149 $36321001 ML 2y P ——
1-150 $36322001 bl DL A Y Y [ —
1-161 $36323001 I 2V L ¥ S P ———
1-163 $36324001 T 2 A 2 (R UUNU—
1-165 $36325001 5 IV = S & Y BV, A [EU———
1-166 $36326001 NI INZLFEIDEY b emmmmceeeeeeee
1-166-1 $36328001 NIV 2 B [ —
1-166-2 $36329001 NEF F S PR———
1-166-3 $36330001 R T 7 S PSS —
1-167 $36327001 A =S & AL 2 e ——
1-180 $36332001 MU D E L L F R P —
1-190 $35985001 DL L S 2 N P —
138-980-650
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X3 . E—4B4{% / Motor mechanism

23 22 21

888888888888



X3 . — 2 Bd{%k / Motor mechanism

REF.NO. CODE Q'TY ErXAq NAME OF PARTS RM
<Kt A > <For Export only>

1 $54035001 L[] [ BELT COVER ASSY

8 $54036001 1 PULLY

9 554037001 L e —— NUT, 3 M10X1.0

10 $54038001 L e —— EC BRAKE AMATURE ASSY

1 $54039001 e — SCREW, PAN (S5/P WASHER) M4X10

13 $54040001 L[} [ —— EC COVER HOLDER

17 $54041001 L] E e ——— ECBRAKE STATOR

18 $54042001 T — WASHER, 17.2X28X0.3

19 $54043001 . P — KEY, 5X5X20

20 $54044001 L[ [ ——— WASHER, 16X17.1X28 ST

21 $54045001 K § [ —— SCREW, PAN (S/P WASHER) M5X16

22 $54046001 C ) [N — WASHER, 5.2X16X3

23 554047001 [ [ ECBRACKET ASSY

24 $54048001 | [ — RUBBER WASHER

25 $54049001 L] B CLUTCH SHAFT

26 $54050001 [ [ — KEY, 5X5X14

27 $54051001 L] L —— BALL BEARING, 6203VV

28 $54052001 L E e —— BALL BEARING, 6203VV

29 $54053001 [ EESS—————— NUT, M14

30 $54054001 [ [ ——— WASHER

31 $54055001 [ [ POLE

69 $54090001 L] L —— SET SCREW, SOCKET (CP) M5X8

138-980-650
Sp1.{t##5E85A—E 5% / DIFFERENT PARTS LIST

1-Phase 3-Phase
REF.NO. NAME OF PARTS
10V 200V-220V | 230V-240V 220V 380V 415V
(00203) (00204) (00205) (00206) (00207) (00208)

002:: 3 MOTOR UNIT $36347-101 | $S36350-101 | S36512-101 | $36341-101 | S36344-101 | $36346-101
X4-46 ROTOR $54069-001 «— «— $54070-001 «— «
X4-47 FRAME $54071-001 | $54072-001 | S54073-001 | S54074-001 «— «—
X4-61 CAPACITOR $54086-001 «— «—

X4-68 TERMINAL BLOCK $54089-001 «— <«
X4-90 CONNECTOR, 3191 }$35932-001 «— «— $35933-001 «— «—
X4-91 HARNESS $36349-001 | $35985-001 | $36349-001 | S36343-001 «— «—
X4-92 SWITCH BOX ASSY | $54097-001 | S54098-001 «— $54099-001 | S54100-001 «—
118-980-Sp1
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X4 . E—4% B{% / Motor mechanism

8

(110V AC)

(220V AC)
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X4 . & — 2 B{% / Motor mechanism

REF.NO. CODE Q'TY e xq NAME OF PARTS RM
<A > <For Export only >
33 $54056001 C J IS — SCREW
34 $54057001 L] [ —— COVER
35 $54058001 L] e — NUT, M14
36 $54059001 LI E e —— WASHER
37 $54060001 1]-- — DRUM
38 $54061001 ] [ ——— SCREW, PAN (S/P WASHER) M5X16
39 554062001 ] [ ——— WASHER, 5.2X16X3
40 554063001 | [ [ESE— CENTER BRACKET
41 $54064001 L L — WASHER
42 $54065001 L] L — BEARING, 6203VvV
43 554066001 | ] e —— KEY, 5X5X16
44 $54067001 L e — SET SCREW, (FT) M5X6
45 $54068001 L L — BEARING, 6203VvV
46 | [F————— ROTOR
47 L [ — FRAME
48 $54075001 L] [ —— PIN
50 554076001 r.J [ — SET SCREW, SOCKET (CP) M5X8
51 $54077001 L L — BOLT, M5X10
52 $54078001 .| P— NUT,2M10
53 $54079001 .4 [ ——— WASHER, PLAINM 10
54 $54080001 | [ ——— L-BOLT, M10X120
55 $54081001 L] e — SCREW, PAN (S/P WASHER) M5X16
56 $54082001 | F—— WASHER, SPRING 2-10
57 $54083001 K} [S—— BOLT, SQUARE M8X70
58 $54084001 ) [ SCREW, PAN (S/P WASHER) M5X 12
60 $54085001 . [RR—— CAP
61 ) — CAPACITOR
62 $54087001 L] [ — REAR COVER
64 $54088001 r.J —— SCREW, PAN (S/P WASHER) M5X12
68 L[ E——— TERMINAL BLOCK
70 $54091001 L] EE—— CONNECTOR, 9P
71 $54092001 L e — BAND, ;CAPACITOR
72 $54093001 C ) [SE——— WASHER, PLAIN L 8
73 $54094001 g P —— WASHER, SPRING 2-8
74 $54095001 L L —— MDA464 BASE #2
75 $54096001 K J PR ——— NUT, 2 M8
90 L ] L —— CONNECTOR, 3191
91 L L — HARNESS
<For “1-Phase 110V AC" >
92-3 $54097001 L —— 2P SWITCH ASSY, #EC1-6
<For "1-Phase 200V,220V,230V & 240V AC" >
92-4 $54098001 L] L — 2P SWITCH ASSY, #EC1-7
<For "3-Phase 220V AC" >
92-6 $54099001 [ FOS—— - 3PSWITCH ASSY, #EC3-6
<For "3-Phase 380V & 415V AC" >
92-7 $54100001 | ] [ ——— 3P SWITCH ASSY, #EC3-7
138-980-650
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Ay ba—JLiy & ZABf% / Control box mechanism

1-33

1-59  1-29
0- \,

N
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@, ,)f)ti[g hn {..

n‘{r’ ]
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’ o 1
1-36 1 > \\\\?’y -]

N,

G
R "’,’ B

" 7> 3. 8& / OPTION PARTS "

Q@ G

1-78 1.79 1.80
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Y.Or ba—JKy Y X%/ Control box mechanism

REF.NO. CODE Q'TY Exq NAME OF PARTS RM]
1 535484001 1fe1¥3anzys 3 CONTROL PCB ASSY
1-6 $35883001 1evJrsotw73 CONNECTING WIRE ASSY
1-7 $35884001 1MevvossFte7s CONNECTING WIRE ASSY
1-8 535885001 117 V> k%3 ABPAL PCB, ABPAL
19 $35888001 I IFA-T ¥V F CATCH, OT
1-10 535889001 2|29 9x77vva BUSHING, SQUARE
1-11 535890001 475V v r—Fnouvz cLip
1-12 $35891001 2{xvo97v0a EDGING BUSH
1-13 535892001 VAESZ= R & STOPPER
1-14 535887001 leagyxq1ny RATING LABEL
1-15 535895001 8|SW-PW-pF~ 1 ¥ SCREW, PAN(SW-PW-P)
1-16 535896001 3|SW-PW-PF~X 3 ¥ SCREW, PAN(SW-PW-P)
1-17 535897001 2{pFAzxy SCREW, PAN(P)
1-18 535898001 6|PyS %Y SCREW, FLAT(P)
1-19 $35899001 1|34 RUBBER
1-20 535866001 PAAE S E S WASHER, SPRING
1-21 535865001 2iESH AR WASHER, PLAIN
1-28 535491001 evvoFrers s CONNECTING WIRE ASSY
1-29 $35492001 HevJosroter73 CONNECTING WIRE ASSY
1-30 $35493001 Ll VAV - CONNECTING WIRE ASSY
1-31 535494001 Ul R P CONNECTING WIRE ASSY
1-32 $35495001 1NevJyosFoery3 CONNECTING WIRE ASSY
1-33 $35496001 1MevvJI5Fvr73 CONNECTING WIRE ASSY
1-34 $35497001 1MevJosFo€s3 CONNECTING WIRE ASSY
1-35 535498001 HeIJIrFe€273 CONNECTING WIRE ASSY
1-36 $35499001 1evvJrsFeters3 CONNECTING WIRE ASSY
1-37 $35500001 L R CONNECTING WIRE ASSY
1-38 $35501001 1tevJ/oFoer73 CONNECTING WIRE ASSY
1-39 535502001 1NevJrFoerss CONNECTING WIRE ASSY
1-40 $35503001 1NevJosFow293 CONNECTING WIRE ASSY
1-41 $35504001 1evvosFetrsz CONNECTING WIRE ASSY
1-42 $35505001 1tevvoFo ey CONNECTING WIRE ASSY
1-43 $35506001 eV JoFoer 93 CONNECTING WIRE ASSY
1-44 $35507001 1evJoFoers3 CONNECTING WIRE ASSY
1-46 $35847001 2{uL735>7 (UL) CORD CLAMP
1-47 535848001 10(0v%>TH4R—t LOCKING SUPPORT
1-48 535849001 | 18|71¥# kL WIRE SADDLE
1-49 $35850001 1r1aro1Uv7 NYLON CLIP
1-50 $35851001 2|1F10>7UY2 NYLON CLIP
1-51 535852001 L PV S FA o V] PRINT CIRCUIT BOARD
1-52 $35853001 1|7V k%8 PMD CONTROL PCB ASY, PMD
1-53 535854001 1|7 V> k%3 AAPAL PRINT CIRCUIT BOARD
1-57 $35859001 N71HH-F FINGER GUARD
1-58 535895001 | 13|SW-PW-PF~ % SCREW, PAN(SW-PW-P)
1-59 $35860001 | 10|sw-Pw-pF+~ 3% SCREW, PAN(SW-PW-P)
1-60 $35861001 4|SW-PW-PF N3 & SCREW, PAN(SW-PW-P)
1-61 $35862001 4|SW-PW-PF N2 T SCREW, PAN(SW-PW-P)
1-62 $35868001 | 10|SW-PW-SUSF~N% SCREW, PAN(SW-PW-SUS)
1-63 $35864001 6(Fv b NUT
1-64 $35876001 6lesH¥AH% WASHER, PLAIN
1-65 $35877001 6/ xR WASHER, SPRING
1-66 535868001 4|SW-PW-SUSF X% & SCREW, PAN(SW-PW-SUS)
1-71 $35845001 171N E— FILTER
1-74 535893001 1lea-x FUSE
1-75 $35894001 1Mez-x FUSE
1-76 536884001 Ll R A v B CONNECTING WIRE ASSY
1-77 538352101 1NFor%5xmahay LABEL, ELEC. SHOCK 4 LANG.

138-980-502
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Y.32 bA—JKRy 7 XBER/ Control box mechanism

REF.NO. CODE [qTy B Ad NAME OF PARTS RM]
1-99 41278100 |  1|Prom9go? 3 PROM 980 ASSY
1-99-1 $41280100 | 1[promoso-e PROM 980-E
1-99-1 541281100 |  1|promosgo-F PROM 980-F
1-99-1 $41279100 |  1|promosgo-C PROM 980-C

"AT e EE" “ OPTION PARTS ”
1 $40689001 | 1|e1¥3/c243 CONTROL PCB ASSY
-78 $40690000 | 15|7T51 ra7 FERRITE CORE
1-79 540691000 | 18|r>>zmv s CORD
-80 $40692000 | 1|7-z+t> GROUND WIRE
138-980-502
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AA1 . (TR RIER / Attachment set
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A ‘L"‘;fﬁ-;é—w-g é i

& _
BN * S >

75

118-980-940




AA1 . {H/REFIRR / Attachment set

REF.NO. CODE Q'TY S NAME OF PARTS RM]
1 1MN73hxFE Y ML) EXCHANGE PARTS SET, L::
1-1 1L 7L —FRY 2 Ls: PLATE ASSY, R
1-1-1 1NAHIIL— bRV T E WORK CLAMP SET, JR:
<L1-L4 14-30mm > <L1-L4 14-30mm>
1-1-1-1 $37729101 1R/ AHYITL—bIR7 X WORK CLAMP PLATE ASSY, JR
<L5-L7 28-40mm > <L5-L7 28-40mm>
1-1-1-1 540828001 1R/FHITTL—MIRT 3B WORK CLAMP PLATE ASSY, JR ;B
1-1-1-1-1 $35316001 1|Hvaz9H4T14 SUPPORT PLATE, ;S-BLOCK
1-1-1-1-2 060020416 2|51 > KM2X4 SCREW, BIND M2X4
1-1-1-2 HAVEEIE T NEEDLE PLATE, R L
1-1-1-3 506696004 2|45a3%3x%6 SCREW, FLAT M3X6
1-1-1-4 1R/ *H IR WORK CLAMP, R-J L
1-1-1-5 $35236000 1|v#H¥H=x32 WASHER, BENDING 3.2
1-1-1-6 $35235001 "5 SUPPORT PIN, ;CLAMP
1-1-1-7 021300302 1322+ 3 NUT,3M3
1-1-1-8 $35238001 HWosooo99y9 SHAFT HOLDER, ;CLAMP
1-1-1-9 062401016 2|+ ~334X10 SCREW, PAN M4X10
1-1-1-10 $35237001 1HWos52705700% FULCRUM SHAFT, ;CLAMP
1-1-1-11 048050142 2|k X773 9CS RETAINING RING, EXTERNAL C5
1-1-1-12 $35234201 1|25>7L15=R CLAMP LEVER, R
1-1-1-13 018501236 17 +#HI b5X12 BOLT, SOCKET M5X12
<L1-L4 14-30mm> <L1-L4 14-30mm>
1-1-1-14 $37695001 1125277 —4R-) CLAMP ARM, R-J
<L5-L7 28-40mm > <L5-L7 28-40mm >
1-1-1-14 540826001 1125277 —4R)-B CLAMP ARM, R-J-B
1-1-1-15 014400532 2|7F 7K 3aX5 SET SCREW, SOCKET (CP) M4X5
1-1-1-16 $35347100 1|2/ 51 KR CLOTH GUIDE, R
1-1-1-17 060350616 1]7%1 > K3.5%6 SCREW, BIND M3.5X6
1-1-2 14 Ery/LER MOVABLE KNIFE, R L
1-1-3 11 Kyl MOVABLE KNIFE, L L
1-1-4 RN AL AR THREAD HANDLER, L:x
1-1-5 RSN ZAVA b AR MOVABLE KNIFE DRIVING CAM, L:
1-1-6 $37660101 EPE I SHOULDER SCREW, M4
1-1-7 021400202 {22+ ka4 NUT,2M4
1-1-8 $37654000 1FrzHHx WASHER, WAVE
1-1-9 $37655101 1| x 249 HH2 WASHER, ;KNIFE SUPPORT
1-1-10 141542001 2|45 %7318 SCREW, FLAT SM3.18X4
1-1-11-1 $37656001 R E NPT RIS B T-TRIMMER LINK LEVER ASSY, J
1-1-12 $34881001 HEPZE P SHOULDER SCREW, M4
1-1-13 021400202 122+ +a NUT,2M4
1-1-14-1 $37820001 1MI>2v57>70L=b28 LINK FULCRUM PLATE ASSY
1-1-15 062400616 2|+~ aMaxe SCREW, PAN M4X6
1-1-16 $37652001 HEFIIRL SPRING, L TWIST
1-1-17 $37653001 IR PZAL Y SPRING, R TWIST
1-1-18 062300416 2|+ ~2am3xa SCREW, PAN M3X4
1-1-19 $34906000 11 bxUIF22N BUSH, ;TR TRIMMER ARM
1-1-20 062260612 2|+ ~22.6X6 SCREW, PAN M2.6X6
1-1-21 $37659001 1M1 rxYLII="58 THREAD TRIMMER LEVER ARM, B
1-1-22 $21716001 HEEPRYEE STV SCREW, BUTTON HEAD M4X10
1-1-23 $37858000 == Kk >axs NEEDLE PIN, 4X8
1-1-24 $37700001 1|x4TI70L-pU PRESSER PLATE, U
1-1-25 004401003 2| +%5%78X10 SCREW, FLAT M4X10
1-1-26 153787001 2|0 A%T238 SCREW, SM2.38
118-980-940
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AA1 . BT BI®R / Attachment set
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AA1 . TRIZFRIR / Attachment set

REF.NO. CODE |qTY Erxq NAME OF PARTS RV

1-2 7L —pLY 3 L: PLATE ASSY, L

1-2-1 IR E i AN SRRV, B -] WORK CLAMP PLATE SET, J L:
<L1-L414-30mm> <L1-L4 14-30mm>

1-2-1-1 $37730001 1Az 7L -y 3 WORK CLAMP PLATE ASSY, JL
<L5-L7 28-40mm > <L5-L7 28-40mm >

1-2-1-1 $35310001 1R/ AHTIL—- LY 2 WORK CLAMP PLATE ASSY, L

1-2-1-1-1 $35316001 1|hy7avv4T14 SUPPORT PLATE, ;S-BLOCK

1-2-1-1-2 060020416 2|/51 > FM2Xa SCREW, BIND M2X4

1-2-1-2 e AV EE IR NEEDLE PLATE, L L:x

1-2-1-3 S06696004 2|45 3% 3x%6 SCREW, FLAT M3X6

1-2-1-4 1R/ Ay T WORK CLAMP, L-J L

1-2-1-5 $35236000 1w ¥H %32 WASHER, BENDING 3.2

1-2-1-6 $35235001 1957499k SUPPORT PIN, ;CLAMP

1-2-1-7 021300302 13324+ Y +3 NUT, 3 M3

1-2-1-8 $37712001 1195759948 CLAMP SHAFT HOLDER

1-2-1-9 062401016 2|+ ~34x10 SCREW, PAN M4X10

1-2-1-10 $37711001 152705299 CLAMP FULCRUM SHAFT

1-2-1-11 048050142 2|27 737%9¢5 RETAINING RING, EXTERNAL C5

1-2-1-12 $35233201 175> 7L1=-L CLAMP LEVER, L

1-2-1-13 018501236 1|7+ K bsx12 BOLT, SOCKET M5X12
<L1-L4 14-30mm> <L1-14 14-30mm>

1-2-1-14 $37694001 117577 -4 CLAMP ARM, L-J
<L5-L7 28-40mm > <L5-17 28-40mm >

1-2-1-14 540827001 112577 —4L-)-B CLAMP ARM, L-J-B

1-2-1-15 014400532 2|7+ K 24x5 SET SCREW, SOCKET (CP) M4X5

1-2-1-16 $35348100 1|RsH1 KL CLOTH GUIDE, L

1-2-1-17 060350616 1|31 > F35X6 SCREW, BIND M3.5X6

1-2-2 $37714001 1rxvaryzorFo 44 FULCRUM BRACKET, ;AUX.CLAMP

1-2-3 $37713001 1xvaxrgzore o7 FULCRUM SHAFT, ;AUX.CLAMP

1-2-4 048050142 2| XT3 73%9C5 RETAINING RING, EXTERNAL C5

1-2-5 $37718000 EPEE A P AUXILIARY CLAMP ARM

1-2-6 018401032 17+ £ b ax10 BOLT, SOCKET M4X10

1-2-7 505356000 1|FEaLF4xTA BUTTON CLAMP, A

1-2-8 508808001 1AMy 72T STOPPER SCREW

1-2-9 021660102 1+v k192318 NUT, 1 SM3.18

1-2-10 $37753001 1FEIAFHTER IR SPRING, EXTENSION

1-3 Hoagn=-zxzaLs HARNESS, L

1-4 S04557000 1N g2 1PLTIM BAND, ;PLT1M

1-5 1noe— HAMMER

1-6 1ne=- HAMMER

118-980-940
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Sp2. {THEBIERMm—Eizk / DIFFERENT PARTS LIST

REF.NO. | L1 14-18mm L2 18-22mm L3 22-26mm L4 26-30mm
1 $38572-001 $38573-001 $38574-001 S$38575-001
| 3AT7kyeyb (L) ] s3hrieveyb (L2) | s3hxTE ey b (13 | 93p1ikrty b (L4)
EXCHANGE PARTS SET, L1 | EXCHANGE PARTS SET, L2 | EXCHANGE PARTS SET, L3 | EXCHANGE PARTS SET, L4
1-1 $38576-301 5$38578-301 $38580-301 $38582-301
L17v-kRos | LRIy-FRZE | B7v-kRoS L L47y-FRIS
L1 PLATEASSY, R | L2 PLATEASSY, R L3 PLATEASSY, R L4 PLATEASSY, R
1-1-1 $37756-401 S$37727-401 $37733-401 S$37757-401
 AYIIV-b JRIVDSS | AYITV-b JR2YYSS | AYTTV-b RIYYSS | AYTITV-b RAVISS
WORK CLAMP PLATE SET, JR1| WORK CLAMP PLATE SET, J R2| WORK CLAMP PLATE SET, J R3| WORK CLAMP PLATE SET, J R4
1-1-1-2 $37644-101 S37646-101 $37648-101 S$37650-101
ALLE AL & MAFLR L NAFLR L NIAFLR .
NEEDLE PLATE, R L1 | NEEDLE PLATE, R L2 | NEEDLE PLATE, R L3 | NEEDLE PLATE, R L4
1-1-1-4 $37754-001 $37690-001 $37692-001 $37758-001
| R/A¥IRIL | R/AYIRI2 R/AYIRINI R/AYIRI4
WORK CLAMP, R-J L1 WORK CLAMP, R-J L2 WORK CLAMP, R-J L3 WORK CLAMP, R-J L4
1412 $37673-101 $37674-101 S$37675-101 S$37676-101
| AkoALR ARonLR AFOnLR L {ROALAR
MOVABLE KNIFE, R L1 | MOVABLEKNIFE, R L2 | MOVABLEKNIFE, R L3 | MOVABLEKNIFE, R L4
1-1-3 $37669-101 S$37670-101 $37671-101 $37672-101
AkonL qkontl L qkonist Akona
MOVABLE KNIFE, L L1 | MOVABLEKNIFE, L L2 | MOVABLEKNIFE, L L3 | MOVABLEKNIFE, L L4
1-1-4 $37665-000 S$37666-000 $37667-000 $37668-000
| AbysED L qbyrnxl2 ] Ayl L 1hgnxld
THREAD HANDLER, L1 | THREAD HANDLER, L2 | THREAD HANDLER, L3 | THREAD HANDLER, L4
1-1-5 $37661-001 S$37662-001 $37663-001 S37664-001
A RINI KOALLT ARINI RIALL2 ARING ROAALS AEINIRINL LA
| MOVABLE KNIFE DRIVING CAM, L1 | MOVABLE KNIFE DRIVING CAM, L2 | MOVABLE KNIFE DRIVING CAM, L3 | MOVABLE KNIFE DRIVING CAM, L4
1-2 $38577-201 $38579-201 $38581-201 $38583-201
L17y=bLlos | L7v=tLlos | LB7v-rLos L L47v=-pLos
L1 PLATEASSY, L L2 PLATEASSY, L L3 PLATE ASSY, L L4 PLATEASSY, L
1-2-1 $37731-301 $37728-301 $37735-301 $37732-301
| AYTIV-b I V9o | AYITV-bI2Y9ss | AYTTV-b I3VsS | A¥ITV-b A YISS
WORK CLAMP PLATE SET, J L1 | WORK CLAMP PLATE SET, J L2 | WORK CLAMP PLATE SET, JL3 | WORK CLAMP PLATE SET, JL4
1-2-1-2 $37643-201 S$37645-201 S$37647-201 S$37649-101
N4 LIL N4 Ll YEZIED N4 1AL
| 'NEEDLE PLATE, L L1 | NEEDLE PLATE, L L2 | NEEDLE PLATE, L L3 | NEEDLE PLATE, L L4
1-2-1-4 $37755-001 $37689-001 $37691-001 $37759-001
| X/ AHT L R/ AHT L2 %/ A%T L3 R/ A4I L4
'WORKCLAMP, L-J L1 | WORK CLAMP, L-J 12 | WORKCLAMP, LJ 13 | WORK CLAMP, L-J L4
13 $37869-100 S$37871-100 S$37872-100 $37873-000
| vAon-xal | vA9N-xAL2 vA9N-RAL 3IN-3R L4
HARNESS, L1 HARNESS, L2 | HARNESS, L3 | HARNESS, L4
1-5 $37702-001 S$37704-001 S$37706-001 S$37708-001
| N\R- S12 Nnov- S16 Nyv— S20 Nyv— 524
HAMMER, S12° [ HAMMER, S16 | HAMMER, S20° | HAMMER, S24
1-6 S$37704-001 S$37706-001 $37708-001 S42053-001
AVE SN[ NnNyv—- S20 Nye— 524 Nnyv— S28
HAMMER, S16 [ HAMMER. S20 [ HAMMER, S24 [ HAMMER, S28°
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Sp2. (LH#ERIER& —%53% / DIFFERENT PARTS LIST

REF. NO. | L5 28-32mm L6 32-36mm L7 36-40mm
1 S41467-001 S41468-001 S41469-001
| P3nTTEVEYE (L5 | 73nTTE ey b (L6) | sIpTTE VR (LT)
EXCHANGE PARTS SET, L5 | EXCHANGE PARTS SET, L6 | EXCHANGE PARTS SET, L7
1-1 S41470-101 $41472-101 S41474-101
L7y-bRos L W7v-kRoS L 77v-kRoS
L5 PLATE ASSY, R L6 PLATEASSY, R L7 PLATEASSY, R
1-1-1 $40830-101 S41489-101 S41491-101
| AYTTV-b RSYYHS | AYTTV-b JRBYYSS | A¥TTV-b JRTYYHE
WORK CLAMP PLATE SET, J R5| WORK CLAMP PLATE SET, J R6| WORK CLAMP PLATE SET, J R7
1-1-1-2 $40822-001 S41479-001 S41481-001
 NUAHR ] NS4SR L NASLR
NEEDLE PLATE, R L5 | NEEDLE PLATE, R L6 | NEEDLE PLATE, R L7
1-1-1-4 S41483-001 S41485-001 S41487-001
| R/AYIRIS | R/AYIRIE | X/AYIRIT
WORK CLAMP, R-J L5 WORK CLAMP, R-J L6 WORK CLAMP, R-J L7
1-1-2 S$37674-101 S$37675-101 $37676-101
| AROALR AkonLR | {ROALR
MOVABLE KNIFE, R L2 | MOVABLEKNIFE, R L3 | MOVABLE KNIFE, R L4
1-1-3 $37670-101 $37671-101 S$37672-101
Akontl ] Akontdl | qRonta
MOVABLEKNIFE, L L2 | MOVABLEKNIFE, L L3 | MOVABLE KNIFE, L L4
1-1-4 S$37666-000 S$37667-000 S$37668-000
AbysEL2 Ab9r£l3 | Ayl
THREAD HANDLER, L2 | THREAD HANDLER, L3 | THREAD HANDLER, L4
1-15 S$37662-001 S$37663-001 $37664-001
ARONI EOhALL2 1RINI DAL | 1RONgFopaL4e
| MOVABLE KNIFE DRIVING CAM, L2 | MOVABLE KNIFE DRIVING CAM, L3 | MOVABLE KNIFE DRIVING CAM, L4
1-2 S41471-101 S41473-101 S41475-101
L5Fp-bLlox ] L67v-tLos | L7 7v=-rLlos
L5 PLATEASSY, L L6 PLATEASSY, L L7 PLATE ASSY, L
1-2-1 S40831-101 S41490-101 S41492-101
| AYTITV-b IS YYsS | AYTTV-b U6 Y9I | AYITV-b U7 Y9sS
WORK CLAMP PLATE SET, JL5 | WORK CLAMP PLATE SET, JL6 | WORK CLAMP PLATE SET, J17
1-2-1-2 $40823-001 S41480-001 S41482-001
NYA% L5L NYA% L6L NI LIL
| NEEDLE PLATE, L L5 | NEEDLE PLATE, L L6 | NEEDLE PLATE, L L7
1-2-1-4 S41484-001 S41486-001 S41488-001
/44T L5 ) AYI L6 R/ AYI LT
WORKCLAMP, Ly L5 | WORKCLAMP, L-J L6 | WORK CLAMP, LJ L7
1-3 S41476-000 S41477-000 S41478-000
vAn-RALS | YIoN-xAL6 | A v
HARNESS, L5 HARNESS, L6 HARNESS, L7
15 $37197-001 $37199-001 $37201-001
Nyv— 26 nyv—30 Ny3- 34
HAMMER, 26 || HAMMER, 30 | HAMMER, 34
16 $37199-001 $37201-001 $35093-001
AV K] Nye- 34 Nnyv- 38
CHAMMER, 30 ] HAMMER, 34 [ HAMMER, 38
118-980-Sp2
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AA2 . {1BEEFTEAR / Attachment set

REF.NO. CODE Q'TY eErx4a NAME OF PARTS RM|
2 538584001 NW73ATTELY 3(2) EXCHANGE PARTS SET, -2
2-1 $38585001 1MoV a4y CYLINDER SUPPORT SET
2-1-1 537744001 L i VR & o A CYLINDER SUPPORT ASSY
2-1-2 537717101 UEMEERE VPR AUX. CLAMP LINK ASSY
2-1-3 534922101 1grxoma SHOULDER SCREW, M4
2-1-4 021400202 122+ v +a NUT, 2 M4
2-1-5 144504001 2011 b7+ 145 DISC, ;THREAD GUIDE
2-1-6 154562001 1HovsFoariizxs SPRING,B ;PRE-TENSION
2-1-7 155510001 1rbFaveorvr TENSION NUT
2-1-8 551219001 HNovtbzrqs TENSION RELEASE PLATE, ;GIMP
2-1-9 537749001 PR -V EE FiE SPRING, TWIST
2-1-10 551220001 1|h5- COLLAR
2-1-11 025040232 1eSHhxFana WASHER, PLAIN M 4
2-1-12 062401212 1|F~34x12 SCREW, PAN M4X12
2-1-13 $37737001 1|2V 410x15)7 2 CYLINDER ASSY, 10X15)
2-1-13-1 $12150000 2{F— AT KM-5HL-4 TUBE ELBOW, M-5HL-4
2-1-13-2 535351001 1ovegayF CYLINDER ROD
2-1-13-3 537866000 1|7vEREY CLEVISPIN
2-1-14 535305001 1yvegnovyres ROD PIN, ;CYLINDER
2-1-15 048030342 2| b X7E3 RETAINING RING, E3
2-1-16 537738000 1|7 —+—24X2.5-20 AIRTUBE, 4X2.5-20 L= 1350
2-1-17 $37739000 1]T 7 - —z4x2.5-21 AIR TUBE, 4X2.5-21 L= 1400
2-1-18 537863000 1|T7—+—248x25-3) AIRTUBE, 4X2.5-3) L= 100
2-1-19 537864000 1|T7—k—24x25-4) AIRTUBE, 4X2.5-4) L=100
2-1-20 512104000 2(2=%>714 UNION, Y 4
2-1-21 504557000 1N 2 1PLTIM BAND, ;PLT1M
2-2 062400812 2[+~24xs SCREW, PAN M4X8
2-3 537750001 ot b bUTLF 1) TR TAKE-UP GUIDE, J ;GIMP
2-4 062400812 2|F~24x8 SCREW, PAN M4X8
2-5 537697001 ot bPer1) THREAD GUIDE, J ;GIMP
2-6 062400812 11+ ~24xs SCREW, PAN M4X8
2-7 537752001 1|2a=+7 L =18 THROAT PLATE, 1.8-J
2-8 535326001 HoxxIM3s SCREW, M3.5
2-9 539109101 HortrPrF1CIv 3 GIMP GUIDE ASSY, C-J
2-9-1 537696101 HorqabPoF1c GIMP GUIDE, C-J
2-9-2 541252000 UPZE RS EE B GIMP THREAD CLAMP PLATE, J
2-9-3 159113001 1> %2318 SHOULDER SCREW, SM3.18
2-9-4 535118001 TN bFa oK% TENSION SPRING
2-10 539108001 L AN - K §: T LEVER BRACKET ASSY, B
2-10-1 537726001 11 rxYLK=-Fd1B T-TRIMMER LEVER BRACKET, B
2-10-2 062301016 1|F~ams3x10 SCREW, PAN M3X10
2-10-3 547512001 UPERRE S FILE LOWER THREAD PRESSER ASSY, J
2-10-3-1 537720001 Hoeq bAYT LOWER THREAD PRESSER
2-10-3-2 537721001 UPEERE R ¥ L LOWER THREAD PRESSER BRACKET
2-10-3-3 148407001 t|13arrrr1Je DOWELPIN, L
2-10-4 021300302 1322+ V 3 NUT, 3 M3
2-10-5 537724001 1|ox%xv238 SCREW, SM2.38
2-10-6 537725001 UPEEEE & YAE SPRING, COMPRESSION
2-10-7 547932001 1]|#V h238-56 NUT, SM2.38-56
2-10-8 $37723001 19714 K8 MOVABLE KNIFE, B ; UPPER
2-10-9 105288001 1|ox%x7238 SCREW, SM2.38
2-10-10 060350616 1]7¢1 > F3.5%6 SCREW, BIND M3.5X6
2-1 537693001 1|ZLv—=b+H1F15C GUIDE PLATE, C
2-12 506696004 2|432%U3X6 SCREW, FLAT M3X6
118-980-940
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AA3 . {TEREFRR / Attachment set

REF.NO. CODE Q'TY XA NAME OF PARTS RM

<L114-18mm> <L114-18mm>

1 $38586001 1MNamaen-vyus3 EXCHANGE PARTS ASSY, L1

1-1 $37673101 114 Ky /LR MOVABLE KNIFE, R L1

1-2 $37669101 114 KL MOVABLE KNIFE, L L1

1-3 $37665000 LB ZAL JN THREAD HANDLER, L1

1-4 $37661001 RS AV AN P PR MOVABLE KNIFE DRIVING CAM, L1

1-5 153787001 2| X %238 SCREW, SM2.38

1-6 $37644101 HIGAVES IR NEEDLE PLATE, R L1

1-7 $37643201 AV EEIRIR NEEDLE PLATE, LL1

1-8 $37754001 1|/ #H# IR WORK CLAMP, R-J L1

1-9 $37755001 HEPE R ISR WORK CLAMP, L-J L1

1-10 537869100 1yaon-z22U1 HARNESS, L1

1-11 $37702001 1 v—=s12 HAMMER, 512

1-12 $37704001 1w -s16 HAMMER, S16

_____________________ S SO N
<1.218-22mm> <L218-22mm>

1 $38587001 1Mamhen=-vw2ssz EXCHANGE PARTS ASSY, L2

1-1 $37674101 1|14 K9 \L2R MOVABLE KNIFE,R L2

1-2 $37670101 11 Kyt MOVABLE KNIFE, L L2

1-3 $37666000 IR ZAL 2 W) THREAD HANDLER, L2

1-4 $37662001 11 R9ny Kb a MOVABLE KNIFE DRIVING CAM, L2

1-5 153787001 2| 42238 SCREW, SM2.38

1-6 $37646101 1)1 4L2R NEEDLE PLATE,R L2

1-7 537645201 IAVEE IV]E NEEDLE PLATE, L L2

1-8 $37690001 1|/ F#HIRIL2 WORK CLAMP, R-J L2

1-9 $37689001 1R/ AHITL-2 WORK CLAMP, L-J L2

1-10 $37871000 11oamn—x2RL2 HARNESS, L2

1-11 $37704001 1|1 w-516 HAMMER, S16

1-12 $37706001 1|/vew—520 HAMMER, S20
<l322-26mm> <1322-26mm>

1 $38588001 1Mamhren=-v3s s EXCHANGE PARTS ASSY, L3

1-1 $37675101 114 K9/ 3R MOVABLE KNIFE,R L3

1-2 $37671101 114 Ky/ast MOVABLE KNIFE, LL3

1-3 $37667000 114 FH/3%L3 THREAD HANDLER, L3

1-4 $37663001 11 KYNT E9h L3 MOVABLE KNIFE DRIVING CAM, L3

1-5 153787001 2| x %2238 SCREW, SM2.38

1-6 537648101 113U 1 2L3R NEEDLE PLATE, R L3

1-7 $37647101 INAVEE Ik} NEEDLE PLATE, L L3

1-8 $37692001 1R/ FYIRILI WORK CLAMP, R-J L3

1-9 $37691001 1R/ FH T3 WORK CLAMP, L-J L3

1-10 537872100 1yavn—-x22x3 HARNESS, L3

1-11 $37706001 1 =—520 HAMMER, 520

1-12 $37708001 1|1 v—s24 HAMMER, $24
<L426-30mm> <1426-30mm>

1 $38589001 1Mawren-vywas sz EXCHANGE PARTS ASSY, L4

1-1 537676101 14 Ery/nLar MOVABLE KNIFE, R L4

1-2 537672101 11 ErynaL MOVABLE KNIFE, LL4

1-3 $37668000 RS AL AT THREAD HANDLER, L4

1-4 $37664001 R ZAY A ¥ PNV MOVABLE KNIFE DRIVING CAM, L4

1-5 153787001 2| 4A22238 SCREW, SM2.38

1-6 $37650101 117 1 ZL4R NEEDLE PLATE,R L4

1-7 $37649101 IAVEE IV NEEDLE PLATE, L L4

1-8 $37758001 1|/ Y4 IR-ILA WORK CLAMP, R-J L4

1-9 $37759001 12/ FHTLI4 WORK CLAMP, L-j L4

1-10 $37873000 1loawn-2214 HARNESS, L4

1-11 $37708001 1IN v—s24 HAMMER, S24

1-12 $42053001 1{/n>w—s28 HAMMER, 528

118-980-940
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AA4 . {1REEFRAR / Attachment set

REF.NO CODE Q'TY ExA NAME OF PARTS RM|
<HIZALNILMPILIA> <For Waist belt presser, L3>
11-1 $43701001 1R/ A9 T3WEY + WORK CLAMP SET, L3W
11-1-1 $43702001 HEFE & UK 2 WORK CLAMP ASSY, L-L3W
11-1-1-1 543408001 1R/ FHITL-L3W WORK CLAMP, L-L3W
11-1-1-2 $43450001 Ho5277-4L0w CLAMP ARM, L-JW
11-1-1-3 $35235001 177799k SUPPORT PIN, ; CLAMP
11-1-1-4 $35236000 1|wsrH¥Hx3.2 WASHER, BENDING 3.2
11-1-1-5 021300302 113225V +3 NUT, 3 M3
11-1-2 $43703001 1R/ A9 IRLIWY 32 WORK CLAMP ASSY, R-L3W
11-1-2-1 $43409001 11X/ 9 IRL3W WORK CLAMP, R-L3W
11-1-2-2 543451001 15277 —4LRIW CLAMP ARM, R-JW
11-1-2-3 $35235001 o579 H4IE SUPPORTPIN, ;CLAMP
11-1-2-4 $35236000 HWeryHizxsz WASHER, BENDING 3.2
11-1-2-5 021300302 13225 v+3 NUT, 3M3
<YIZ AL FEILAA D> < For Waist belt presser, L4>
11-2 $43704001 1R/ Ay Tawe Y b+ WORK CLAMP SET, L4W
11-2-1 $43705001 1R/ A9 TLLaws 2 WORK CLAMP ASSY, L-L4W
11-2-11 $43410001 1|/ 4 TL-Law WORK CLAMP, L-L4W
11-2-1-2 543450001 175727 —-4LL0wW CLAMP ARM, L-JW
11-2-1-3 $35235001 15 799TEY SUPPORT PIN, ;CLAMP
11-2-1-4 $35236000 =ry¥Hzx32 WASHER, BENDING 3.2
11-2-1-5 021300302 132+ V3 NUT, 3 M3
11-2-2 $43706001 1|R/ A Y IRLAWY WORK CLAMP ASSY, R-L4W
11-2-2-1 543411001 1R/ A Y IRLAW WORK CLAMP, R-L4W
11-2-2-2 543451001 117577 —4LRIW CLAMP ARM, R-JW
11-2-2-3 $35235001 152799 TE SUPPORT PIN, ; CLAMP
11-2-2-4 $35236000 1=r¥Hx32 WASHER, BENDING 3.2
11-2-2-5 021300302 1324 +3 NUT, 3 M3
118-980-940
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Z. {HB5SE® / Accessories

REF.NO. CODE Q'TY B Aq NAME OF PARTS RV

4 502766209 11 r275814%733D COTTON STAND ASSY, 3D

4-1 $51283001 3|oo¥S SPOOL STAND BASE

4-2 150182000 3|27 ==Y b SPOOL MAT

4-3 551282001 3|27 -nyv3ar SPOOL CUSHION

4-4 502775001 N1 73xT€Y bA PIPE SCREW SET, A

4-4-1 150206002 1le>¥%H 216 WASHER, PLAIN 16

4-4-2 538648001 1623 buse NUT, U5/8-28

4-5 156112003 112541170 COLUMN PIPE, D

4-6 150173003 1a5av312t COLUMN JOINT

4-7 540640001 1Masant4r7xvv7v% COLUMN PIPE W/CAP

4-7-1 150174000 1a56xvy7 COLUMN CAP

4-8 521798001 3|27 -2 veY b SPOOL & SCREW SET

4-8-1 150179002 3|27 -1n98B SPOOL SHAFT, B

4-8-2 028050246 3[/8xYH 25 WASHER, SPRING 2-5

4-8-3 021500106 312+ Y bs NUT, 1 M5

4-9 150188009 1NA7=tkNF—HHITA SPOOL HOLDER SUPPORT, A

4-10 502779009 MNZx7 -k 4-3 SPOOL HOLDER, 3

4-11 502788009 1NALY RN H=-233 THREAD HANGER ASSY, 3

4-11-1 502789009 1ALY ENn -3 THREAD HANGER, 3

4-11-2 150183000 3|t b Hi—-441 THREAD HANGER BASE

4-11-3 142990001 3|12LYFTFUsa THREAD BUSH

4-12 540641001 NRAZ=NI7xI€Y bA SPOOL SHAFT & SCREW SET, A

4-12-1 021500106 4o a+J s NUT, 1 M5

4-12-2 062501406 1jF~2asx14 SCREW, PAN M5X14

4-12-3 062503506 1|+ ~2M5X35 SCREW, PAN M5X35

4-12-4 062501406 2|3 ~205X14 SCREW, PAN M5X14

4-12-5 026050136 2leS¥H2xH 2S5 WASHER, PLAINS 5

4-13 540644001 1FNd-IF%F 3TV b HOLDER JOINT & SCREW SET

4-13-1 021500106 11225V bs NUT, 1 MS

4-13-2 031452206 1= VE485%22 WOOD SCREW, ROUND M4.5X22

4-13-3 062501006 1} ~2a5Xx10 SCREW, PAN M5X10

5 $34915000 NI rED THREADER

6 149796001 1| das-28+7v% AIR HOSE, W/CONNECTOR
<-00, L&tDVA> <For -00, Upper thread trimmer>

7 535133116 1|21 DOX5587 2 <#16> |NEEDLE ASSY, DOX558 (#16) ....... <#16>
<-01, EFxtIUA> <For-01, Upper & lower thread trimmer>

7 $35133114 11221 JDOX5587 = <#14> |NEEDLE ASSY, DOX558 (#14) ....... <#14>
<02, - X{tE> <For-02, Jeans specification>

7 535133118 1|32 poxsss” 3 <#18> |NEEDLE ASSY, DOX558 (#18) ....... <#18>

8 118837001 1|x¥=723.4X70 SCREW DRIVER, 3.4X70

9 101572101 1% 2 <7 5.5X190 SCREW DRIVER, 5.5X190

18 114483002 1R UA15-73 OILER ASSY

19 117466000 etV b PINCETTE

20 154702101 NEEPE X OIL TANK

21 140342001 1Mo YbrLeFs3 SOCKET WRENCH ASSY

30 541216000 17—t GROUND WIRE
<WtA> <For Export only >

23 018084032 47+ K k8X40 BOLT, SOCKET M8X40

24 028080242 41/32 94 %2-8 WASHER, SPRING 2-8

25 025080232 41ESH¥H2FI8 WASHER, PLAINM 8

26 159150009 413 4+2205 RUBBER CAP, 20.5

118-980-910
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Sp3. LERBIERR—5EZ / DIFFERENT PARTS LIST

##MZ / Work clamp ( F2-80-1-4, 81-1-4) |

(L)

535455-101

539929-001

535197-001

S$39931-001

(R)

S535454-101

S$39930-001

S535198-001

S$39932-001

200

-01
A

<10~18mmH >

uf i

<18~22mmH >

of i

<22 ~26mmA >

dj I

<26 ~30mmf >

$35453-001 $35200-101 $37679-001 $37677-101
$35452-001 $35199-101 $37680-001 $37678-101
< 26~38mmA > < 38mmHA > <50mmHA > <50mmHA >
%2 / Work clamp ( F3-80-2-4, 81-2-4) |
(L) $37755-001 $37689-001 $37691-001 $37759-001
(R) $37754-001 $37690-001 $37692-001 S37758-001

Li<14~18mmHA >

ff im

L2< 18~22mm A >

L3<22~26mm A >

L4< 26~30mm A >

S41484-001 541486-101 S41488-001 S43408-001 S43410-001
S41483-001 S41485-101 S541487-001 S43409-001 S43411-001
L5<28~32mmHA >|L6< 32~36mmH > [L7< 36 ~40mm fH > | L3W< 22~26mm A > | L4W< 26~30mmfH >

<UIRMRIMRATA
/ For waist belt presser >

89
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Sp4. {tHRRIEBR—TEZ / DIFFERENT PARTS LISTS ACCESORIAS

$H1R / Needle plate (F2-80-1-2, 81-1-2) |
(L) S35308-101(L) 535307-101(SL) S37683-101(L-50) S37681-101(SL-50)
(R) 535309-101(R) S35306-101(SR) S37684-101(R-50) $37682-101(SR-50)
<38mmf > <38mmAMA > <50mmAH > <50mmH[ >
-00
-01
A
$tik / Needle plate (F3-80-2-2, 81 -2-2)|
(L) S37643-201(L1L) 537645-201(L2L) S37647-101(L3L) S37649-101(L4L)
(R) S37644-101(L1R) S37646-101(L2R) S37648-101(L3R) S37650-101(L4R)
L1<14~18mmHA > L2< 18~22mm A > L3< 22~26mmHA > L4< 26~30mm A >
ﬂ S ﬂ NG
|© ‘|0 o
‘02
A
540823-001(L5L) 541480-001(L6L) S41482-001(L7L)
$40822-001(L5R) S41479-001(L6R) S41481-001(L7R)
L5< 28~32mm A > L6< 32~36mmf{ > L7< 36~40mmHA >
{ j
/N> % — | Hammer (H-24-1,2, 3) |
NI—3A4 X (Mm) 10 12 14 16
— Bema—FkK S37211-001 S37210-001 S37209-001 S37208-001
-00 NI—=HA X (mm) 18 20 22 24
. B&Ea—K S37194-001 S35092-001 S37195-001 S37196-001
-0t NR=BA X (mm) 26 28 30 32
E Bma— K S37197-001 S37198-001 S37199-001 S37200-001
Noe—F4X_(mm) 34 36 38 50
H&aa—Fk S37201-001 S$37202-001 S35093-001 S35479-001
NR—Y A X (mm) S10 S12 S14 S16
’6‘2 B&a—K S37701-001 S37702-001 S37703-001 S37704-001
- NoR—FA4 X (mm) S18 S20 S22 So4
J=:] Bma—K S37705-001 S37706-001 S37707-001 S37708-001
- NI—YA4 X (mm) S26 S28
B&ad—K S37709-001 S42053-001
118-980-Sp4
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Sp5. {L#RIEm—TYiZ%k / DIFFERENT PARTS LIST

#2 | Knife (H-34-1,34-2)]|

a1

$35439-101 S35437-101 S35480-101 S35482-101 S55247-001 S$35408-101 (S)
<38mmA > <38mmA > < 38mmA > < 38mmHA > <38mmH > <38mmA >
21 28 3.0 3B
T Sl
S535438-101 S$35436-101 S535481-101 S$35483-101 $35409-101 (S)
<50mmA > < 50mmA > <50mmA > <50mmA > <50mmA >
2.1 28 3.0
T I 2] T 22
‘ o K - l ° ‘
{t#/\—% X / Harness (V-43) l
T L1 L2 L3 L4
-02 $BRI-FK S37869-100 S37871-000 S37872-100 $37873-000
A i L5 L6 L7
BRI—K S41476-000 S41477-000 S41478-000
118-980-Sp5




Wa. #5455 N )L/ Warning labels

Label, grounding

%45 <)/ Warning labels &%/ Name of parts Size(mm) Code
A L WIS L - 0 40 X 64 | S38353-101
| el

DANGER AGEFAHR A DANGER APELIGRO
/6\'_' oo Label, elec. shock 4 lang. 35X 118 | S38352-101
TEE
MCBATINETS,
A\ SRS N - A 40X 64 | S538350-001
. A
a CAUTION 1
N Label, operation Eng. 52 X84 | S38349-001
B\
/H
=Y II=5 L=16 | $36924-001
Mark, injury R=0.8
—L—
' E<—
e Y 10X30 | S37058-001
@ 7 AY—T é12 | S37060-001

118-980-050
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5|/ INDEX

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
J80352001 |T -3 48 512150000 JU1 -50-1 52 534906000 [R2 - 19 46
501524000 JU1 -31-1-1 50 AA2-2-1-13-1 | 82 AA1-1-1-19 76
01694001 |R1 -1-22 44 513955000 JU1 -45 50 534910101 |R1 -1-4 44
$01825001 |W -1-5 62 517608009 |B -65-1 8 534913001 JR1 -1-3 44
$02403001 fG -9 22 517965001 |A -61 2 $34914001 |R1 -1-1 44
502460001 [G -19 22 518707129 {J -17 28 534915000 |z -5 88

G -7 22 518707137 |J -18 28 $34916001 JU1 -10-4 50
G -76 22 520681000 |Q -22 40 534917001 |Q -1-1 40
502687201 |T -4 48 520682102 |Q -21 40 534918101 |Q -1-2 40
502766209 |Z -4 88 520695001 |Q -54 42 534922101 |Q -1-4 40
$02775001 |z -4-4 88 520696001 |Q -55 42 W -2-7 62
502779009 |Z -4-10 88 Q -70 42 F3 -102 20
502788009 |Z -4-11 88 520698121 |Q -40 40 AA2-2-1-3 82
502789009 |Z -4-11-1 88 521716001 | R2 -22 46 $34923001 |[Q -13 40
$03327000 | T -9 48 AA1-1-1-22 76 534924001 |Q -26 40
504557000 |V -5-4 58 521728001 A -17 2 534925101 | U1 -1-2 50
vV -44 58 521798001 |Z -4-8 88 534928001 |Q -38 40
w -2-12 62 523612051 |{B -38 6 534934001 |Q -52 42
U1 -38 50 M -15 36 534936001 | Q -46-1 40
AA1-1-4 78 N -9 36 $34937001 |Q -46-2 40
AA2-2-1-21 82 523616101 A -1-1-2 2 $34938101 |Q -46-3 40
S05356000 | F3 -95 20 $23651001 |C -4 10 534939001 |Q -48 40
AA1-1-2-7 78 C -6 10 534940001 |Q -46-4 40
506696004 | F1 -55 14 c -8 10 $34941001 | Q -46-5 40
F2 -80-1-3 16 K -7 28 $34942001 |Q -50 40
F2 -81-1-3 16 K -9 28 $34943001 |Q -46-7 40
F3 -80-2-3 18 K -11 28 534944101 |Q -46 40
F3 -81-2-3 19 523798100 |V - 16-2-1 60 534945000 |T -1 48
AA1-1-1-1-3 76 523880000 | U2 -42-3-1-5 54 534946001 |T -2 48
AA1-1-2-1-3 78 Uz -42-3-1-5 54 $34947001 |T -1 48
AA2-2-12 82 527844201 |G -53 22 $34948101 JL1 -1 30
S07885000 |T -6 48 G -61 22 $34950109 |G -1 22
508808001 1 F3 -96 20 529410001 |G -4 22 $34956209 |A -13 2
AA1-1-2-8 78 531568000 |G -79 22 534957001 |F1 -1 14
510077100 |G -69 22 $32109000 |V -16-1-1 58 534963001 JF1 -2 14
510078001 |G -80 22 $32264009 A -91 4 $34964001 |F1 -2-1 14
510079101 |G -81 24 533899000 JA -78 4 534965001 |F1 -1-1 14
510081001 {G -49 22 $34881001 jR1 -1-5 44 $34966001 |Q -1-3 40
510082001 |G -67 22 R2 -12 46 W -2-8 62
510243000 |V -23 58 AA1-1-1-12 76 F1 -3 14
v -28 58 534883001 JR1 -1-12 44 $34967001 JF1 -6 14
$10439001 |B -68 8 $34884000 JR1 -1-38 44 $34968000 |F1 -12 14
M -8 36 $34885001 |R1 -1-34 44 $34969001 [F1 -14 14
$10546000 |V -6-1 58 534886001 |R1 -1-33 44 $34970001 |F1 -13 14
510856001 |V -1-3 58 534887001 | R1 -1-32 44 $34971001 |P -43 38
v -2-2 58 $34888101 | R1 -1-30-3 44 $34972000 |P -42 38
vV -53 58 534889101 {R1 -1-30 44 $34973000 |P -41 38
$11433000 JU1 -9-3 50 534890001 |R1 -1-30-1 44 $34974000 [P -38 38
U1t -31-1-2 50 $34891101 |R1 -1-30-2 44 $34979100 |{P -34 38
S11730100 |V -36 58 534892001 |R1 -1-30-4 44 $34980000 |P -33 38
$11731000 |V -51 58 $34893001 |R1 -1-28 44 534981000 |P -32 38
$11733000 ]V -48 60 534894001 |R1 -1-27 44 $34982000 [P -31 38
$11817000 U1 -36 50 $34895001 {R1 -1-25 44 534983000 |P -30 38
512004000 |G -18 22 $34896001 | R1 -1-23 44 $34984000 |P -29 38
G -72 22 $34897001 |R1 -1-21 44 534985000 {P -28 38
G -75 22 $34898001 | R1 -1-19-1 44 $34986000 |P -27 38
512104000 U1 -32 50 $34899001 |R1 -1-19 44 $34995000 }JP -15 38
U1 -57 52 534900001 JR1 -1-17 44 534996001 |P -13 38
AA2-2-1-20 82 534901001 |R1 -1-16 44 $34997001 |P - 11 38
$12150000 JU1 - 1-1 50 534902001 JR1 -1-13 44 $34998001 [P -9 38
Ut -8-1 50 $34903001 fR1 -1-11 44 $34999001 [P -7 38
ut -9-1 50 534905101 |R1 -1-8 44 535001000 {P -3 38
ut -10-1 50 534906000 JR1 -1-6 44 535002000 JP -2 38
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$35003101 |P -1 38 $35063001 {M -1-2 36 $35127001 |B -39 6
$35004001 |W -1 62 535064001 |M -1-3 36 $35128001 |B -36 6
$35005001 |W -1-1 62 $35065001 |M -2 36 $35129001 |B -35-3 6
$35007000 L1 -2 30 N -8 36 $35130001 B -35-2 6
535010001 L1 -4 30 535066001 |[M -1 36 535131001 |B -35-1 6
$35011001 JL1 -10 30 535067001 | M -1-1 36 535132101 |B -35 6
$35012001 L1 -12 30 535068001 |N -5 36 $35133014 |B -34 6
$35013001 L1 -16 30 $35069001 |N -2-3 36 535133016 {B -34 6
$35014001 L1 -21 30 $35070101 [N -2-2 36 535133018 |B -34 6
$35015001 L1 -14 30 535071001 [N -241 36 $35133114 |2 -7 88
$35016001 L1 -17 30 535072101 [N -2 36 $35133116 |Z -7 88
$35017001 JL1 -19 30 $35073001 |N -1 36 $35133118 |2 -7 88
$35018001 | Q -46-6 40 $35074201 |H -1 26 535134001 |B -32 6

L1 -20 30 $35075201 |H -1-1 26 $35135001 |B -30 6

L1 -62 30 $35076101 |H -1-2 26 535136001 |B -29 6
$35019001 | L1 -22 30 $35077000 |H -1-3 26 $35137001 |B -28 6
$35020001 L1 -23 30 $35078001 |B -41 6 535138001 |B -26 6
$35021000 L1 -24 30 H -1-4 26 535142001 |B -25 6
$35022101 L1 -25 30 H -45 26 $35143001 |D -24-1 10
$35023001 |L1 -26 30 535079000 [H -1-5 26 L1 -7-1 30
535024101 |L1 -28 30 $35080001 |H -2 26 535144001 B -22 6
$35025001 |L2 -31-1 34 $35081001 |H -5 26 535148001 [B -19 6
$35026001 jL2 -38-1 34 535082001 |H -6 26 $35152000 |V -1-1 58
$35027001 L1 -34 30 535083001 {H -13 26 $35153000 |V -2-1 58
$35028000 L1 -35 30 $35084001 |H -15 26 $35154000 |V -5-1 58
535029001 jL2 -36-1 34 535085001 |H -8 26 535159000 |V - 16-1 58
$35030001 L1 -42 30 535086001 [H -11 26 $35160000 |V -6 58
$35032101 L1 -47 30 $35087001 |H -10 26 $35161101 |V -2 58

L1 -52 30 535088001 |H -7 26 $35162101 |V -14-2 58
$35033001 | L1 -51 30 $35089001 |H -17 26 $35164101 Jv -2-3 58
$35034001 | L1 -50 30 $35090001 |H -18 26 $35165009 {V -17-1 58
$35035101 JL1 -53 30 535091001 |H -23 26 $35166001 | F1 -41 14
$35036101 | L1 -54 30 $35092001 |H -24-1 26 $35167001 | F2 -80-1-14 16
$35037001 JL1 -56 30 Sp4- H-24-1 90 $35168001 | F2 -81-1-14 16
$35038001 | L1 -58 30 535093001 |H -24-2 26 $35169001 |F1 -16 14
$35039000 | L1 -59 30 Sp2-1-6 80 535171000 |G -5 22
$35040000 | L1 -61 30 Sp4- H-24-2 90 $35172000 |G -45 22
$35041000 L1 -64 30 $35094301 |H -25-1 26 535173101 |G -42 22
$35042000 L1 -66 30 $35097001 jH -25-2 26 $35174001 |G -51 22
$35043001 JL1 -65 30 535098000 fH -25-4 26 $35176001 |G -2 22
$35044001 | L1 -67 30 535100001 {H -47 26 §$35177001 |G -3 22
$35045001 | L1 -71 32 535101001 |H -51 26 $35178001 |G -12 22
535046000 L1 -73 32 535102001 fH -52 26 $35179000 |G -15 22
$35048101 L2 -75 34 535104001 [H -54 26 535180000 |G -11-1 22

L2 -75 34 535106001 |} -13 28 535181001 |G -1 22
$35049001 | L2 -76 34 $35107001 }J -10 28 $35182001 |G -23 22

L2 -76 34 535108001 |J -5 28 535183000 |G -26 22
$35050001 | L2 -79 34 535110001 §J ~-1-2 28 535184001 |G -27 22

L2 -79 34 $35112001 |J -1 28 G -73 22
$35051001 L2 -80 34 $35113001 |B -66 8 535185101 |V -1-2 58

L2 -80 34 $35114001 |B -63 8 535186001 }G -55 22
$35052001 | L2 -86 34 $35116001 |B -60 8 535187001 |G -96 24
$35053001 | L1 -9 30 535117001 |B -59 8 535188001 |G - 16 22
$35054001 L2 -29-1 34 535118001 |B -54 8 535189001 |G -63 22
$35055001 L2 -87 34 L -72 32 535190001 |G -70 22
$35056001 jL2 -88 34 L2 -107 34 535191001 |G -74 22
$35057001 L2 -92 34 AA2-2-9-4 82 535192001 |G -84 24

L2 -92 34 535121000 |B -46 6 535193000 |G -84-1 24
$35058001 |S -1 48 $35122000 |B -45 6 535194001 |G -85 24
$35059001 |S -2 48 535123000 B -44 6 $35195001 |G -91 24
$35060001 §S -5 48 $35124000 |B -43 6 535196100 |G -89 24
535061000 |[M -7 36 535125000 |B -42 6 535197001 |Sp3-F2-81-1-4 | 89
535062001 |M -6 36 535126001 |B -40 6 535198001 | Sp3-F2-80-1-4 1 89
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535199101 |Sp3-F2-80-1-4 | 89 $35239101 {F1 -35 14 535316001 [F3 -81-2-1-1 19
$35200101 [Sp3-F2-81-1-4 | 89 $35240001 |F1 -36 14 AA1-1-1-1-1-1] 76
$35201000 |A -40 2 $35242009 |C -12 10 AA1-1-2-1-1-1] 78
$35202000 |A -81 4 $35245001 |C -7 10 $35317001 [F2 -81-1-1 16
$35203001 A -23 2 $35246001 |C -5 10 $35318001 |F2 -80-1-1 16
535204001 |A -76 4 $35247001 |C -3 10 $35319001 [F2 -80-1-1 16
$35206201 |A -69 4 535249001 |C -16 10 $35321001 fF1 -53 14
$35207001 A -67 2 $35250001 |D -20 10 F1 -75 14
$35211009 |A -66 2 535251001 |D -21 10 $35322001 |F1 -54 14
535215001 JA -59 2 535252001 |D -18 10 $35323001 |F1 -56 14
$35216001 JA -57 2 $35255001 |D -17 10 $35324001 |F1 -57 14
$35217001 |A -55 2 $35256001 |D -15 10 $35326001 |F2 -80-1-17 16
535218001 [A -47 2 $35257000 |D -12 10 F2 -81-1-17 16
$35219001 JA -44 2 $35258001 |D -10 10 F2 -81-1-20 16
535220101 |JA -41 2 $35259001 |[D -6 10 F3 -80-2-17 18
535221001 A -38 2 $35260001 |D -5 10 F3 -81-2-17 19

A -70 4 $35262001 |D -4 10 L1 -90 32
$35222001 |A -37 2 $35263101 |D -2 10 R2 -27 46
$35223101 |A -34 2 $35264001 |D -1 10 AA2-2-8 82
$35224001 |A -26 2 $35265001 K -12-2 28 $35327001 |F1 -62 14
$35225000 A -15 2 535267101 |K -12-1-1 28 $35328001 |F1 -67 14
$35226001 |A - 11 2 $35268101 |K -12-1 28 $35329001 {F2 -81-1-18 16
$35227009 |A -8 2 $35269101 K -12 28 $35330001 |F2 -80-1-18 16
535228009 [A -9 2 $35270001 1K -10 28 $35331101 |B -17 6
$35229000 |A -7 2 $35272001 |JK -8 28 $35332001 {B -15 6
$35230009 A -5 2 $35273001 K -4 28 D -22 10
$35231000 JA -3 2 $35274001 |K -6 28 $35333001 |B -14 6
535232009 JA -2 2 $35275100 |K -3 28 $35334001 |[B -13 6
$35233201 JF2 -81-1-12 16 535276101 |JE -1-1 12 $35335001 |B -12 6
F3 -81-2-12 19 $35277000 [E -1-2 12 $35337001 |B -8 6
AA1-1-2-1-12 | 78 535282000 JE -1-5-2 12 $35338001 [B -10 6
$35234201 JF2 -80-1-12 16 $35283001 JE -1-5 12 $35339101 |B -2 6
F3 -80-2-12 18 535284101 JE -11-1 12 $35340001 |B -7 6
AA1-1-1-1-12 | 76 E -23-1 12 $35346001 [B -1 6
$35235001 S -10 48 535287001 |E -23-4 12 $35347100 | F2 -80-1-16 16
F2 -80-1-6 16 535288101 |E -23 12 F3 -80-2-16 18
F2 -81-1-6 16 $35290001 JE -11-4 12 AA1-1-1-1-16 | 76
F3 -80-2-6 18 $35291101 JE -11 12 $35348100 | F2 -81-1-16 16
F3 -81-2-6 19 535296001 |[E -15 12 F3 -81-2-16 19
AA1-1-1-1-6 76 $35297000 |E -17 12 AA1-1-2-1-16 | 78
AA1-1-2-1-6 78 $35298001 |V -5-2 58 $35349101 U1 -1 50
AA4-11-1-1-3 | 86 $35299000 |E -32 12 $35350000 juU1 -7 50
AA4-11-1-2-3 | 86 $35300000 JE -31 12 $35351001 U1 -1-3 50
AA4-11-2-1-3 | 86 535302001 |JE -35 12 U1t -10-3 50
AA4-11-2-2-3 1 86 535303101 [F1 -39 14 U1 -50-2 52
$35236000 |F2 -80-1-5 16 535304001 |F1 -44 14 AA2-2-1-13-2 | 82
F2 -81-1-5 16 535305001 JF1 -42 14 $35352001 jU1 -10 50
F3 -80-2-5 18 Ut -3 50 $35353000 fU1 -9 50
F3 -81-2-5 19 U1 -12 50 $35360000 U1 -14 50
AA1-1-1-1-5 76 U1 -51 52 $35361001 {S -7 48
AA1-1-2-1-5 78 AA2-2-1-14 82 $35362001 |S -8 48
AA4-11-1-1-4 | 86 $35306101 {Sp4-F2-80-1-2 | 90 535364001 |S -12 48
AA4-11-1-2-4 ] 86 535307101 |Sp4-F2-81-1-2 ] 90 $35365101 |L2 -81 34
AA4-11-2-1-4 | 86 535308101 |F2 -81-1-2 16 $35366001 |L2 -84 34
AA4-11-2-2-4 | 86 Sp4-F2-81-1-2 1 90 $35367000 U1 -17 50
$35237001 |F2 -80-1-10 16 $35309101 |F2 -80-1-2 16 535368000 | U1 -18 50
F2 -81-1-10 16 Sp4-F2-80-1-2 | 90 $35369000 JU1 -19 50
F3 -80-2-10 18 $35310001 | F2 -81-1-1 16 $35370000 U1 -20 50
AA1-1-1-1-10 | 76 F3 -81-2-1 19 $35371000 JU1 -1 50
$35238001 |F2 -80-1-8 16 AA1-1-2-1-1 78 $35372000 U1 -22 50
F2 -81-1-8 16 535316001 |F2 -80-1-1-1 16 $35374000 U1 -24 50
F3 -80-2-8 18 F2 -81-1-1-1 16 $35375000 U1 -25 50
AA1-1-1-1-8 76 F3 -80-2-1-1 18 535376000 JU1 - 26 50
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$35377100 jU1 -27 535492001 |Y 535919001 | X2
$35378100 jU1 -28 $35493001 ] Y X2
$35379100 U2 -42-5 535494001 |Y 535920001 | X2
535380100 J U2 -42-6 535495001 | Y 535921001 } X2
535382000 U2 -42-1-2 535496001 | Y 535922001 | X2
535386000 U2 -42-1-1 $35497001 | Y $35923001 | X2
535389001 | U2 -42-1 $35498001 |Y $35924001 | X2
$35395000 U2 -42-1-3 535499001 | Y 535925001 | X2
535396000 |U1 -9-2 535500001 | Y $35926001 | X2
$35397000 | U1 -10-2 $35501001 |Y $35927001 | X2 -1-19
$35398100 U1 -29 535502001 {Y 535930001 | X2
$35399100 JU1 -30 535503001 Y $35931001 | X2
$35405000 vV -35 535504001 }Y $35932001 |Sp1-90
535408101 | Sp5- H-34-2 535505001 |Y 535933001 |Sp1-90
$35409101 }Sp5- H-34-1 535506001 | Y $35934001 | X2 -1-22
$35410001 J L1 -45 535507001 |Y $35935001 X2 -1-23
$35411001 |L1 -46-1 535845001 | Y $35936001 | X2
535412101 {L1 -48 535847001 Y X2 -1-54
$35413101 JL1 -49-1 $35848001 | Y 535937001 | X2 -1-25
$35417000 U1 - 15 535849001 | Y 535938001 | X2
535423000 J U2 -42-1-4 535850001 tY 535939001 | X2 -1-27
$35424000 U2 -42-1-5 535851001 | Y 535940001 X2 -1-28
$35425001 | U2 -42-1-6 535852001 Y 535941001 | X2
$35426000 jU1 - 14-1 535853001 |Y 535942001 X2 -1-30
535428001 |Q -46-9 535854001 | Y 535943001 | X2
535429001 |F1 -5 535859001 |Y 535944001 | X2
535430001 |1Q -57-1 535860001 | Y $35945001 | X2
535431001 §J - 1-1 535861001 }Y 535946001 | X2
535433101 |V -1 535862001 |Y 535947001 | X2
$35434001 |V -5 $35864001 |Y 535948001 | X2
$35435000 JE - 1-5-1 535865001 | Y 535949001 | X2
535436101 |H -34-1 $35866001 | Y $35950001 | X2

Sp5- H-34-1 535868001 1Y $35951001 | X2
$35437101 |H -34-2 Y $35952001 |} X2

Sp5- H-34-2 535876001 |Y $35953001 | X2
$35438101 | Sp5- H-34-1 535877001 |Y $35954001 | X2
$35439101 | SpS5- H-34-2 535883001 |Y $35955001 | X2
535452001 |F2 -80-1-4 535884001 |Y 535956001 | X2

Sp3-F2-80-1-4 535885001 fY $35957001 | X2
535453001 {F2 -81-1-4 535887001 | Y $35958001 | X2

Sp3-F2-81-1-4 535888001 | Y $35959001 | X2
$35454101 | Sp3-F2-80-1-4 535889001 Y 535960001 | X2
535455101 | Sp3-F2-81-1-4 535890001 | Y $35961001 | X2
$35456001 jF1 -72 535891001 tY $35962001 | X2
535457001 |F1 -73 535892001 |Y 535963001 | X2
$35458001 |F1 -74 535893001 Y 535964001 | X2
$35460000 | U1 -44 535894001 |Y 535965001 | X2
535466001 |Q -30 535895001 Y 535970001 | X2
$35471001 |L2 -46-2 Y 535971001 | X2
$35472101 | L2 -49-2 535896001 | Y $35972001 | X2
$35473301 {H -25 $35897001 |Y $35973001 | X2
$35474401 |F2 -80-1 535898001 }Y 535974001 | X2
$35475401 jF2 -81-1 $35899001 |Y X2
$35476401 tF2 -81-1 $35909000 535975001 | X2
535478401 | F2 -80-1 535911101 $35976001 | X2
535479001 {H -24-3 $35912001 $35977001 | X2

Sp4-H-24-3 535913001 $35978001 | X2
535480101 {5p5- H-34-2 535914001 $35979001 | X2
535481101 | Sp5- H-34-1 $35915001 $35980001 | X2
535482101 | Sp5- H-34-2 535916001 $35981001 | X2
$35483101 |Sp5- H-34-1 $35917001 535982001 | X2
$35484001 |Y -1 535918001 535983001 | X2
535491001 |Y -1-28 535919001 535985001 | X2
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$35985001 |Sp1-91 68 $37208001 |Sp4-H-24-7 90 537663001 |Sp2-1-1-5 80
$35986001 | X2 -1-92 66 537209001 |Sp4-H-24-6 90 537664001 |R2 -5 46
$35987001 | X2 -1-93 66 537210001 |Sp4-H-24-5 90 AA3-1-4 84
$35989001 | X2 -1-103 66 $37211001 |Sp4- H-24-4 90 Sp2-1-1-5 79
$35990001 | X2 -1-104 66 $37432001 |B -23 6 Sp2-1-1-5 80
$36321001 | X2 -1-149 66 D -24 10 $37665000 JR2 -4 46
$36322001 | X2 -1-150 66 Lt -7 30 AA3-1-3 84
$36323001 | X2 -1-161 66 $37643201 | F3 -81-2-2 19 Sp2-1-1-4 79
$36324001 | X2 -1-163 66 AA3-1-7 84 $37666000 | R2 -4 46
$36325001 | X2 - 1-165 66 Sp2-1-2-1-2 79 AA3-1-3 84
$36326001 | X2 -1-166 66 Sp4-F3-81-2-2 | 90 Sp2-1-1-4 79
$36327001 | X2 -1-167 66 537644101 | F3 -80-2-2 18 Sp2-1-1-4 80
536328001 | X2 - 1-166-1 66 AA3-1-6 84 $37667000 |R2 -4 46
$36329001 [ X2 -1-166-2 66 Sp2-1-1-1-2 79 AA3-1-3 84
536330001 | X2 - 1-166-3 66 Sp4-F3-80-2-2 | 90 Sp2-1-1-4 79
$36332001 [ X2 - 1-180 66 537645201 | F3 -81-2-2 19 Sp2-1-1-4 80
$36333001 [ X2 -1 64 AA3-1-7 84 537668000 |R2 -4 46
$36334001 | X2 -1-42 66 Sp2-1-2-1-2 79 AA3-1-3 84
$36336001 | X2 -1-91 66 Sp4-F3-81-2-2 | 90 Sp2-1-1-4 79
$36337001 | X2 -1 64 537646101 |F3 -80-2-2 18 Sp2-1-1-4 80
536338001 [ X2 -1-30 64 AA3-1-6 84 $37669101 |R2 -3 46
$36339001 X2 -1-32 64 Sp2-1-1-1-2 79 AA3-1-2 84
536341101 |Sp1-00206 68 Sp4-F3-80-2-2 | 90 Sp2-1-1-3 79
536343001 |Sp1-91 68 537647101 | F3 -81-2-2 19 537670101 |R2 -3 46
536344101 |Sp1- 00207 68 AA3-1-7 84 AA3-1-2 84
536345000 |F1 -58 14 Sp2-1-2-1-2 79 Sp2-1-1-3 79
$36346101 {Sp1-00208 68 Sp4-F3-81-2-2 1 90 Sp2-1-1-3 80
$36347101 |Sp1-00203 68 537648101 | F3 -80-2-2 18 537671101 |R2 -3 46
536349001 |Sp1-91 68 AA3-1-6 84 AA3-1-2 84
$36350101 |Sp1-00204 68 Sp2-1-1-1-2 79 Sp2-1-1-3 79
536381000 |V -37 58 Sp4-F3-80-2-2 | 90 Sp2-1-1-3 80
536382000 {V -38 58 537649101 | F3 -81-2-2 19 $37672101 |R2 -3 46
$36512101 [ Sp1-00205 68 AA3-1-7 84 AA3-1-2 84
$36651009 |V -17-2 60 Sp2-1-2-1-2 79 Sp2-1-1-3 79
$36652000 |V -16-2 60 Sp4-F3-81-2-2 | 90 Sp2-1-1-3 80
536659001 |L1 -95 32 537650101 |} F3 -80-2-2 18 537673101 |R2 -2 46
$36660101 [L1 -43 30 AA3-1-6 84 AA3-1-1 84
536681000 |V -39 58 Sp2-1-1-1-2 79 Sp2-1-1-2 79
536682000 |V -40 58 Sp4-F3-80-2-2 | 90 537674101 |R2 -2 46
536884001 |Y -1-76 72 $37652001 {R2 -16 46 AA3-1-1 84
536885001 | X1 -1-191-1 62 AA1-1-1-16 76 Sp2-1-1-2 79
536886001 | X1 -1-191-2 62 $37653001 fR2 -17 46 Sp2-1-1-2 80
536924001 | Wa 92 AA1-1-1-17 76 537675101 |R2 -2 46
$37057001 |V -45 60 537654000 JR2 -8 46 AA3-1-1 84
$37058001 | Wa 92 AA1-1-1-8 76 Sp2-1-1-2 79
537060001 JWa 92 537655101 jR2 -9 46 Sp2-1-1-2 80
537084001 A -93 4 AA1-1-1-9 76 $37676101 |R2 -2 46
$37085001 |A -93-1 4 537656001 | R2 - 11 46 AA3- 1-1 84
$37173000 |P -46 38 AA1-1-1-11-1 |} 76 Sp2-1-1-2 79
$37194001 |Sp4- H-24-8 90 $37659001 |R2 - 21 46 Sp2-1-1-2 80
$37195001 | Sp4- H-24-9 90 AA1-1-1-21 76 $37677101 {Sp3-F2-81-1-4 | 89
$37196001 |Sp4- H-24-10 90 537660101 JR2 -6 46 537678101 |Sp3-F2-80-1-4 | 89
$37197001 [Sp2-1-5 80 AA1-1-1-6 76 537679001 |F2 -81-1-4 16

Sp4- H-24-11 90 537661001 {R2 -5 46 Sp3-F2-81-1-4 | 89
$37198001 {Sp4- H-24-12 90 AA3-1-4 84 537680001 |F2 -80-1-4 16
$37199001 jSp2-1-5 80 Sp2-1-1-5 79 Sp3-F2-80-1-4 | 89
Sp2-1-6 80 $37662001 |R2 -5 46 537681101 |Sp4-F2-81-1-2 | 90
Sp4- H-24-13 90 AA3-1-4 84 537682101 |Sp4-F2-80-1-2 | 90
$37200001 |Sp4- H-24-14 90 Sp2-1-1-5 79 537683101 | F2 -81-1-2 16
$37201001 JSp2-1-5 80 Sp2-1-1-5 80 Sp4-F2-81-1-2 | 90
Sp2-1-6 80 537663001 JR2 -5 46 537684101 | F2 -80-1-2 16
Sp4- H-24-15 20 AA3-1-4 84 Sp4-F2-80-1-2 | 90
537202001 ]| Sp4- H-24-16 90 Sp2-1-1-5 79 537689001 | F3 -81-2-4 19
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$37689001 | AA3-1-9 84 $37718000 |AAT-1-2-5 78 $37759001 |Sp2-1-2-1-4 | 79
Sp2-1-2-1-4 | 79 $37720001 |L2 -115-2 34 Sp3-F3-81-2-4 | 89
Sp3-F3-81-2-4 | 89 AA2-2-10-3-1 | 82 $37820001 |R2 - 14 46

$37690001 |F3 -80-2-4 18 $37721001 |L2 -115-1 34 AA1-1-1-14-1 | 76
AA3-1-8 84 AA2-2-10-3-2 | 82 $37858000 |R1 - 1-10 44
Sp2-1-1-1-4 | 79 $37723001 |L2 -36-2 34 R2 -23 46
Sp3-F3-80-2-4 | 89 AA2-2-10-8 | 82 AA1-1-1-23 76

$37691001 |F3 -81-2-4 19 $37724001 {L1 -103 32 $37863000 |U1 -55 52
AA3-1-9 84 AA2-2-10-5 | 82 AA2-2-1-18 82

Sp2-1-2-1-4 | 79 $37725001 |L2 -104-1 34 $37864000 J U1 -56 52
Sp3-F3-81-2-4 | 89 AA2-2-10-6 | 82 AA2-2-1-19 82

$37692001 |F3 -80-2-4 18 $37726001 |L2 -31-2 34 $37866000 |U1 -50-3 52
AA3-1-8 84 AA2- 2-10-1 82 AA2-2-1-13-3 | 82

Sp2-1-1-1-4 | 79 $37727401 | F3 -80-2 18 $37869100 | AA3-1-10 84
Sp3-F3-80-2-4 | 89 Sp2-1-1-1 79 Sp2-1-3 79

$37693001 | F3 -75 20 $37728301 |F3 -81-2 19 Sp5-V-43 91
AA2-2-11 82 Sp2-1-2-1 79 $37870000 |F3 - 104 20

$37694001 |F3 -81-2-14 | 19 $37729101 | F3 -80-2-1 18 $37871000 | AA3-1-10 84
AA1-1-2-1-14 | 78 AA1-1-1-1-1 | 76 Sp2-1-3 79

$37695001 |F3 -80-2-14 | 18 $37730001 | F3 -81-2-1 19 Sp5-V-43 91
AA1-1-1-1-14 | 76 AA1-1-2-1-1 | 78 $37872100 | AA3-1-10 84

$37696101 |L2 -29-2 34 $37731301 |F3 -81-2 19 Sp2-1-3 79
AA2-2-9-1 82 Sp2- 1-2-1 79 Sp5-V-43 91

$37697001 |Q -57-2 42 $37732301 |F3 -81-2 19 $37873000 | AA3-1-10 84
AA2- 2-5 82 Sp2- 1-2-1 79 Sp2-1-3 79

$37698000 |R2 - 26-1 46 $37733401 |F3 -80-2 18 Sp5-V-43 91
$37699000 |R2 - 26-2 46 Sp2- 1-1-1 79 $37874101 [Q -1 40
$37700001 |R2 -24 46 $37735301 |F3 -81-2 19 $38335000 |F2 -81-1-19 | 16
AA1-1-1-24 | 76 Sp2-1-2-1 79 $38349001 | Wa 92
$37701001 |Spa-H-24-17 | 90 $37737001 U1 -50 52 $38350001 | Wa 92
$37702001 | AA3-1-11 84 AA2-2-1-13 | 82 538352101 |Y -1-77 72
Sp2-1-5 79 $37738000 U1 -53 52 Wa 92

Sp4- H-24-18 | 90 AA2-2-1-16 | 82 $38353101 [ Wa 92

$37703001 |Sp4-H-24-19 | 90 $37739000 {U1 -54 52 $38572001 |Sp2- 1 79
$37704001 | AA3-1-11 84 AA2-2-1-17 | 82 $38573001 |Sp2- 1 79
AA3-1-12 84 $37744001 |F3 -99 20 $38574001 |Sp2- 1 79

Sp2-1-5 79 AA2- 2-1-1 82 538575001 |Sp2-1 79

Sp2-1-6 79 $37749001 {Q -64 42 538576301 |Sp2- 1-1 79
Sp4-H-24-20 | 90 AA2- 2-1-9 82 $38577201 |Sp2-1-2 79

$37705001 |Spa-H-24-21 | 90 $37750001 |Q -68 42 $38578301 |Sp2- 1-1 79
$37706001 | AA3-1-11 84 AA2-2-3 82 $38579201 |Sp2-1-2 79
AA3- 1-12 84 $37752001 {L2 -89-1 34 $38580301 |Sp2-1-1 79

Sp2-1-5 79 AA2-2-7 82 $38581201 |Sp2-1-2 79

Sp2-1-6 79 $37753001 |F3 -98 20 $38582301 |Sp2- 1-1 79
Spa-H-24-22 | 90 AA1-1-210 | 78 $38583201 |Sp2-1-2 79

$37707001 |Spa-H-24-23 | 90 $37754001 | F3 -80-2-4 18 538584001 | AA2-2 82
$37708001 | AA3-1-11 84 AA3-1-8 84 538585001 | AA2-2-1 82
AA3-1-12 84 Sp2-1-1-1-4 | 79 $38586001 | AA3-1 84

Sp2-1-5 79 Sp3-F3-80-2-4 | 89 $38587001 |AA3-1 84

Sp2-1-6 79 $37755001 |F3 -81-2-4 19 $38588001 | AA3-1 84
Spa-H-24-24 | 90 AA3- 1-9 84 $38589001 | AA3-1 84

$37709001 |Sp4-H-24-25 | 90 Sp2-1-2-1-4 | 79 $38648001 |Z -4-4-2 88
$37711001 |F3 -81-2-10 | 19 Sp3-F3-81-2-4 | 89 $39108001 | AA2-2-10 82
AA1-1-2-1-10 | 78 $37756401 | F3 -80-2 18 $39109101 |AA2-2-9 82

$37712001 |F3 -81-2-8 19 Sp2-1-1-1 79 $39909001 |W -2 62
AA1-1-2-1-8 | 78 $37757401 | F3 -80-2 18 $39910001 |W -2-4 62

$37713001 |F3 -91 20 Sp2- 1-1-1 79 $39911001 |W -2-5 62
AAT1-1-2-3 78 $37758001 |F3 -80-2-4 18 $39912001 |W -2-6 62

$37714001 |F3 -90 20 AA3 -1-8 | 84 $39913001 |W -2-1 62
AA1-1-2-2 78 Sp2-1-1-1-4 | 79 $39914001 |W -2-2 62

$37717101 |F3 - 101 20 Sp3-F3-80-2-4 | 89 $39915000 {W -2-3 62
AA2-2-1-2 82 $37759001 | F3 -81-2-4 19 $39929001 |Sp3-F2-81-1-4 | 89

$37718000 | F3 -93 20 AA3  -1-9 | 84 $39930001 | Sp3-F2-80-1-4 | 89
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$39931001 |Sp3-F2-81-1-4 | 89 541481001 |Sp2-1-1-1-2 80 544214001 U2 -42-31 54
$39932001 | Sp3-F2-80-1-4 | 89 Sp4-F3-80-2-2 | 90 544215000 JU2 -42-3-4 54
540622000 |V -47 60 541482001 | F3 -81-2-2 19 U2 -42-3-4 54
540628000 | U2 -42-1-1-1 54 Sp2-1-2-1-2 80 S44216000 U2 -42-3-4-1 54
$40629000 JU2 -42-1-1-2 54 Sp4-F3-81-2-2 | 90 U2 -42-3-4-1 54
540630000 fU2 -42-1-1-3 54 541483001 | F3 -80-2-4 18 544217000 | U2 -42-3-4-4 54
540640001 {Z -4-7 88 Sp2-1-1-1-4 80 U2 -42-3-4-4 56
540641001 |Z -4-12 88 Sp3-F3-80-2-4 | 89 544218000 | U2 - 42-3-4-5 54
540644001 |2 -4-13 88 541484001 [F3 -81-2-4 19 U2 -42-3-4-5 56
540676000 U1 -59 50 Sp2-1-2-1-4 80 544219001 fU2 -42-3-9 54
540677000 U1 -58 50 Sp3-F3-81-2-4 § 89 U2 -42-3-9 56
540689001 |Y -1 74 541485001 | F3 -80-2-4 18 S44220001 {U2 -42-3 54
540690000 |Y -1-78 74 Sp2-1-1-1-4 80 544221000 U2 - 42-3-1 54
540691000 |Y -1-79 74 Sp3-F3-80-2-4 | 89 544222000 |U2 -42-3-1-1 54
540692000 {Y -1-80 74 541486001 | F3 -81-2-4 19 544223000 jU2 -42-3-1-3 54
540764000 |V -46 60 Sp2-1-2-1-4 80 U2 -42-3-1-3 54
540822001 |F3 -80-2-2 18 Sp3-F3-81-2-4 } 89 544224000 U2 -42-3-1-4 54

Sp2-1-1-1-2 80 541487001 | F3 -80-2-4 18 U2 -42-3-1-4 54
Sp4-F3-80-2-2 | 90 Sp2-1-1-1-4 80 544225001 | U2 -42-3-1-6 54
S40823001 | F3 -81-2-2 19 Sp3-F3-80-2-4 | 89 U2 -42-3-1-6 54
Sp2-1-2-1-2 80 541488001 |F3 -81-2-4 19 544226000 | U2 -42-3-1-7 54
Sp4-F3-81-2-2 | 90 Sp2-1-2-1-4 80 Uz -42-3-1-7 54
540826001 | F3 -80-2-14 18 Sp3-F3-81-2-4 | 89 544228000 [ U2 -42-3-4-2 54
AA1-1-1-1-14 | 76 541489101 | F3 -80-2 18 U2 -42-3-4-2 54
S40827001 |F3 -81-2-14 19 Sp2-1-141 80 544229000 | U2 -42-3-4-3 54
AA1-1-2-1-14 | 78 541490101 | F3 -81-2 19 U2 -42-3-4-3 56
540828001 |F3 -80-2-1 18 Sp2-1-2-1 80 544230000 | U2 -42-3-4-6 54
AA1-1-1-1-1 76 541491101 fF3 -80-2 18 U2 -42-3-4-6 56
540830101 | F3 -80-2 18 Sp2-1-1-1 80 $44231000 | U2 -42-3-1-1 54
Sp2-1-1-1 80 541492101 | F3 -81-2 19 544235000 | U2 -42-7 54
S40831101 |F3 -81-2 19 Sp2-1-2-1 80 544288001 | X2 -1-90 66
Sp2-1-2-1 80 542053001 JAA3-1-12 84 $44502001 |G -87 24
$41216000 1Z -30 88 Sp2-1-6 79 $44530000 [U1 -8 50
S41251001 |B -69 8 Sp4- H-24-26 90 544531000 JU1 - 31 50
541252000 [L2 -106 34 543375000 f|H -58 26 544532000 U1 -31-1 50
AA2-2-9-2 82 543376001 | K -18 28 545267001 |V -14 58
541278100 {Y -1-99 74 543408001 | AA4-11-1-1-1 ] 86 545268000 {V - 14-1 58
541279100 JY -1-99-1 74 Sp3-F3-81-2-4 | 89 545269001 |H -39 26
541280100 jY -1-99-1 74 543409001 JAA4-11-1-2-1 | 86 546477000 | U2 -61-1 56
541281100 Y -1-99-1 74 Sp3-F3-80-2-4 | 89 546478000 U2 -61-2 56
$41310001 |B -52 6 543410001 jAA4-11-2-1-1 | 86 546479000 JU2 -61-3 56
541467001 |Sp2-1 80 Sp3-F3-81-2-4 | 89 546480000 U2 -61-2-1 56
541468001 }Sp2-1 80 543411001 | AA4-11-2-2-1 | 86 546496009 |A -62 2
$41469001 |Sp2-1 80 Sp3-F3-80-2-4 | 89 546497009 |A -62-1 2
541470101 }Sp2-1-1 80 543450001 1 AA4-11-1-1-2 | 86 547033001 JL2 -89-2 34
541471101 |Sp2-1-2 80 AA4-11-2-1-2 | 86 547034001 JL2 -89-3 34
541472101 [ Sp2-1-1 80 543451001 §AA4-11-1-2-2 | 86 S47512001 JL2 -115 34
541473101 |Sp2-1-2 80 AA4-11-2-2-2 | 86 AA2-2-10-3 82
541474101 |Sp2-1-1 80 543683001 |U2 -42-3-1-2 54 $47932001 L2 -105 34
541475101 |Sp2-1-2 80 Uz -42-3-1-2 54 AA2-2-10-7 82
541476000 |Sp2-1-3 80 543701001 | AA4- 1141 86 548328000 U2 -42-1-1-4 54
Sp5-V-43 91 543702001 | AA4-11-1-1 86 549078001 |L2 -46-3 34
541477000 |Sp2-1-3 80 543703001 | AA4- 11-1-2 86 549079001 L2 -49-3 34
Sp5-Vv-43 91 543704001 | AA4-11-2 86 $51194001 |B -67 8
541478000 |Sp2-1-3 80 543705001 | AA4-11-2-1 86 $51195001 |B -20 6
Sp5-V-43 91 S43706001 | AA4-11-2-2 86 $51215001 JA -1-11 2
541479001 |F3 -80-2-2 18 543710001 |C -1 10 $51219001 |Q -63 42
Sp2-1-1-1-2 80 543711000 |C -18 10 AA2-2-1-8 82
Sp4-F3-80-2-2 | 90 543723001 ]Q -36 40 $51220001 {Q -65 42
541480001 {F3 -81-2-2 19 543724001 |P -5 38 AA2-2-1-10 82
Sp2-1-2-1-2 80 543880000 [P -47 38 $51282001 |z -4-3 88
Sp4-F3-81-2-2 { 90 544204000 A -62-2 2 $51283001 |Z -4-1 88
541481001 | F3 -80-2-2 18 544213001 JU2 -42-3 54 554035001 § X3 -1 68
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$54036001 {X3 -8 68 554098001 [ X4 -92-4 70 018062522 |H -27 26
$54037001 X3 -9 68 Sp1-92 68 018081622 |J -2 28
$54038001 | X3 -10 68 554099001 | X4 -92-6 70 018082036 |A -82 4
554039001 X3 -11 68 Sp1-92 68 018084032 {z -23 88
$54040001 | X3 -13 68 $54100001 | X4 -92-7 70 018260832 | R1 -1-26 44
554041001 | X3 -17 68 Sp1-92 68 018300532 | L1 -96 32
554042001 | X3 -18 68 $55247001 |Sp5- H-34-2 91 018301236 |B -16 6
554043001 | X3 -19 68 004300513 JA -79 4 D -23 10
$54044001 | X3 -20 68 004401003 jR1 -1-35 44 018301632 {B - 23-1 6
554045001 | X3 -21 68 R2 -25 46 D -24-2 10
$54046001 (X3 -22 68 AA1-1-1-25 76 L1 -7-2 30
554047001 | X3 -23 68 012400636 |Q -33 40 018400832 |A -35 2
554048001 | X3 -24 68 012500536 |G -86 24 B -64 8
$54049001 | X3 -25 68 014060632 JA -56 2 E -14 12
554050001 [ X3 -26 68 A -58 2 E -24 12
554051001 | X3 -27 68 A -68 2 H -53 26
554052001 | X3 -28 68 B -3 6 R1 -1-2 44
$54053001 | X3 -29 68 B -9 6 018401032 |S -15 48
554054001 X3 -30 68 B -11 6 F3 -94 20
$54055001 | X3 -31 68 B -37 6 R1 -1-9 44
$54056001 X4 -33 70 B -65-2 8 AA1-1-2-6 78
$54057001 | X4 -34 70 c -13 10 018401236 |Q -2 40
$54058001 X4 -35 70 D -13 10 018401636 |E -18 12
554059001 | X4 -36 70 E -1-6 12 G -24 22
$54060001 | X4 -37 70 E -36 12 018402032 |B -21 6
554061001 | X4 -38 70 G -17 22 018501036 B -33 6
554062001 | X4 -39 70 G -90 24 018501222 |A -42 2
554063001 | X4 -40 70 G -97 24 H -26 26
554064001 | X4 -41 70 H -9 26 018501236 | F2 -80-1-13 16
554065001 X4 -42 70 H -12 26 F2 -81-1-13 16
554066001 ] X4 -43 70 H -14 26 F3 -80-2-13 18
554067001 [ X4 -44 70 H -16 26 F3 -81-2-13 19
554068001 | X4 -45 70 H -19 26 AA1-1-1-1-13 | 76
$54069001 |Sp1-46 68 J -2 28 AA1-1-2-1-13 ] 78
554070001 |Sp1-46 68 I -14 28 018501422 {E -1-3 12
$54071001 }Sp1-47 68 M -14 36 G -52 22
554072001 |Sp1-47 68 M -14 36 018501622 |H -25-3 26
$54073001 JSp1-47 68 N -10 36 018501631 |G -6 22
554074001 |Sp1-47 68 S -16 48 G -13 22
554075001 | X4 -48 70 014060832 L1 -27 30 G -46 22
554076001 | X4 -50 70 014300832 L1 -94 32 G -83 24
$54077001 | X4 -51 70 014400432 |S -6 48 018502022 |G -100 24
$54078001 | X4 -52 70 014400532 | F1 -45 14 018502036 }K -16 28
554079001 | X4 -53 70 F2 -80-1-15 16 018680822 |G -82 24
$54080001 | X4 -54 70 F2 -81-1-15 16 021020106 JR1 -1-30-6 44
$54081001 } X4 -55 70 F3 -80-2-15 18 021060102 fA -22 2
554082001 |} X4 -56 70 F3 -81-2-15 19 D -9 10
554083001 | X4 -57 70 AA1-1-1-1-15 | 76 021060306 |Q -31 40
554084001 | X4 -58 70 AA1-1-2-1-15 | 78 021080306 |D -3 10
$54085001 } X4 - 60 70 014760622 |G -10 22 021300206 [A -62-4 2
$54086001 |Sp1-61 68 G -50 22 v -9 58
554087001 | X4 -62 70 G -68 22 021300302 | -1 48
554088001 | X4 -64 70 014770622 |G -54 22 F2 -80-1-7 16
554089001 |Sp1-68 68 G -62 22 F2 -81-1-7 16
$54090001 | X3 -69 68 016061031 |C - 14 10 F3 -80-2-7 18
554091001 { X4 -70 70 H -3 26 F3 -81-2-7 19
$54092001 | X4 -71 70 017401415 JF1 -63 14 L1 -33 30
$54093001 | X4 -72 70 018061222 |G -77 22 AA1-1-1-1-7 76
554094001 | X4 -73 70 018061236 |A -60 2 AA1-1-2-1-7 78
554095001 | X4 -74 70 018061622 JE -2 12 AA2-2-10-4 82
554096001 | X4 -75 70 G -43 22 AA4-11-1-1-5 ] 86
554097001 | X4 -92-3 70 G -88 24 AA4-11-1-2-5] 86

Sp1-92 68 018062022 {D - 11 10 AA4-11-2-1-5 ] 86
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021300302 | AA4-11-2-2-5 | 86 028050242 jA -43 2 060350616 | AA2-2-10-10 82
021350106 [N -6 36 028050246 |Z -4-8-2 88 060400516 JL1 -30 30

S -9 48 028060242 |G -78 22 060400816 |W -2-13 62
R1 -1-14 44 028080242 |J -4 28 060630312 JR1 -1-39 44
021400106 |Q -46-8 40 Z -24 88 061300416 JR1 -1-24 44
021400202 JA -71 4 031312006 |W -1-6 62 062020416 | R1 -1-30-5 44
S -13 48 031452206 |Z -4-13-2 88 062020805 |T -5 48
w -2-9 62 031553202 JU2 -42-2 54 062260406 |R1 -1-15 44
F1 -64 14 U2 -42-4 54 062260612 |R1 -1-7 44
F3 -103 20 032422003 jUt -35 50 R2 -20 46
L1 -57 30 034311302 |W -1-3 62 AA1-1-1-20 76
R1 -1-40 44 047502242 A -30 2 062300416 |G -28 22
R2 -7 46 A -51 2 G -99 24
R2 -13 46 048030342 [ F1 -15 14 H -25-5 26
AA1-1-1-7 76 F1 -43 14 P -12 38
AA1-1-1-13 76 L2 -78 34 P -17 38
AA2-2-1-4 82 L2 -78 34 R1 -1-41 44
021500106 |Z -4-8-3 88 ui -4 50 R2 -18 46
Z -4-121 88 U1t -13 50 AA1-1-1-18 76
Z -4-1341 88 U1l -52 52 062300512 |A -77 4
021500303 |B -35-4 6 AA2-2-1-15 82 R1 -1-29 44
021660102 |F3 -97 20 048050142 |F2 -80-1-11 16 062300612 | L1 -13 30
AA1-1-2-9 78 F2 -81-1-11 16 L1 -44 30
025030232 |A -62-5 2 F3 -80-2-11 18 062300616 |A -62-3 2
v -7 58 F3 -81-2-11 19 A -80 4
025040232 |G -25 22 F3 -92 20 B -31 6
N -4 36 AA1-1-1-1-11 | 76 062300806 |V -14-3 58
Q -66 42 AA1-1-2-1-11 | 78 062301016 |F1 - 11 14
T -13 48 AA1-1-2-4 78 L1 -32 30
vV -32 58 048050342 |S -4 48 AA2-2-10-2 82
vV -34 58 F1 -1-4 14 062301606 |V -8 58
F1 -7 14 F1 -2-4 14 062350516 | L2 -83-1 34
AA2-2-1-11 82 048060342 |G -57 22 L2 -83-2 34
025040234 |V -4 58 G -65 22 062350616 |P -4 38
025040332 |P -51 38 048080142 |A -45 2 p -37 38
025050232 |[E -1-4 12 A -48 2 P -48 38
G -8 22 048100142 |E -11-5 12 Q -7 40
G -48 22 E -23-5 12 Q -27 40
K -17 28 048120142 |J -1-5 28 utl -41 50
025060232 |G -103 24 K -12-5 28 062351615 | L1 -3 30
025060332 |A -20 2 048150142 |C -1 10 062400612 |Q -37 40
025080132 |A -83 4 K -2 28 Q -39 40
025080232 |Z -25 88 048160242 |G -66 22 062400616 |P -8 38
025350236 | L2 -82-1 34 048260242 |E -11-3 12 P -10 38
L2 -82-2 34 E -233 12 R2 -15 46
025350332 [P -49 38 048280242 |G -93 24 AA1-1-1-15 76
025680132 |L2 -77 34 J -1-3 28 062400812 jA -12 2
L2 -77 34 K -12-4 28 A -24 2
026040136 { U2 -42-3-7 54 048320242 |) -7 28 A -27 2
U2 -42-3-7 56 048350242 jC -17 10 A -95 4
U2 -42-3-8 54 060020416 |F2 -80-1-1-2 16 H -40 26
U2 -42-3-8 56 F2 -81-1-1-2 16 H -48 26
026050136 |z -4-12-5 88 F3 -80-2-1-2 18 H -55 26
028030242 [ M -9 36 F3 -81-2-1-2 19 N -3 36
028030243 |V -10 58 AA1-1-1-1-1- 76 Q -29 40
vV -14-4 58 AA1-1-2-1-1- 78 Q -47 40
028040242 |H -56 26 060300416 |P -44 38 Q -49 40
F1 -19 14 L1 -60 30 Q -51 40
F1 -71 14 L2 -39-1 34 Q -53 42
028040246 | U2 -42-3-3 54 060300616 |W -2-11 62 Q -56 42
U2 -42-3-3 54 060350616 |L2 -39-2 34 Q -58 42
U2 -42-3-6 54 AA1-1-1-1-17 | 76 Q -69 42
U2 -42-3-6 56 AA1-1-2-1-17 | 78 vV -3 58
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062400812 [V -1% 58 102630001 [FT -1-3 14 150188009 |z -29 88

V -18 58 F1 -2.2 14 150206002 |z -4-4-1 88

vV -22 58 102843004 Jc -23 10 150607009 jA -75 4

vV -30 58 104336003 JR1 - 1-37 44 150644009 |Q -32 40

vV -31 58 105248003 |p .59 38 150756009 |A -92 4

vV -33 58 105288001 JL1 -37 30 151998000 JCc - 20 10

F1 -8 14 AA2-2.10-9 82 152889001 |Q -44 40

F1 -17 14 106129002 [A -93.4 4 152904001 JR1 - 1-3¢ 44

F1 -65 14 107017002 JA -39 2 152948001 {p - 35 38

F3 -100 20 A -88 4 152969001 fu1 - 49 50

L2 -85 34 109763002 {F1 - 1.3 14 153098000 JA -93.2 4

Ut -6 50 F1 -2.3 14 153219001 {R1 - 1.18 44

AA2-2.2 82 112754001 |p -52 38 153596001 [D - 2¢ 10

AA2-2-4 82 113006001 |p -14 38 153675001 |B - 27 6

AA2.2.6 82 113431002 |T -7 48 153787001 |R2 - 28 46

062400816 fU1 -37 50 114483002 |z -18. 88 AA1-1-1.26 76

062401016 T -12 48 114486002 |A -53 2 AA3- 1.5 84

F2 -80-1-9 16 115947001 A -19 2 AA3- 1.5 84

F2 -81-1-9 16 116920001 ¢ - 21 10 AA3- 1.5 84

F3 -80-2-9 18 J -1 28 AA3- 1.5 84

F3 -81-2-9 19 117150001 |p -3¢ 38 154465001 JA -52 2

AA1-1-1-1-9 76 117466000 {z - 19 88 154562001 |Q -42 40

AA1-1-2-1-9 78 117936009 A -gg 4 Q -61 42

062401212 [p - 38 118837001 |z .g 88 L1 -68 30

Q -67 42 128652001 | E -1-5-3 12 AA2-2-1-6 82

vV -42 58 G -84-2 24 154702101 |z .20 88

AA2-2-1-12 82 140342001 Jz -2 88 155510001 |Q -43 40

062401416 |L1 -63 30 140553102 |8 - 18 6 Q -62 42

062401616 |T - 14 48 141276001 JCc -22 10 L1 -69 30

062403512 | u2 -42-3-2 54 141514002 |B -53 6 AA2-2-1.7 82

U2 -42-3-2 54 141542001 [R1 -1-20 44 155559001 [D .7 10

U2 -42.3.5 54 R2 -10 46 156112003 |z -4.5 88

U2 -42.35 56 AA1-1-1-10 76 158437009 |A .99 4

062500804 |A -6 2 142627001 | .34 12 158581000 U1 -34 50

A -96 4 142642001 |H -4¢ 26 158827009 |A -14 2

062500812 |A -54 2 142990001 |z -4-11-3 88 159113001 [L2 - 108 34

062501006 [T -.g 48 143196001 Jp .39 38 AA2-2.9.3 82

Z -4-13.3 88 P -40 38 159150009 |w - 1.4 62

062501202 |A -4 2 P -45 38 Z -26 88

A -10 2 143485001 |v -4 58 159220101 Q@ - 10 40

F1 -38 14 144103009 |Q -19 40 159221001 [Q -20 40

F1 -40 14 144504001 |Q - 41 40 159458009 |A - 18 2

L1 -11 30 Q -60 42 159805001 |Q - 18 40

L1 -18 30 L1 -70 32 340400001 v -49 60

062501406 |z -4-12-2 88 AA2-2.1-5 82 Ut -39 50

Z -4-12-4 88 145446001 |Q -1 40 417526000 |G - 11-2 22

062503506 |z -4-12.3 88 146124001 {w -2.1¢ 62 530138001 |G -56 22

062670616 |Q -45 40 146924000 |Q -6.-2 40 G -64 22

072620180 | - 16 12 146926001 J|Q -6 40 542515001 {R1 -1-31 44

072620260 |c -2 10 146927001 {Q -6-1 40 552907000 v -29 58

076000800 |E -1 1-2 12 148294001 |8 .47 6 625010000 |v -2141 58

E -23-2 12 148407001 JL2 -4 15-3 34 vV .25 58

076001800 |G -92 24 AA2-2-10-3-3 | 82 v -27 58

.14 28 148727001 ID - 19 10 U1 -60 50
K -12-3 28 148782001 |G - 101 24
076001850 |E -33 12 149287000 Ju1 -5 50
076002450 |c - 10 10 149547000 v -21.2 60
076002800 |4 -6 28 149796001 |z -6 88
076003850 |k -1 28 150173003 |z -4-6 88
L1 -93 32 150174000 |z -4-7-1 88
076202850 |k -5 28 150179002 |z -4-8-1 88
100257010 JA -93.3 4 150182000 |z -4-2 88
L101572101 Jz -9 88 150183000 |z -4-11-2 88
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